YANMAR

YANMAR PARTS CATALOG
RIDE/ON MOWER

MODEL

LD16
LDIS8 REU)
LDISMJ

Published Sept.,, 1998
NPC-3226




YANMAR RIDE/ON MOWER

LD16
x LD18
LDIS8MJ

PARTS CATALOG

NPC-3226

M YANMAR AGRICULTURAL EQUIPMENT C0O.LTD.

¥/



YOUR PARTS ORDERING

When placing your parts order with us, Please contact us upon confirming the Model, Part No,
Descaption and Q'ty of the parts you want to order by this parts catalog.

First look for theillustration of the part you want. Then you can find out the necessary informations
by tracing the illustration No., as each illustration corresponds to the parts list on the following page.
All parts the ilustrations of which are not numbered shall not be sold separately.

You are asked to prapare parts, especially consumable parts in the demand season earlier, as
orders will come with a rush in this season.

Parts other than those due to misshipping on your part shall not be allowed to returned in
principle

Piease surely use YANMAR Genune Parts.in any YANMAR Product.

(Use of smilar goods (parts) on the market causes earlier damage or worsening of performance.)

HOW TO READ THIS PARTS CATALOG

In the case where a Ref. No. given in the list does not agree with-the corresponding Sketch
No. in illustration (no suffix number as shown below), an illustration for such a New Part has been

Remarks «-rreoreereres (column “R” given at the rnght end of the list)

9-1) A numerical or alphabetic character (symbol) may be indicated under the column “R".

9-2) A comment {remarks) for a part in question 15 given at the lower part of the list, following
a symbol Wentical to the aftermentioned symbot when a symbol is indicated under the column “R™.

omitted only in the case of a parts change for which Interchangeability Symbol N, R or K is given.

{Example] Sketch No. in Ref. No.
Hiustration n List
1 1 (Before the change)
10 (After the change)
2 2
Indication and meaning of level
Level
SRR A number of dots indicated is called the level which refers to the assembly-
component relation of an assembly part.
("« "refers to an assembly part)
~~~~~~~~~~~~~~~~~~~ Refers to a component included in an assembly part indicated by one dot (+).
R R Refers to a component inciuded in a complete part indicated by two dots (++).

(It indicates a sub-componet of pertinent assembly part indicated by one
dot (+).)

Indication and meaning of interchangeability symbol

(Given under the column “I " next to the guantity column in the list)

In the case where a parts change took place, one of the following interchangeability symbols is

10 Virtual No. in illustration
A Sketch No. in illustration containing an encircled numeral indicates other related Group No.
[Example] Group No. 3
& -1 indicated.
———— Ref. No. 1
11. Change Effective Machine No.
When a part is changed, a Change Effective Machine No. of such a model for which a New Part -
is applied is indicated as follows:
[Example] Model columns A ~ F
(Model indication is given in two kinds, namely, 4-model and 6-model indications.)
correspond to A ~ F in front of Change Effective Machine No..
4-model Indication 6-model Indication
(A) = (A) = 0)=
(B) = B)= (E)=
©) = ©)= (Fy=
0) =
[Example} A=F610001 B=F612001
Model column A indicates that a parts change is put into effect from Machine No. 610001
and on. And moreover Model column B indicates that a parts change is put into effect from
Machine No. 612001 and on.
[Classification]
E orereeiereees Engine No.
Forerereceee Machine Body No. indicated.
Rocerereaneneees Rotary Unit No.
12. Additional Group No. found in the Revised Edition

Kindly understand that a Group No. other than consecutive numbers has been entered in the case

indicated for that part:

Symbol Interchangeability Contents note
—G
N New Old New Pan is interchangeable for Okd Part but not interchangeable conversely.
o N —5- o Same as symbol N but supply of Old Part is suspended and New Part is
ew id
—k— sold in the future.
—e
; Q New Old New Part 15 not nterchangeable for Old Part but interchangeable conversely.
! ——
[E—
R New \ Ol New Part 15 interchangeable for Old Part and vice versa
T T
| ‘ )
; S ' New Old New Part s not interchangeable for Old Part and vice versa
i ——
i Part newly added
| Zz Part discontinued.
—
F i Not interchangeable by single part but interchangeable by set of the related
| pars
K Changed only in quantity used /

where: the corresponding Group is added within the pertinent Section,
|Example]
Section
BODY SECTION
Group No. Group mane
46. ENGINE FIXTURE & BATTERY
47. FRAME & HYDRAULIC PUMP
48. BEVEL GEAR CASE
49. TRANSM. CASE & RUNNING CLUTCH
50. CONTROL LEVERS
51. CRAWLER
. 64. ENGINE FIXTURE & BATTERY (Group added for the YSR1300-N)
| 65. CONTROL LEVERS Group added for the YSR1300-N)
SNOW REMOVAL SECTION
52. CHUTE T
53. SNOW REMOVAL FRAME & BLOWER }
_

- Additional Groups are indicated. ————--—-

Owing 1o the improvement of YANMAR Product involved or its [J{lf[b the contents of this

Parts Catalog mav be altered without pnor notice to you

!



SPECIFICATIONS

Mode! LD16 LD18(MJ)
Dimensions | Overall length{(mm) 1826 1826
(with grass catcher) (2708) (2708)
Overall width(mm) 1047 1047
(with grass catcher) (1470) (1470)
Overall height{mm) 1225 1225
(with grass catcher) (1591) (1591)
Whee! base(mm) 1270 1270
Tread Front{(mm) 800 800
Rear(mm) 800 800
Weight, without grass catcher(kg) 419 419
(Weight, with grass catcher)(kg) 439 489
Engine Make YANMAR YANMAR
Model 3TN66 - UMF 3TNEG8 - UMF
Output, Max. Gross 11.8(16) 13.2(18)

kW (ps§/3000rpm

Type

Water cooled diesel

Water cooled diesel

No. of cylinder 3 3
Displacement(cc) 658 784
Air cleaner Dry Dry
Fuel tank capacity(Lit.) 17.5 17.5
Battery 12V 45AH 12V 45AH
Tires Front 16x6.50-8 16x6.50-8
Rear 23x10.5-12 23x10.5-12
Transmission HST HST
Brake Internal expansion Internal expansion
Travel Forward(km/h) 0-12.3 0-12.3
speed Reverse(km/h) 0-6.1 0-6.1
Operation Mower drive clutch Manual Manual
Mower lift Hydraulic Hydraulic

Seat adjust

Lever and pin

Lever and pin

Mower Cutting width(mm) 1220 1220
No. of blade 3 3
Cutting height(mm) 25-108(13 - position) 25-108(13- position)
Drive Shaft Shaft

Grass Model LC550 LC550

catcher - -

(Option) Capacity(Lit.) 560 550
Weight(kg) 70 70




CONTENTS ENGINE UNIT(3TNEGS-UMF) ettt i eee.. 1B02

GROUP NO. GROUP NAME

YOUR PARTS ORDERING:_]_A_Q2_: E l'i CYLINDER BLOCK e 1803
SPECIFICATIONS - tecctttiieieeeeretieeniaeeetaeseesenaneneens TA03; .E—? EGEAR HOUSING ..., e 1804
' 3. L 0IL SUMP e 1805

:TJ CYLINDER HEAD & BONNET e 1806

5 SUCTION MANIFOLD  eeeeeeeeeeeennnn 1808

sJ EXHAUST MANIFOLD & SILENCER v vvvvvvmmnnnnnnn... 1809

7J CAMSHAFT & DRIVING GEAR wvevvemnnannnnnn, 1810

. 8 CRANKSHAFT & PISTON  eevnevnannnns, 1811

ns 'LUBRICATING OIL SYSTEH wnienunnn., 1812
10_ COOLING WATER SYSTEM  evevveennnnnn... 1813

.1.1-. FUEL OIL INJECTION PUMP  vvvvveeeseenannnns, 1814
'=12 VGOVERNOR 1815
"_1__3__. FUEL OIL INJECTION VALVE weeeevmmnnnnnnnn.. 1¢01
'_1_:1_ FUEL OIL LINE e 1€02
_15J STARTING MOTOR eeeeeeeeeeennn 1€03
16: GENERATOR 1004
ENGINE UNIT(3TNBE-UMF) ittt ittt ettt veeeeeenen 1002
:_1_1 CYLINDER BLOCK et ee e e e e e, 1003

2J GEAR HOUSING  eeeee e 1004

3J OIL SUMP 1005

4J CYLINDER HEAD & BONNET veveeemennnnn 1006

5J SUCTION MANIFOLD eeeeeee e 1008
E:{S_:EEXHAUST MANIFOLD & SILENCER v vevvveenennnnn.. 1009
:Z.ICAMSHAFT & DRIVING GEAR eeeeeeeeennn. .. 1010

:_8_: CRANKSHAFT & PISTON  eeeeeesoee 1011

s ILUBRICATING OIL SYSTEM  .....i.euen....... 1012
._1__0__ICOOLING WATER SYSTEM oo 1013
?11. FUEL OIL  ECTION PUMP vveeeeeeeannn ., 1014

/ -~



GROUP NO. GROUP NAME

[

V12 -1 GOVERNOR e e 1015
?I§= FUEL OIL INJECTION VALVE e e 1£01
rfﬁ= FUEL OIL LINE  eeennns R 1= 7
rf%, STARTING MOTOR ~ weunns . R 1£03
r=%= GENERATOR R . e 1604
ENGINE RELATION UNIT  «enn. e 1F02
r]iEENGlNE MOUNT ING R R 1F03

?5 ENGINE ACCESSORIES ~ eeeennnnnnn. e 1F04
Ej;nFUEL ™K .. e 1F05
EianUEL PIPE e e 1F06

55= CONTROL VALVE e e 1F07

:61 HYDRAULIC PIPINGS & CYLINDER  «eevvvnnnvvnnnnns .. 1F08

uif RADIATOR B 1F10

|=8= BATTERY e et 1F11

:5_ ELECTRICAL PARTS e e IF12
fﬁb_.ulﬂE HARNESS e R ... 1F13
TRANéH]ééION UINIT v e 1F14
:_f]_:TRANSMISSION INPUT e e . 1F15
.:fir TRANSMISSION CASE  eeeeevvnneeennns ... IF16
;Ié- COUNTER SHAFT eeveeeeieeennen, 1602
CILUBRAKE SHAFT e e 1603
i;YgéjH.S.T e 1604
{TE_:MOWER DRIVE e 1605
E&% TENS 10N e e 1606
CIBUMONER BRAKE e 1607
FRONT AXLE SECTION  oeeensoneenneans s R 1609
E_fé_:FRUMT MLE e 1610
_id_uREAR AXLE SHAFT e 1611
rgl.nDIFFERENT[AL ................... 1612

GROUP NO. GROUP NAME

122 |HHEELS

1 230 STEERING

-

' o4, ISTEERING WHEEL
125 IFRONT LINK

[

CHASSIS FRAME SECTION

| 26.1 CHASSIS FRAME

[ ap——

' 27. ILIFT LINK

FITTINGS SECTION

1 28,1 BONNET

|29.|COLUHN COVER

g |

:30.:FENDER
I
'31. { OPERATOR SEAT

CONTROL UNIT

1 32. IENGINE CONTROL

:33 | CHANGE CONTROL
: 4 CRUISE CONTROL
35 BRAKE ROD

1361 BRAKE PEDAL

1371 CLUTCH LEVER

MOWER UNIT

-

'38 IMOWER DECK

139, IABANDON COVER

1 40. IHONER IN-PUT

141, IBLADE DRIVE

F==

142, IBLADE

___l

o

'43 ' GAUGE WHEEL
THROWER & CATCHER

144 ITHROWER DRIVE

,—_—_—

'45 ITHROWER JOINT

...................

...................

...................

...................

.........................

...................

...................

...................

...................

...................

.........................

...................

...................

...................

...................

...................

...................

...................

...................

...................

........................



GROUP NO. GROUP NAME

:46.ETHROHERFAN R T T T
:=27=.ETHROWERCASE e e 1113
48I CATCHER e e, 1115
:h_Ze_tESENsoa STAY e e e . 1401
"50.1CATCHER ELECTRICAL PARTS  «evveeeennnnnnss, 1402
551 LABEL(SAFETY  eeeeeeennnnn, e 1203
:=5=6fEBACK FRAME (ADDITIONAL ITEM) v evvvenvennrennnnn. 1J04
:==7TESHO0T(ADDIT10NAL ITEM) et 1J05
:=5=8=.EBAG(ADDITIONAL ITEM) i 1J06
:_s_sjicovsk(womom ITEM) e 1407
LABELS, TOOL & ACCESSORIES UNIT « -« v v e e v e e e e e eeeen s 1408
:_5_1_.5 LABELS e 109
52 TOOLS e 11
:__g__i LABELS 180 e 1012
_5 LABELS MOWER 48EU = vcvvnennnnnn. ceee. 113
PARTS INDEX e e ... 1001



1. CYLINDER BLOCK

23

—1i2

[ (1) UNDER-SIZE(U.S=0.25)PART.
{ CREMARKS) "EFFECTIVE MACHINE NO." OF

!
|
|

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN

"1G.4.

N110244

98.03.23

| 1803 | 1. CYLINDERE X
1 ¢1B02) | (A)=3TNE68-UMF (D)=
______ + (B)= (E>=
NPC-3224 )= (F)=
REF. LEV. O  PART NO. DESCRIPTION arTy 1P/UA R
NO. CAY (B) (C) (D) (E) (F)
1 . 719265-01560 BLOCK ASSY, CYLINDER 1 1
s .- 124060-01050  PLUG PT1/8 2 1
6 .. 119260-02020  BOLT 8 1
11 .. 27221-060100 PLUG 6X10 1 1
12 .. 27231-400000 PLUG 40 1 1
13 . 27241-100000 PLUG 10 2 1
14 .- 27241-250000 PLUG 25 4 1
15 .. 27241-300000 PLUG 30 2 1
16 .. 119260~02410  BUSH, CAMSHAFT 1 1
116~ 1 .. 119266-02410  BUSH 1 R
(A=E32349
17 .. 719260-02800 MAIN BEARING 4 1
20 .. 719260-02930  BEARING, THRUST 2 1
23 . 119260-01200 BOLT, CYL.HEAD 16 1
24 . 119265-01340  GASKET, CYL. HEAD 1 1
124-1 . 119265-01341  GASKET, CYL. HEAD 1 N
(A=E23052 )
25 . 26106-060122 BOLT M 6X 12 PLATED 2 10
26 . 719260-02870  MAIN BEARING US=0.25 & 1A
———————————————— REMARKS

1) PoN-1AN(U.S=0.25) D ELTNAL
CFL9) xINLON IMULANOE N 2DEINOLL U

| (1> UNDER-SIZE(U.S=0.25)PART.
| (REMARKS)"'EFFECTIVE MACHINE NO." OF

FATAINND J IVOFFVAL

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110244



PO + 98.03.23
SING | 1804 | 2. GEAR HOUSING
2. GEAR HOUSI { ¢1802) | (A)=3TNEGB-UMF (D)=
4mmmnsl + 8= (E)=
o B——30 NPC-3224 (C)= (F)=
25T 49 REF. LEV. O  PART NO. DESCRIPTION arTy 1 P/UA R
NO. CA) (B) (C) (D) (E) (F)
1 - 119260-01590 COVER ASSY,GEAR CASE 1 1
4 .. 119620-01800  SEAL HTC456208, OIL 1 1
5 . 119660~01911  PIPE, KNOCK 4 1
6 . 24311-000120  0-RING 1A P 12.0 2 10
7 . 26106-060162 BOLT M 6X 16 PLATED 5 10
8 - 26106-060302 BOLT M 6X 30 PLATED 5 10
9 . 26106-060402 BOLT M 6X 40 PLATED 3 10
10 . 26106-060502 BOLT M 6X 50 PLATED 4 10
11 . 26106-060652 BOLT M 6X 65 PLATED 6 10
12 - 124160-01751 CAP, LUB.OIL SUPPLY 1 1
13 . 24311-000320 0-RING 1A P=32.0 1 10
14 - 121023-01550 COVER, BLIND 1 1
15 - 24341-0002540 O0-RING 1A S$-24.0 1 10
16 . 26106-060122 BOLT M 6X 12 PLATED 2 10
17 - 119260-01490 HOUSING ASSY, GEAR 1 1
21 .. 121450-01560 STUD M 8X 22 4 1
22 .. 22351-040010  SPRING PIN 4X10 2 10
23 . 119660-01551  COVER 1 1
24 . 119660-01562  GASKET, (NON-ASB.) 1 1
25 . 119660-01570  STUD M&X12 4 1
26 . 119620-01950  SHIM SET 1 1
26- 1 . 119623-01950  SHIM PACK 1 N1
(A=FROM 1ST )
30 . 194990-22050  NUT W/WASHER 8 4 1
31 . 26366-060002 NUT M 6 4 10
32 . 121520-01851  GASKET, (NON-ASB.) 1 1
33 . 121520-01860  COVER, BLIND 1 1
33- 1 . 119600-52021 PUMP ASSY, FUEL FEED 1 B
(A=FROM 1ST )
34 . 26014-060202 BOLT M 6X 20 2 10

Ni10245

| (REMARKS) "EFFECTIVE MACHINE NO.'" OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

———————————————— REMARKS
(F19) TO™o9% ohwsavoE

N DOEONO.L

| (REMARKS)"EFFECTIVE MACHINE NO.'" OF

FALAINND 7 IN9EFVA,

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110245



pm———— + 98.03.23

0iL SuMP | 1BO5 | 3. OIL suMpP ;
3. ) | €1802) | (A)=3TNEGS8-UMF (D)=
HI— + @)= (E)=
NPC~3224 0= (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. CAY (B) (C) (D) CE) (F)
1 . 119620-01620  PARALLEL PIN 6X10 2 1
2 . 719620-01650  CASE ASSY, OIL SEAL 1 1
4 .e 124085-02220  SEAL, OIL 1 1
5 . 26106-060222 BOLT M 6X 22 PLATED 6 10
6 . 119258-01770 PAN, LUB OIL 1 1
8 .. 22190-120002  SEAL WASHER 12 1 10
9 . 23887-120002 PLUG 12,HEX. 1 1
10 . 26106-060082 BOLT M 6X 8 PLATED 16 10
11 . 26106-060122 BOLT M 6X 12 PLATED 6 10

N110246

| (REMARKS)"EFFECTIVE MACHINE NO.' OF

| ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
| IN F1G.4.

———————————————— REMARKS
(F19) 1DINUIN INWIANOE N 29EINO.4 /| (REMARKS) "EFFECTIVE MACHINE NO.' OF
FROACNND J IVOFFVAL t ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
I IN F1G.4.

N110246



4 . CYLINDER HEAD & BONNET

A4%K (18785)

LABEL MOOEL (NOT SOLD)

154

[ (1) REPAIR PART. .
| (REMARKS)"EFFECTIVE MACHINE NO." OF

|
{
|

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH 1S SHOWN
IN FIG.4.

N110247

trm————— + 98.03.23
| 1806 | 4 . CYLINDER HEAD & BONNET
1 ¢1B802) | (A)=3TNE6B~UMF (D)=
tmm——— + (B)= (E)=
NPC~3224 (= (F)=
REF. LEV. O  PART NoO. DESCRIPTION Q'Y 1 P/UA R
NO. (Ad (B> (C) (D) CE) (P>
1 . 119260-07900 LIFTER, ENGINE 1 1
2 - 119225-07910 LIFTER, ENGINE 1 1
3 . 26106-080142 BOLT M 8X 14 PLATED 1 10
4 . 26106-080162 BOLT M 8X 16 PLATED 2 10
5 - 119265-11700 HEAD ASSY, CYLINDER 1 1
9 . 119260-11800 GUIDE, VALVE 6 1 1
12 .- 23871-020000 PLUG PT1/4,SCREW 2 1
12- 1 .. 23871-030000 PLUG PT3/8,SCREW 2 S 1
(A=FROM 1ST )
13 - 27221-050080 PLUG 5x 8 1 1
14 “e 27241-350000 PLUG 35 2 1
15 119260-11100 VALVE, SUCTION 3 1
16 . 119260-11110 VALVE, EXHAUST 3 1
17 - 114250-11120 SPRING, VALVE 6 1
18 - 114250-11180 RETAINER, SPRING 6 1
19 .- 714250-11570 COTTER ASSY 6 2
21 . 119260-11340 SEAL, VALVE STEM 6 1
22 .. 119260-11370  CAP, VALVE 6 1
23 .- 119600-11450 PROTECTOR, NOZZLE 3 1
24 - 119600-11460 GASKET, NOZZLE 6 1
25 119260-11200  SUPPORT ASSY, ARM 1 1
26 .. 119260-11240 SHAFT ASSY, ARM 1 1
29 - 119260-11260 SUPPORT, ROCKER ARM 3 1
I 29- 1 . 119260-11260 SUPPORT, ROCKER ARM 1 K 1
(A=E16170 )
30 - 119260-11270 SCREW 1 1
31 - 119260-11280 SPRING 2 1
32 P 719260-11650 ARM ASSY, ROCKER 3 1
33 cee 105010-11230 SCREW, VALVE 3 1
35 . 26756-060002 LOCK NUT 6 3 10
36 . 719260-11660 ARM ASSY, ROCKER 3 1
37 e 105010-11230 SCREW, VALVE 3 1
39 P 26756-060002 LOCK NUT 6 3 10
40 -e 22242~000100 CIRCLIP 10 2 10
1 40A .e 119265-11260 SUPPORT, ROCKER ARM 2 ] 1
(A=E16170 )
41 - 119620-11350 STUD 2 1
42 26106-080452 BOLT M 8X 45 PLATED 1 10
43 26366-080002 NUT M 8 2 10
44 N 124160-11360 KNOB 2 1
45 - 719260-11520 BONNET ASSY, HEAD 1 1
I 45- 1 . 119260-11330 BONNET ASSY, (NON-ASB 1 R 1
CA=EXXX >
46 .. 124160-01751 CAP, LUB.OIL SUPPLY 1 1
47 . 119260-03020 PLATE, SHELTER 1 1
48 - 119260-03031 GASKET, (NON-ASB.) 1 1
51 .- 119260-11310 GASKET, BONNET 1 1
52 . 119620-11390 JOINT 1 1
53 .- 22217-050000 SPRING WASHER 5 4 10
54 e 24311-000320 0-RING 1A P-32.0 1 10
55 - 26557-050102 SCREW M 5X 10 4 10
56 - 24311-000120 O-RING 1A P 12.0 2 10
57 - 129155~77800 PLUG, GLOW 3 1
58 - 119620-77820 CONNECTOR, GLOW PLUG 1 1

** CONTINUE *x

N110247



e + 98.03.23

4 . CYLINDER HEAD & BONNET I | 1807 | 4 . CYLINDER HE % BONNET
[ ¢1802) | (A)=3TNE68-UMF (D)=
m————— + B)= (E)=
NPC-3224 )= (F)=
LABEL MODEL (NOT ‘-’; REF. LEV. O  PART NO. DESCRIPTION QrTy 1 P/UA R
v = NO. CAY (B) (C) (D) CE> (F)
58~ 1 . 119645-77820 CONNECTOR, GLOW PLUG 1 N1
(A=FROM 1ST )
59 . 22351-060012  SPRING PIN 6X12 2 10
60 . 23065-120500 PIPE, VINYL 12X 500 1 1
+ N110247
| ¢1> REPAIR PART.
| (REMARKS) "EFFECTIVE MACHINE NO.' OF
| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4. REMARKS +
(1) RIADIELTUAL | ¢1) REPAIR PART.
(F22) xO™2™ 2MWLa%9% N 39EIN0.4 / | (REMARKS)"EFFECTIVE MACHINE NC.' OF
FRLACNND /) DINOFFVAL | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110247



98.03.23
| 1808 | 5. SUCTION MANIFOLD
5. SUCTION MANIFOLD {¢1802) | (A)=3TNE68-UMF (D)=
Fm————— + (B)= (E)=
NPC-3224 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION QtTY 1 P/UA
NO. (A) (B) (C) (D) (EY (F)
1 . 119270-12100  MANIFOLD, SUCTION 1 1
2 . 119270-12110  GASKET, SUC.MANIFOLD 1 1
3 . 26106-060162 BOLT M 6X 16 PLATED 2 10
4 . 26106-060282 BOLT M 6X 28 PLATED 1 10
3
N110248
| (REMARKS)"EFFECTIVE MACHINE NO."™ OF
| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.
———————————————— REMARKS +
(F219) I2O%2I% 2MU2aN9% )\ 29EINO.4 J | (REMARKS) "EFFECTIVE MACHINE NO." OF
FRTAINND J INOFFNR, | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
! IN FIG.4.

) ' N110248



Hmmm et 98.03.23
. EXHAUST MANIFOLD & SILENCER / 1809 | 6 . EXHAUST MA LD & SILENCER
6 } ¢1802) | (A)=3TNEGB-UMF (D)=
et B)= (E)=
NPC-3224 )= (F)=
REF. LEV. O PART NO. DESCRIPTION Qr'TY IP/UA R
; NO. (A) (B) (C) (D) (B (F)
1 - 119225-13101  MANIFOLD, EXHAUST 1 1
2 . 119260-13110  GASKET, EXH.MANIFOLD 1 1
3 . 26106~060402 BOLT M 6X 40 PLATED 4 10
4 . 26216-060402  STUD M 6X 40 PLATED 2 10
5 . 26366-060002 NUT M 6 2 10
6 . 119260-13202  GASKET, (NON-ASB.) 1 1
7 N 119258-13500  SILENCER 1 1
8 . 194990-22050  NUT W/WASHER 8 3 1
9 . 26014-080252 BOLT M 8X 25 1 10
10 . 26216-080202 STUD M 8X 20 PLATED 3 10

N110249

| (REMARKS) "EFFECTIVE MACHINE NO.'" OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN F1G.4.

———————————————— REMARKS +-
(F19) TLUNLIN IMBIN9E ) 29EINO.4 /| (REMARKS) "EFFECTIVE MACHINE NO.' OF

FR1ATNND  INOETVAL | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN F1G.4.

N110249



7.

CAMSHAFT & DRIVING GEAR

1(1) REPAIR PART.
| (REMARKS)"EFFECTIVE MACHINE NO.'" OF

|
I
|

ENGINE 1S INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

N110250

e + 98.03.23
| 1810 | 7 . CAMSHAFT & DRIVING GEAR
| ¢1802) | (A)=3TNE68~UMF (D)=
______ + )= (E)=
NPC-3224 )= (F=
REF. LEV. O  PART NO. DESCRIPTION QrTY IP/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 119260-14200  TAPPET 6 1
2 . 119260-14400  ROD, PUSH 6 1
3 . 119260-14580  CAMSHAFT ASSY 1 1
4 .- 119620-02450  BEARING, THRUST 1 1
7 - 119260-14100  GEAR, CAMSHAFT 1 1
8 .- 22512-040120 KEY 4X 12 1 1
9 . 119660-25022  RETAINER, IDLE GEAR 1 1
10 . 119660-25052  SHAFT, IDLE GEAR 1 1
11 . 119260~25100  GEAR W/BUSH, IDLE 1 1
13 - 119620-25912  BUSH 1 1A
15 . 22242-000200 CIRCLIP 20 1 10
16 . 26106~060122 BOLT M 6X 12 PLATED 3 10
17 . 119660-01821  BEARING, FUEL CAM. 1 1
18 . 119225-14200  CAM ASSY, F.I. PUMP 1 1
22 .- 22512-040120  KEY 4X 12 1 1
23 .. 24102-063034  BALL BEARING 6303U 1 1
24 . 24101-062034  BALL BEARING 1 1
25 . 26106-060162 BOLT M 6X 16 PLATED 3 10
26 . 26587-080102  SCREW M 8X 10 1 10
———————————————— REMARKS +
(1) HIII EIF A, (1) REPAIR PART.
(F29) IILMII™ PM9ua“o% 1) I9EINO.4L /| (REMARKS) "EFFECTIVE MACHINE NO." OF

FIAINND J IN94FVAL

! ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
. IN FIG.4.

N110250



ST 17811 1 8. CRANKSHAET  1STON ?8.03.23
CRANKSHAFT & PISTON | 1811 1 3
8. ] ¢1802) } (A)=3TNEG8-UMF (D)=
fm————— + (B)= (E)=
NPC~3224 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION Q*'TY I P/UA R
NO. CA) (B) (CY (DY (E)Y (F)
1 119265-21700 CRANKSHAFT ASSY 1 1
2 129100~-01580 PARALLEL PIN 8X16 1 1
5 P 119260-21200 GEAR, CRANKSHAFT 1 1
6 - 22512-040120 KEY &4X 12 1 1
8 - 119260-21650 V-PULLEY 1 1
9 - 119621-21680 BOLT M12X1.25,FLANGE 1 1
10 119620-21941 WASHER 1 1
11 - 119620-21500 BOLT, FLYWHEEL S 1
12 - 119255-21590 FLYWHEEL ASSY 1 1
15 -a 124060-21600 GEAR, RING 1 1
16 . 119265 -22090 PISTON W/RINRGS 3 1
16- 1 . 119265-22601 PISTON W/RINGS 3 N 1
(A=E13567 )
18 . 119265-22500 RING SET 3 1
24 - i19265-22300 PIN, PISTON 3 1
25 - 22252-000200 CIRCLIP 20 6 10
26 - 119265-23100 ROD ASSY, CONNECTING 3 1
30 e 119620-23910 BUSH, PISTON PIN 3 1 1
3 -u 119265-23200 8OLT, ROD 6 1
32 . 719260-23600 BEARING, CRANKPIN 3 1
34 - 119265-22900 PISTON ASSY C.S5=0.25 3 1 2
4=~ 1 . 119265-22930 PISTON W/RING 0S=.25 3 N 1 2
(A=E13567 )
36 e 119265-22950 RING SET 0.5=0.25 3 1 2
40 - 719260-23610 BEARING,PIN U.S=0.25 3 1 3

| (1) REPAIR PART.

N110251

[¢2) OVER-SIZE(0.S=0.25)PART.
[(3) UNDER-SIZE(U.S=0.25)PART. REMARKS .
| CREMARKS) "EFFECTIVE MACHINE NO.” OF €1) HIYINELTUA. | €17 REPAIR PART.

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

(2) A=P"=992AN(0.S=0.25) I LT AL | (2) OVER-SIZE(0.5=0.25)PART.
(3) PUAN-UAAN(U.S=0.25) 7 LT AL | (3) UNDER-SIZE(U.S=0.25)PART.
(F29) TIUNI™ UMVLINOF )N DDEINO.4 /| (REMARKS)"EFFECTIVE MACHINE NO.' OF

FHAATNND / IVDFTVAL | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110251



9 . LUBRICATING OfL SYSTEM

| (REMARKS)"EFFECTIVE MACHINE NO." OF

ENGINE 1S INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

98.03.23

[ 1812 | 9 . LUBRICATING OIL SYSTEM

| ¢(1802) | (A)=3TNE6B~UMF (D)=

_____ + B)= (E)=

NPC-3224 )= (F)=

REF. LEV. O  PART NO. DESCRIPTION QrTY 1 P/UA R
NO. (A) (B> (C) (D) (E) (F)

1 . 119260-32000 PUMP ASSY, LUB. OIL 1 1

11 . 119660-32020  GASKET, L.0.PUMP 1 1
12 . 26450-060202 BOLT M 6X 20 3 10
13 . 121520~34810  GUIDE, DIPSTICK 1 1
14 . 129132-34800 DIPSTICK 1 1
15 - 119305-35150  FILTER, LUB. OIL 1 1
16 - 119225-35300  VALVE ASSY,0IL PRESS 1 1
24 . 129150-35350  NUT 1 1
25 . 119260-35090 PIPE, OIL INLET 1 1
26 . 24311-000120 0-RING 1A P 12.0 1 10

I 26-1. 24311-000110  O-RING 1A P=11.0 1 R 10

CA=EXXX >
126~ 2. 119209~35030  O-RING 1 N1
(A=E32349 )

27 . 26106-060122 BOLT M 6X 12 PLATED 2 10
28 . 124160-39450  SWITCH, OIL PRESSURE 1 1

N1i0252

———————————————— REMARKS

(F2172) zooMoom

AL RRLES

N J9EINO.4 / | (REMARKS)"EFFECTIVE MACHINE NO.' OF

FRAIAINND 2 INO%FNAL

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110252



COOLING WATER SYSTEM

| (REMARKS)""EFFECTIVE MACHINE NO." OF

1 ENGINE IS INDICATED ON THE
1 ENGINE LABEL WHICH IS SHOWN
! IN FIG.4.

N110253

98.03.23

| 1813 | 10. COOLING WAT  ;YSTEM
1¢1B02) | (A)=3TNE6B-UMF (D)=
Hm——— + (B)= E)=
NPC-3224 = (F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY 1 P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 119265-42002  PUMP ASSY, C. WATER 1 1
11 . 24311-000210  0-RING 1A P-21.0 2 10
13 . 119260-42020  GASKET, C.W. PUMP 1 1
14 B 26106-080452 BOLT M 8X 45 PLATED 3 10
15 104514-42780  V-BELT (HM-33) 1 1
16 119620-42350  V-PULLEY, C.W. PUMP 1 1
17 - 119258-44740  FAN(D300,SUCTION 1 1
18 - 26106-060302 BOLT M 6X 30 PLATED 4 10
19 . 119260-49530  COVER, THERMOSTAT 1 1
19- 1 . 129350-49530  COVER, THERMOSTAT 1 NGO
(A=FROM 1ST )
20 . 119260-49800  THERMOSTAT (71°C 1 1
20- 1 . 129350-49800  THERMOSTAT (71°C 1 N
(A=FROM 1ST )
21 . 24321~000350 0-RING 1A G-35.0 1 10
21- 1 . 129350~49541  GASKET, (NON-ASB.) 1 NGO
(A=FROM 1ST )
- 26106-060182 BOLT M 6X 18 PLATED 2 10
22- 1 . 26106-080202 BOLT M 8X 20 PLATED 2 N 10
(A=FROM 1ST )
. 121550~49111  JOINT PT1/4 1 1
. 121267-44760  SPACER 1 1
121250-44901  SWITCH, THERMO(110°C 1 1
. 124465-44950  GASKET 16 1 1
. 119650-44900  SWITCH,WATER TEMP. 1 1
. 129150-49360  GASKET 10 1 1
. 171056-49120  PLUG, DRAIN 1 w1
(A=FROM 1ST )
———————————————— REMARKS +
($19) IDIMII™ ZVULINHE )\ I9EINO.G4 2 | (REMARKS) "EFFECTIVE MACHINE NO." OF
FRTATNNT J INOEFUAL I ENGINE IS INDICATED ON THE

| ENGINE LABEL WHICH IS SHOWN
| IN F1G.4.

N110253



b —— + 98.03.23
11 . FUEL OIL [NJECTION PUMP | 1814 | 11 . FUEL OIL INJECTION PUMP
| (1802 { (A)=3TNE68-UMF (D)=
------- + 8)= (E)=
NPC-3224 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION Qr'TY I P/UA R
NO. (A (B) (C) (D) (E)Y (F)
1 . 719225-51100 PUMP ASSY, F.INJECT. 1 1
4 .- 119225-51100 PLUNGER W/BARREL 3 1
7 .. 119620-51170 RETAINER 3 1
8 -. 119620-51180  RETAINER 3 1
9 .. 119620-51190  SPRING, PLUNGER 3 1
10 .. 119620-51250  SHIM PACK 3 1
22 .. 119225-51300  VALVE W/SEAT, DELIV. 3 1
25 . 105546-51330  SPRING, DELIV. VALVE 3 1
26 . 119620-51340  HOLDER, DELIV. VALVE 3 1
27 . 119620-51350  GASKET, DELIVERY 3 1
28 . 119620-51370  O-RING 3 1
29 119620-51450 GUIDE, PLUNGER 3 1
30 .. 119620-51461 PIN 1 1
31 .. 119660-51500 RACK 1 1
32 .. 119620-51510 PINION 3 1
33 . 119660-51530  RETAINER, RACK 1 1
34 . 119620-51650  PLATE 2 1
35 .. 119620-51660  SCREW 2 1
36 .. 119620-51670 PIN 2 1
37 .. 119620-51680 PIN 1 1
it 38 .- 119620-51700  TAPPET ASSY 3 1
3 S 7 43 .- 22137-040000  WASHER 4, POLISHED 2 10
S 44 .. 22217-040000  SPRING WASHER 4 2 10
33 45 .. 26022-040082 SCREW M 4X 8 4 10
45 S 46 .. 26587-040102 SCREW M 4X 10 2 10
G
S—10
&,
—
B S
N110254
| (REMARKS) "EFFECTIVE MACHINE NO." OF
| ENGINE IS INDICATED ON THE
! ENGINE LABEL WHICH IS SHOWN =emeeee REMARKS
' IN FIG.4. ($19) T2HMI7" LMU3%O% ) I9EINO.4 J | (REMARKS) "EFFECTIVE MACHINE NO." OF

FRAIANNL J INDFFVR, | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FI1G.4.

J N110254



12.

GOVERNOR ;

N110255

(1) SELECTIVE PARTS: CERTAIN THE

CLASSIFICATION MARK, THEN PLACE
YOUR ORDERC(REFER TO ILLUSTRATION)
(REMARKS)""EFFECTIVE MACHINE NO.' OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

98.03.23

| 1815 12 . GOVERNOR :
] ¢1802) | (AY=3TNE6B-UMF (D)=
------ + (8)= (E)=
NPC-3224 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION Qr'TY 1 P/UA R
NO. CA) (B) (C. (D) (EY (F)
1 . 194990~22050  NUT W/WASHER 8 1 1
2 . 119660~61060  COVER, GOVERNOR CASE 1 1
3 . 119660-61071  GASKET, (NON-ASB.) 1 1
4 . 119600-61100 DRIVING SET, GOV. 1 1
5 e 119600~-61200 WEIGHT ASSY, GOV. 1 1
9 e 119660-61300  NUT, GOVERNOR WEIGHT 1 1
10 - 119660-61341  SLEEVE, GOVERNOR 1 1
11 . 119660-61121  LINK L=88.8(NO COLOR 1 1 (1
12 . 119660-61140  LINK L=88.6(WHITE) 1 1 1
13 . 119660-61150  LINK L=89.0(RED) 1 1
14 . 119288-61200 CASE ASSY, GOVERNOR 1 1
15 .- 129155~51280 O0-RING S6 1 1
18 .. 119660-61052  GASKET, (NON-ASB.) 1 1
19 .. 119660-61460  SHIM SET 1 1
22 .. 129155-61480  SPACER ASSY 2 1
27 .. 11966061491  SHAFT,GOVERNOR LEVER 1 1
28 .. 119288-61510 LEVER ASSY, GOVERNOR 1 1
29 .. 174307-51700  SHIM SET 2 1
43 .-« 119232-61540  SPRING, LEVER 1 1
44 ... 119600-61540  SHIFTER 1 1
44= 1 ... 119600~61541 SHIFTER,P.T.O. 1 N1
(A=EQ9326 )
46 ... 119600-61650 SPRING, STARTING 1 1
47 ... 22117-040000 WASHER & 1 10
48 ...  22272-000040 CIRCLIP E- 4 1 10
49 ... 22351-020004 SPRING PIN 2X 4 1 z 10
(A=ED9326 )
sC <.. 22351-030014  SPRING PIN 3X14 1 10
51 .. 119600-61900 RETAINER, SHAFT 1 1
52 .- 119660-61901  RETAINER, SHAFT 1 1
53 .. 119285-66080  SHAFT ASSY,REGULATOR 1 1
57 . 22351-040010  SPRING PIN 4X10 2 10
58 . 24341-000070 O-RING 1A $-7.0 1 10
59 .. 26106-060102 BOLT M 6X 10 PLATED 2 10
60 . 129100-61930  NUT, CAP 1 1
6i . 119621-66021  SPRING, REGULATOR 1 1
61- 1 . 119600-66020  SPRING, REGULATOR 1 N1
(A=FROM 1ST )
62 . 119621-66051  LEVER, REGULATOR 1 1
63 . 124550-66370 LOCK NUT M 6 1 1
64 . 119285-66500 STOP DEVICE, ENGINE 1 1
66 .. 24341-000280 O-RING 1A S$-28.0 1 10
68 .. 26106-060952 BOLT M 6X 95 PLATED 1 10
69 . 119260-66530  FUEL CONTROLLER 1 1
69~ 1 . 119650-66510  LIMITER COMP.,FUEL 1 N
(A=FROM 1ST )
75 . 121465-59950  BOLT M 6X 16, PLATED 1 1
76 . 119840-61870  SPRING 1 1
77 . 26776-120002  LOCK NUT M12 PLATED 1 10
78 . 121575~66830  SCREW, ADJUST 1 1
79 . 119600-66840  NUT, CAP 1 1
80 . 22190-060003  SEAL WASER 6 2 10
81 . 22190-120002  SEAL WASHER 12 2 10
82 . 22360-040000  SNAP PIN 4 1 10

** CONTINUE *=

N110255



GOVERNOR

12.

JEAYN-T
CLASSIFIED MARK

+
1 (1) SELECTIVE PARTS: CERTAIN THE

| CLASSIFICATION MARK, THEN PLACE
| YOUR ORDER(REFER TO ILLUSTRATION)
| (REMARKS) ""EFFECTIVE MACHINE NO.' OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
I IN FIG.4.

N110255

Hmmmmem + 98.03.23

| 1B16 | 12 . GOVERNOR

| ¢1802) | (A)=3TNE68B-UMF (D)=

+mm e + @)= (E)=

NPC-3224 )= (Fy=

REF. LEV. O  PART NO. DESCRIPTION arTyY I P/U A
NO. (A) (B> (C) (D) (E) (F)
83 . 22360-060000  SNAP PIN 6 1 10
84 . 26106-060702 BOLT M 6X 70 PLATED 3 10
85 . 26106-060752 BOLT M 6X 75 PLATED 2 10
86 . 26106-060952 BOLT M 6X 95 PLATED 1 10
87 . 26116-050102 BOLT M 5X 10 PLATED 3 10
88 . 26116-060302 BOLT M 6X 30 PLATED 1 10
89 . 26756-060002  LOCK NUT 6 1 10
90 . 119259-66900  SUPPORT, ACCEL STOP 1 1
91 . 119656-66910  HOOK 1 1
92 . 102100-67080  BOLT, ADJUSTING 1 1
93 . 12475667510 RETAINER, WIRE 1 1
94 . 26756~060002 LOCK NUT 6 1 10
95 . 135210-61090  LEAD 1 5
96 . 22451-060000 WIRE 0.6 1 10

________________ REMARKS

1) LIF29IDIVEL:1 FNNUEINS X hoZs 1 (1) SELECTIVE PARTS: CERTAIN THE

OX FLOTLRNNATRAL (T35AF 42239) CLASSIFICATION MARK, THEN PLACE

|
| YOUR ORDER(REFER TO ILLUSTRATIGN)
| (REMARKS) "EFFECTIVE MACHINE NO." OF

(F29) IOUNLION D™WLANSE ) 29EINO.4 U

FEOATNND J INOFFVR, | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FI1G.4.

N110255



98.03.23

FUEL OIL [NJECTION VALVE | 1c01 13. FUEL OIL ! CTION VALVE
13. {¢1802) | (A)=3TNE68-UMF (D)=
—————— + (8)= (E)=
NPC-3224 )= (F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY 1 P/UA R
NO. (A) (B (C) (D) (E) (F)
1 . 719255-53100  FUEL INJECT.VALVE AS 3 1
2 .. 129155-51580  O-RING 3 1
2- 1 .. 129155-61830 0-RING S10 3 R 1
(A=E13567
3 .. 119620-53000 NOZZLE ASSY,F.INJECT 3 1
6 .. 119620-53080  NUT, VALVE W/CASE 3 1
7 .. 119255-53100  HOLDER,NOZZLE 3 1
8 .. 119620-53120  SPRING, VALVE 3 1
9 .. 114250-53130  SEAT, NOZZLE SPRING 3 1
10 .. 119620-53140  SPACER, VALVE STOP 3 1
11 .. 114250-53400  SHIM PACK 3 1
18 . 129150-59120 RETAINER, INJ. PIPE 1 1
21 .. 129150-59131  BOLT M4X14,HEX.SCKT. 2 1
23 . 119225-59810 PIPE (1) ,FUEL INJECT 1 1
I 23~ 1 119209-59810 PIPE (1),FUEL INJECT 1 Foo1
(A=E18714 )
27 . 119260-59820 PIPE (2),FUEL INJECT 1 1
127-1. 119209-59820 PIPE (2),FUEL INJECT 1 Foo1
(A=E18714 )
31 119260-59830 PIPE (3),FUEL INJECT 1 1
131- 1 119209~59830 PIPE (3),FUEL INJECT 1 Fo1
(A=E18714 )
35 . 119642-59540 PIPE ASSY, FUEL OVER 1 1
36 .. 124066~59100 CLAMP 8 6 1
37 .. 119260-59520  JOINT (B) 1 1
38 .. 119260-59530  JOINT (A) 2 1
39 .. 105025-59550 PIPE, FUEL RETURN 2 1
40 .. 119642-59550 PIPE, FUEL RETURN 1 1
41 . 119642-59570  JOINT,OVER FLOW PIPE 1 1
42 . 119620-59700  NUT 3 1
43 . 124550-59820 BOLT 8, PIPE JOINT 1 1
44 . 23414-080012 GASKET 8 2 10
45 . 23414-140000 GASKET 14, ROUND 3 10
46 . 124766-59050 CLAMP 12 2 W S
(A=FROM 1ST )
47 . 119225-59560  PIPE, FUEL OIL 1 w1
(A=FROM 1ST )
N110256
| €1> REF.NO.23-1,27-1 & 31-1
i INTERCHANGEABLE BY SET. )
| CREMARKS) "EFFECTIVE MACHINE NO." OF ————eeeeeee o REMARKS +
i ENGINE IS INDICATED ON THE (1> Z3“3N0.23-1,27-1 b 31-1 Y+ 5% [ (1) REF.NO.23-1,27-1 & 31-1
I ENGINE LABEL WHICH IS SHOWN aMnSETPY . | INTERCHANGEABLE BY SET.
| IN FIG.4. (F29) xMLTN LNUPANOF )\ 29EINO.4 / | (REMARKS)"EFFECTIVE MACHINE NO." OF

FATACNND 2 INOEFVA, | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
I IN FIG.4.

N110256



14, FUEL OIL LINE

;;;; Eii I 16- 1

i(1) DIFFERENCE BETWEEN NO.16 & 16-1

REFER TO NO.18 & 18-1.
1¢2) L= REF.NO.18 87.6M/M,18-=1 67.6M/M
| C(REMARKS)"EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN

IN FIG.4.

e + 98.03.23
| 1co2 | 14 . FUEL OIL LINE
| (1802) | (AY=3TNEGS-UMF (D)=
...... - B)= (E)=
NPC-3224 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION arTy 1 P/UA R
NO. (AY (B (C) <D) (E) (F)
1 . 101304-59020  JOINT 12, PIPE 1 z 1
(A=FROM 1ST )
2 . 124766-59050  CLAMP 12 2 z s
(A=FROM 1ST )
3 . 124767~59080 PIPE, F.0. 1 1
-1, 119225-59040 PIPE ASSY, FUEL OIL 1 N 1
(A=FROM 15T )
3a .. 101304~59020  JOINT 12, PIPE 1 w1
(A=FROM 1ST )
3B .. 12476659050 CLAMP 12 2 W s
CA=FROM 1ST )
3¢ .. 121250-59080 PIPE, FUEL OIL 1 W
CASFROM 1ST )
4 . 104200-59170  GASKET 12 2 s
s . 119462-59190  BOLT ASSY,PIPE JOINT 1 1
8 . 26013-080652 BOLT M 8X 65 1 10
9 . 119258-55620 F.0.FILTER ASSY 1 1
1 9-1. 119258~55621 F.O0.FILTER ASSY 1 R 1
(A=E16170 )
10 .. 104200-55321  VALVE, TAPER 1 1
11 . 104200-55330  SPRING, TAPER VALVE 1 1
12 .. 119810-55340  LEVER 1 1
13 .. 121254~85510  CUP, STRAINER 1 1
14 102103-55520  0-RING 1 2
15 . 11025055610 RING, RETAINING 1 1
16 .. 121250-55620  SPRING 1 1
121257-55720  SPRING, SCREEN 1 s 1
(A=E16170 )
18 .. 124550-55700  T.TNE(2TR22 1 1
I18- 1 104500~-55710  ELEMENT, FUEL 1 s 1 <2
(A=E16170 )
19 .. 104200~55750 SCREW M 4 1 1
20 .. 24311-240100 O0-RING 1A P-10A 1 10
121 .. 121257-55731  FLOAT 1 W

(A=E16170 >

N110257

————————— REMARKS

(1) Z3“UN0.16 + 16-1 / Fhv1n 18,18-14|€1) DIFFERENCE BETWEEN NO.16 & 16-1

BOUIVRNNTIAL

| REFER TO NO.18 & 18-1.
(2> L= Z3“IN0.18 87.63Y4, 18-1 67.6ZU.1(2) L= REF.NO.18 87.6M/M,18-1 67.6M/M
CF19) ZOLNLIN 2MU0M9% )\ J9EINO.4 | (REMARKS) "EFFECTIVE MACHINE NO." OF

FROATNND J INOFFNR,

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
f IN FIG.4.

N110257



15.

STARTING MOTOR

1C03 | 15. STARTING M°

| ¢1802>
[Rm—— +

NPC-3224

REF. LEV. O PART NO.
NO.

DESCRIPTION

(A)=3TNE68-UMF
(B)=
()=

Qr'TyY
(A) (B) (C) (D) (E) (F)

98.03.23

I P/UA

R

| C(REMARKS)""EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN

| IN FIG.4.

1 . 119631-77011  STARTING MOTOR 1 1
2 .- X2114560130 LEVER KIT, SHIFT 1 1
2- 1 .. 114371-77180  SHIFT LEVER KIT 1 N 1
(A=E15031 )
3 .- X2114715500 STOPPER SET, PINION 1 1
4 .- X2114811000 WASHER KIT, THRUST 1 1
s .- 114371-77110  ARMATURE 1 1
6 - 114371-77140  COVER ASSY, REAR 1 1
7 .- 114371-77160  HOLDER ASSY, BRUSH 1 1
8 «e.  114371-79040 BRUSH (-) 2 1
9 ---  114371-79050 BRUSH (+) 1 1
10 <.« 114371-79060  SPRING, BRUSH 4 1
11 .- 114371-77170  COVER KIT, DUST 1 1
12 .- 119631-77650  GEAR CASE CMP 1 1
12- 1 .. 119631-77651  CASE, GEAR 1 NGO
(A=E15031 )
13 .. 124097-77710  YOKE ASSY. 1 1
14 .. 124195-77760  MAGNETIC SWITZ! ASSY 1 1
14- 1 .. X2114275010 SWITCH ASSY, MAGNET 1 N
(A=E15031 )
15 .. 124195-77770  THROUGH BOLT 2 1
16 .- 119631-77780  PINION CMP 1 1
17 .- 114371-79070  BOLT M 6X 37 2 1
18 - 26116-120252 BOLT M12X 25 PLATED 2 10
18- 1 . 26116-120302 BOLT M12X 20 PLATED 2 N1
(A=FROM 1ST )
19 . 129100-01580  PARALLEL PIN 8X16 2 1
20 . 119258-77060  BRACKET(STARTOR 1 1
21 . 26206-100202 BOLT M10X20 6 10
———————————————— REMARKS +

(F19) TIOMION MULaN9% )\ 29EINO.4 / | (REMARKS) "EFFECTIVE MACHINE NO." OF

FITAINND J IVDFTVAL

| ENGINE IS INDICATED ON THE
! ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110258



F O + 98.03.23

TOR | 1c04 | 16 . GENERATOR
16. GENERA | ¢1B02) | (A)=3TNE6B-UMF (D)=
dommmee + (B)= (E)=
NPC~3224 C)= (F)=
REF. LEV. O PART NO. DESCRIPTION QUTY 1 P/UA R
NO. C(A) (B) (C) (D) (E) (F)
1 . 119660-77201  GENERATOR 1 1
2 e XM91967 PLATE ASSY 1 1
3 ... XM91968 PLATE 1 1
4 see  XM91969 STATOR 1 1
5 cee  XM27436 BALL BEARING 1 1
6 ... 26022-040252 SCREW M 4X 25 2 10
7 ...  XYSPS4008 SCREW 1 1
8 .ie XM36410 CLAMP 1 1
9 ... XM17878 COUPLER 1 1
10 .. XM82099 FLYWHEEL ASSY 1 1
11 ... XxM82110 FLYWHEEL 1 1
12 .. XM72174 PULLEY 1 1
13 ee-  XM42927 SHAFT 1 1
14 e XM&47549 WASHER 1 1
15 ... XM72701 COLLAR 1 1
16 cer XM27436 BALL BEARING 1 1
17 .. 106383-44720  SPACER 1 1
18 .- 106383-44730  WASHER 1 1
19 .. 22212-100000  WASHER 1 10
20 .- 26716-100002 NUT 10 1 10
21 .. 105225-44790  CAP 1 1
22 . 26106~100402  BOLT M10X 40 PLATED 1 10
23 . 121450-77330  ADJUSTER, BELT 1 1
264 . 26014-080252 BOLT M 8X 25 1 10
¥ 120 13
10
N110253
| (REMARKS) "EFFECTIVE MACHINE NO.' OF
| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN  ———mee——eee REMARKS
| IN FIG.4. CFLD) IDINON DMULI“9% )\ J9EINC.4 | (REMARKS)"EFFECTIVE MACHINE NO.' OF
FATAINND J ONOFFNAL | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN F1G.4.

} ' N110259



1. CYLINDER BLOCK

Homm et . 98.03.23
1003 | 1. CYLINDER K
1 ¢C1p02) | (A)=3TN66-UMF D)=
pmmm——— + (B)= (E)=
NPC-3225 (C)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION Q' TY 1 P/UA R
NO. (A) (BY €C) (D) (E) (F)
1 - 719270-01560 BLOCK ASSY, CYLINDER 1 1
5 .e 124060-01050 PLUG PT1/8 2 1
6 o 119260-02020 BOLT 8 1
11 e 27221-060100 PLUG 6X10 1 1
12 .e 27231~400000 PLUG 40 1 1
13 .e 27241-100000 PLUG 10 2 1
14 .o 27241-250000 PLUG 25 4 1
15 “e 27241-300000 PLUG 30 2 1
16 e 119260-02800 MAIN BEARING 4 1
19 .- 119260-02930 THRUST BEARING 2 1
22 .- 119260-02410  BUSH, CAMSHAFT 1 1
23 - 26106-060122 BOLT M 6X 12 PLATED 2 10
24 . 119260-01200 BOLT, CYL.HEAD 14 1
25 - 119225-01340 GASKET, (NON-ASB.) 1 1
26 - 119260-02870 BEARING,THRUST .25US 4 1 «1

[€1) UNDER-SIZE(U.S=0.25)PART.
| (REMARKS)"EFFECTIVE MACHINE NO.' OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH 1S SHOWN
| IN FIG.4.

———————————————— REMARKS

1) POFN~41AN(U.S=0.25) IV ELF A,

1 €1) UNDER-SIZE(U.S=0.25)PART.

(F19) x2™LION 2NW2IN9% ) I9EINO.4 ./ | (REMARKS)"EFFECTIVE MACHINE NO."™ OF

FROATND J INOEFOR.

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110260



Fm————— + 98.03.23
| 1004 | 2 . GEAR HOUSING
2. GEAR HOUSING [¢€1002) | (A)=3TN66-UMF (n)=
______ + (B)= (E)=
NPC-3225 (C)= (F)=
REF. LEV. 0 PART NO. DESCRIPTION Qr'TY 1 P/UA R
NO. CA) (B) (C) (D> (E) (P
1 . 119260-01590  COVER ASSY,GEAR CASE 1 1
4 .e 119620-01800 SEAL HTC456208, OIL 1 1
5 . 119660-01911 PIPE, KNOCK 4 1
6 . 24311-000120 O-RING 1A P 12.0 2 10
7 . 26106-060162 BOLT M 6X 16 PLATED 5 10
8 - 26106-060302 BOLT M 6X 30 PLATED S 10
9 - 26106-060402 BOLT M 6X 40 PLATED 3 10
10 - 26106-060502 BOLT M 6X 50 PLATED 4 10
11 - 26106-060652 BOLT M 6X 65 PLATED 6 10
12 - 124160-01751 CAP, LUB.OIL SUPPLY 1 1
13 24311-000320 0-RING 1A P=-32.0 1 10
14 119260-01490  HOUSING ASSY, GEAR 1 1
18 .o 121450~-01560 STUD M 8X 22 4 1
19 . 22351-040010 SPRING PIN 4X10 2 10
20 119660-01551 COVER 1 1
21 - 119660-01562 GASKET, (NON-ASB.) 1 1
22 119660-01570 STUD Mé6X12 4 1
23 121520~01851  GASKET, (NON-ASB.) 1 1
24 - 121520-01860 COVER, BLIND 1 1
24- 1 . 119600-52021 PUMP ASSY, FUEL FEED 1 S 1
(A=FROM 1ST )
25 . 119620~01950  SHIM SET 1 1
25- 1 . 119623-01950  SHIM PACK 1 N
(A=FROM 1ST )
29 . 194990~-22050 NUT W/WASHER 8 4 1
30 - 26014~060202 BOLT M 6X 20 2 10
31 26366~060002 NUT M 6 4 10
32 121023-01550  COVER, BLIND 1 1
33 24341~-000240 0-RING 1A $S-24.0 1 10
34 26106-060122 BOLT M 6X 12 PLATED 2 10

| (REMARKS

J"EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

N110261

——————————— REMARKS
(F19) TININ BvwuIvo#

IV 39EINO.4 / | (REMARKS)"EFFECTIVE MACHINE NO." OF

FATAINND / 2VDFFVAL

! ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110261



fommman + ‘ 98.03.23

OIL SUMP ! I 1005 | 3. OIL sump
3. jc1p02) | (A)=3TN66-UMF (D)=
+mmmmem + ()= (E)=
NPC-3225 )= (F)=
REF. LEV. O  PART NO. DESCRIPTION arTy I P/UA R
NO. €AY (B) (C) (D) (E) CF)
1 - 119620-01620  PARALLEL PIN 6X10 2 1
2 . 719620-01650 CASE ASSY, OIL SEAL 1 1
4 .- 124085-02220  SEAL, OIL 1 1
5 . 26106-060222 BOLT M 6X 22 PLATED 6 10
6 . 119258-01770 PAN, LUB OIL 1 1
7 - 23887-120002 PLUG 12,HEX. 1 1
9 .. 22190-120002  SEAL WASHER 12 1 10
10 . 26106-060082 BOLT M 6X 8 PLATED 16 10
11 . 26106-060122 BOLT M 6X 12 PLATED 6 10

" Ni10262
| CREMARKS)"EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN

| IN F1G.4. !
———————————————— REMARKS
(F12) zSONIT™ 2MWUDaN9% N 29EINO.4 / | (REMARKS)EFFECTIVE MACHINE NO." OF
FALATNND / INOEFVR, | ENGINE IS INDICATED ON THE
! ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110262



4, CYLINDER HEAD & BONNET

RAZK (20585)

LABEL MODEL (NOT SOLDJ

1 (1) REPAIR PART.
| (REMARKS)""EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH 1S SHOWN
IN FIG.4.

N110263

-

| 1006 | 4.
{1 C1002) |

——————

+
NPC=3225

CYLINDER HEAD & BONNET

(A)=3TN66-UMF
B8)=
(C)=

98.03.23

()=
E)=
(F)=

REF. LEV. O  PART NO. DESCRIPTION QrTY IP/UA R
NO. (A (B) (C) (DY (E) (F)
1 . 23065-120500 PIPE, VINYL 12X 500 1 1
5 . 119260-07900  LIFTER, ENGINE 1 1
6 . 119225-07910 LIFTER, ENGINE 1 1
? . 26106-080142 BOLT M 8X 14 PLATED 1 10
8 . 26106-080162 BOLT M 8X 16 PLATED 2 10
9 . 719260-11700  HEAD ASSY, CYLINDER 1 1
13 ‘e 119260-11800  GUIDE, VALVE 6 1
16 .- 23871-020000 PLUG PT1/4,5CREW 2 1
16= 1 23871-030000 PLUG PT3/8,SCREW 2 s 1
(A=FROM 1ST )
17 .. 27221-050080 PLUG 5X 8 1 1
18 . 27241-350000 PLUG 35 2 1
19 . 119260-11100  VALVE, SUCTION 3 1
20 . 119260-11110  VALVE, EXHAUST 3 1
21 .- 114250-11120  SPRING, VALVE 6 1
22 .. 11425011180  RETAINER, SPRING 6 1
23 .. 714250-11570  COTTER ASSY 6 2
25 . 119260-11340  SEAL, VALVE STEM 6 1
26 ‘s 119260-11370  CAP, VALVE 6 1
27 ‘e 119600~11450  PROTECTOR, NOZZLE 3 1
28 . 119600-11460  GASKET, NOZILE 6 1
29 . 22351-060012  SPRING PIN 6X12 2 10
30 . 119260-11200  SUPPORT ASSY, ARM 1 1
31 - 119260-11240  SHAFT ASSY, ARM 1 1
34 . 119260-11260  SUPPORT, ROCKER ARM 3 1
I 34-1 .. 119260-11260  SUPPORT, ROCKER ARM 1 K 1
(A=E52067 )
35 .. 119260-11270  SCREW 1 1
36 . 119260-11280  SPRING 2 1
37 .. 719260-11650  ARM ASSY, ROCKER 3 1
38 ... 105010-11230  SCREW, VALVE 3 1
40 ... 26756-060002 LOCK NUT 6 3 10
41 - 719260-11660  ARM ASSY, ROCKER 3 1
42 -« 105010-11230  SCREW, VALVE 3 1
44 --.  26756-060002 LOCK NUT 6 3 10
45 .. 22242-000100 CIRCLIP 10 2 10
I 45A .. 119265-11260  SUPPORT, ROCKER ARM 2 w1
(A=E52067 )
46 . 119620-11350  STup 2 1
47 . 26106-080452 BOLT M 8X 45 PLATED 1 10
48 . 26366-080002 NUT M 8 2 10
49 . 719260-11520  BONNET ASSY, HEAD 1 1
50 - 124160~-01751  CAP, LUB.OIL SUPPLY 1 1
51 .- 119260-03020  PLATE, SHELTER 1 1
52 -- 119260-03031  GASKET, (NON-ASB.) 1 1
55 .- 119260-11310  GASKET, BONNET 1 1
56 .- 119620-11390  JOINT 1 1
57 .. 22217-050000 SPRING WASHER 5 4 10
58 .. 24311-000320 O-RING 1A P-32.0 1 10
59 .. 26557-050102  SCREW M 5X 10 4 10
60 . 124160-11360  KNOB 2 1
61 . 24311-000120 O-RING 1A P 12.0 2 10
62 . 129155-77800  PLUG, GLOW 3 1
63 . 119620-77820 CONM "TOR, GLOW PLUG 1 1

*% CONTINUE *x*

N110263



\ P v 98.03.23
4 . CYLINDER HEAD & BONNET | 1007 | 4. CYLINDER H & BONNET

| ¢1002) | (A)=3TN66-UMF (D)=

e + (B)= (E)=

NPC-3225 )= (F)=

REF. LEV. O  PART NO. DESCRIPTION QrTY I P/UA R
NO. CAY (B) (C) (D) (E) (F)
63- 1 . 119645-77820 CONNECTOR, GLOW PLUG 1 N 1

(A=FROM 1ST )

N110263

(1) REPAIR PART.
(REMARKS)"EFFECTIVE MACHINE NO.'" OF

ENGINE IS INDICATED ON THE -~ == py——
ENGINE LABEL WHICH IS SHOWN .
IN FIG.4. (1) ®IVINECOF AL

. (F19) TSN I™Yoano%

————— 4

1 (1) REPAIR PART.
N O9EINO.4 /| (REMARKS)"EFFECTIVE MACHINE NO.' OF

FRAIAINND J INOFTRAL

ENGINE IS INDICATEC ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110263



b md 98.03.23

ANIFOLD | 1008 | 5. SUCTION MANIFOLD
5. SUCTION MANIFO [ ¢1602) | * (A)=3TN66-UMF (D)=
$maeol + (B)= (E)=
NPC-3225 o= (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A (B (C) (D) (ED C(F)
1 - 119270-12100 MANIFOLD, SUCTION 1 1
2 . 119270-12110 GASKET, SUC.MANIFOLD 1 1
3 . 26106~060162 BOLT M 6X 16 PLATED 2 10
4 . 26106-060282 BOLT M 6X 28 PLATED 1 10

N110264

+

| (REMARKS)"EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN F1G.4.

REMARKS —==~—= +
(F19) 13L™L0% 2 WuaN9% )\ I9EINO.4 / | (REMARKS) "EFFECTIVE MACHINE NO." OF

FRIANND / DIVOFFNRL | ENGINE 1S INDICATED ON THE
} ENGINE LABEL WHICH 1S SHOWN
| IN FIG.4.

\ i

N110264



6.

EXHAUST MANIFOLD & SILENCER

| CREMARKS)"EFFECTIVE MACHINE NO.'" OF

| ENGINE IS INDICATED ON THE
[ ENGINE LABEL WHICH 1S SHOWN
i IN FIG.4.

N110265

R + 98.03.23
| 1009 | 6. EXHAUST M/ JLD & SILENCER
1 ¢1002) | (A)=3TN66-UMF D)=
o m——— + (B)= (E)=
NPC-3225 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION QTY 1 P/UA R
NO. (A) (B) (C) (D) (E) (P>
1 119260-13110 GASKET, EXH.MANIFOLD 1 1
2 . 119225-13101 MANIFOLD, EXHAUST 1 1
3 . 119260-13202 GASKET, (NON-ASB.) 1 1
4 - 194990-22050 NUT W/WASHER 8 3 1
5 - 26106-060402 BOLT M 6X 40 PLATED 4 10
6 . 26216-060402 STUD M 6X 40 PLATED 2 10
7 - 26216~-080202 STUD M 8X 20 PLATED 3 10
8 - 26366-060002 NUT M 6 2 10
9 - 119258-13500 SILENCER 1 1
10 . 26014-080252 BOLT M 8X 25 1 10

———————————————— REMARKS

(F27) 12

“

YA

ALDRACE

Y 29FINO.4

| (REMARKS) "EFFECTIVE MACHINE NO.'" OF

FACAINND / IVOFTFRA,L

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4.

N110265



7 . CAMSHAFT & DRIVING GEAR

1 (1) REPAIR PART.
| (REMARKS) "EFFECTIVE MACHINE NO.'" OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110266

Ak 98.03.23
1010 7 o CAMSHAFT & DRIVING GEAR
[ ¢1002) | C(A)=3TNSH6~UMF (D)=
m——— + B|)= (E)=
NPC-3225 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. (A (B) (C) (D) (E) (F)
1 . 119260-14200  TAPPET 6 1
2 . 119260-14400 ROD, PUSH [} 1
3 . 119260~-14580 CAMSHAFT ASSY 1 1
4 .- 119620-02450 BEARING, THRUST 1 1
7 .o 119260-14100 GEAR, CAMSHAFT 1 1
8 .o 22512-040120 KEY 4X 12 1 1
9 - 119660-25022 RETAINER, IDLE GEAR 1 1
10 . 119660-25052  SHAFT, IDLE GEAR 1 1
11 . 119260-25100 GEAR W/BUSH, IDLE 1 1
13 .- 119620-25912 BUSH 1 1 1
15 - 22242-000200 CIRCLIP 20 1 10
16 - 26106-060122 BOLT M 6X 12 PLATED 3 10
17 . 119660-01821 BEARING, FUEL CAM. 1 1
18 . 119225-14200 CAM ASSY, f.I. PUMP 1 1
22 .- 22512-040120 KEY 4X 12 1 1
23 .- 24102-063034 BALL BEARING 6303y 1 1
24 - 24101-062034 BALL BEARING 1 1
25 . 26106-060162 BOLT M 6X 16 PLATED 3 10
26 . 26587-080102 SCREW M 8X 10 1 10
———————————————— REMARKS +

(1) HKIADINESF A,

(F19)

TIIINIIN SNUPINHE

N 2OEINOLG

1 (1) REPAIR PART.

| (REMARKS)"EFFECTIVE MACHINE NO.' OF

FATAINND J INOFFVA,

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN F1G.4.

N110266



11

PO + o 98.03.23
NKSHAFT & PISTON | 1011 § 8. CRANKSHAF.  PISTON
8. CRA | ¢1002) | CA)=3TN66=UMF (D)=
4mamll + (B)= (Ed=
NPC-3225 (C)= (F)=
REF. LEV. 0 PART NO. DESCRIPTION arTyY I1P/UA R
NO. (A (B) (C) (D) (E) (F)
1 . 719260-21700  CRANKSHAFT ASSY 1 1
2 .. 129100-01580  PARALLEL PIN 8X16 1 1
5 .. 119260-21200 GEAR, CRANKSHAFT 1 1
6 .. 22512-040120 KEY 4X 12 1 1
8 . 119260-21650  V~PULLEY 1 1
9 . 119621-21680 BOLT M12X1.25,FLANGE 1 1
10 . 119620-21941  WASHER 1 1
11 . 119620-21500 BOLT, FLYWHEEL 5 1
12 . 119255-21590  FLYWHEEL ASSY 1 1
15 .. 124060-21600  GEAR, RING 1 1
16 . 119270-22091 PISTON W/RING 3 1
18 .. 719270-22501  RING SET 3 1
24 . 119260-22300 PIN, PISTON 3 1
2s . 105225-22400 CIRCLIP 6 2
26 . 719260-23100 ROD ASSY, CONNESTING 3 1
26- 1 . 119265-23100 ROD ASSY, CONNECTING 3 N1
(A=E49896 )
30 .. 119260~23910  BUSH, PISTON PIN 3 1A
31 .. 119260-23200 BOLT, ROD 6 2
31-1 .. 119265-23200 BOLT, ROD 6 N1
(A=E49896 )
32 .. 719260-23600 BEARING, CRANKPIN 3 1
34 . 719270-22820 PISTON W/RING 0S=.25 3 1<
36 .. 719270-22541  RING SET 0.S=0.25 3 1€
40 . 119270-22920 PISTON W/RING 05=0.5 3 1<
42 .. 119270-22970 RING SET 0.5=0.5 3 13
46 . 719260-23610 BEARING,PIN U.S=0.25 3 1 (4
9
N110267
1 ¢1) REPAIR PART.
| (2) OVER-SIZE(0.S=0.25)PART.
[(3) OVER-SIZE(0.S=0.50)PART. = REMARKS
| (4> UNDER-SIZE(U.S=0.25)PART. (1) K39INELF AL ¢1> REPAIR PART.
| (REMARKS)"EFFECTIVE MACHINE NO." OF (2) A-N"=$1AN(0.5=0.25) I EIT A. | (2> OVER-SIZE(0.S=0.25)PART.
! ENGINE IS INDICATED gNs:25N (3) A=N"=912°(0.5=0.50) I EIT A [ (3) OVER-SIZE(O.$=0.50)PART.
I ENGINE LABEL WHICH I (4) PN =91AN(U.S$=0.25) 7 L7 A. | (4> UNDER-SIZE(U.S=0.25)PART.

! IN FIG.4. (F19) IDP“IT% IMULIN9% ) 29EINO.4 / | (REMARKS) "EFFECTIVE MACHINE NO." OF

FATAINND /) INOFTVA. | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110267



9 . LUBRICATING OIL SYSTEM

+

| (REMARKS)"EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

N110268

98.03.23

1D12 9 . LUBRICATING QIL SYSTEM

| ¢1p02) | (A)=3TNS6-UMF (D)=

------ + /)= (E)=

NPC-3225 (C)= (F)=

REF. LEV. 0  PART NO. DESCRIPTION arTy I P/UA R
NO. CAY (B) (C) (D) (B) (F)
1 - 119260-32000 PUMP ASSY, LUB. OIL 1 1
11 - 119660-32020 GASKET, L.O.PUMP 1 1
12 . 26450-060202 BOLT M 6X 20 3 10
13 . 129132~-34800 DIPSTICK 1 1
14 . 121520-34810 GUIDE, DIPSTICK 1 1
15 . 119305-35150  FILTER, LUB. OIL 1 1
16 - 119225-35300 VALVE ASSY,OIL PRESS 1 1
24 . 129150-35350 NUT 1 1
25 . 119260-35090 PIPE, OIL INLET 1 1
26 . 24311-000120 O0-RING 1A P 12.0 1 10
27 - 26106-060122 BOLT M 6X 12 PLATED 2 10
28 . 124160-39450 SWITCH, OIL PRESSURE 1 1

———————————————— REMARKS

CF1D) TOUNLIN SMULINHE )\ 29EINOLL U | (REMARKS) "EFFECTIVE MACHINE NO." OF

FATAINND / DINOFFVZR,

| ENGINE IS INDICATED ON THE
! ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110268



10-

COOLING WATER SYSTEM

+

| (REMARKS)""EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

N110269

4mmmmmt ‘ 98.03.23
] 1013 | 10. COOLING W { SYSTEM
1¢1002) | CAY=3TN6G-UMF (D)=
------ + (B)= (E)=
NPC-3225 (0= (F)=
REF. LEV. 0 PART NO. DESCRIPTION arTy 1P/UA R
NO. €AY (B> (C) (D) (E) (F)
1 - 119265-42002 PUMP ASSY, C. WATER 1 1
11 - 24311-000210  0-RING 1A P-21.0 2 10
13 . 119260-42020  GASKET, C.W. PUMP 1 1
14 . 26106-080452 BOLT M 8X 45 PLATED 3 10
15 . 104514-42780  V-BELT (HM-33) 1 1
16 . 119620-42350  V-PULLEY, C.W. PUMP 1 1
17 . 119258-44740  FAN(D300,SUCTION 1 1
18 . 121267-44760  SPACER 1 7
19 . 26106-060302 BOLT M 6X 30 PLATED 4 10
20 . 121550-49111 JOINT PT1/4 1 1
21 - 119260-49530 COVER, THERMOSTAT 1 1
21- 1 . 129350-49530  COVER, THERMOSTAT 1 N1
(A=FROM 1ST )
22 . 119260-49800  THERMOSTAT (71°C 1 1
22- 1 . 129350-49800  THERMOSTAT (71°C 1 N1
(A=FROM 1ST )
23 ) 24321-000350  0~RING 1A G-35.0 1 10
22~ 1 ., 129350-49541  GASKET, (NON—ASB.) 1 N1
(A=FROM 1ST )
24 . 26106-060182 BOLT M 6X 18 PLATED 2 10
24- 1 . 26106-080202 BOLT M 8X 20 PLATED 2 N 10
(A=FROM 1ST >
25 . 121250-44901  SWITCH, THERMOC110°C 1 1
26 . 12446544950  GASKET 16 1 1
27 . 119650-44900 SWITCH, WATER TEMP. 1 1
28 . 129150-49360  GASKET 10 1 1
129 . 171056-49120  PLUG, DRAIN 1 w1

(A=FROM 1ST )

(F1

REMARKS
TN DNULINO%

N J2%INC.4

| (REMARKS)"EFFECTIVE MACHINE NO.' OF

FRLAANND 7 INDEFNR,

| ENGINE IS INDICATED GN THE

| ENGINE LABEL WHICH IS SHOWN

| IN FIG.4.

N110269



FUEL OIL INJECTION PUMP

11.

N110270

| (REMARKS)"EFFECTIVE MACHINE NO.' OF

I ENGINE IS INDICATED ON THE
[ ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

98.03.23

| 1D14 11 . FUEL OIL INJECTION PUMP
| ¢1002) | (A)=3TN66-UMF (D)=
______ + 8= (E)=
NPC-3225 )= (F)=
REF. LEV. 0 PART NO. DESCRIPTION QTY 1 P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 719225-51100  PUMP ASSY, F.INJECT. 1 1
4 .. 119225-51100  PLUNGER W/BARREL 3 1
7 - 119620~51170  RETAINER 3 1
8 -. 119620-51180  RETAINER 3 1
9 .- 119620-51190  SPRING, PLUNGER 3 1
10 .. 119620-51250  SHIM PACK 3 1
22 .- 119225-51300  VALVE W/SEAT, DELIV. 3 1
25 .. 105546-51330  SPRING, DELIV. VALVE 3 1
26 .. 119620-51340  HOLDER, DELIV. VALVE 3 1
27 .. 119620-51350  GASKET, DELIVERY 3 1
28 .- 119620-51370  0-RING 3 1
29 .- 119620~51450  GUIDE, PLUNGER 3 1
30 .- 119620-51461  PIN 1 1
39 . 119660~51500  RACK 1 1
32 .- 119620-51510  PINION 3 1
33 .- 119660-51530  RETAINER, RACK 1 1
34 .. 119620~51650  PLATE 2 1
35 .. 119620-51660  SCREW 2 1
36 - 119620-51670  PIN 2 1
37 - 119620-51680  PIN 1 1
38 -. 119620-51700  TAPPET ASSY 3 1
43 .. 22137~040000  WASHER 4, POLISHED 2 10
44 .- 22217-040000  SPRING WASHER 4 2 10
45 .- 26022-040082  SCREW M 4X 8 4 10
46 .. 26587-040102  SCREW M 4X 10 2 10
———————————————— REMARKS
(F29) x22M9% SNULANOF )N 29EINO.4 /| (REMARKS) "EFFECTIVE MACHINE NO.“ OF
FRTATNND 7 ONOFFVR, | ENGINE IS INDICATED ON THE

} ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110270



12 . GOVERNOR

60

JERYY-T
CLASSIFIED MARK

1 (1) SELECTIVE PARTS: CERTAIN THE

| CLASSIFICATION MARK, THEN PLACE
| YOUR ORDER(REFER TO ILLUSTRATION)
| (REMARKS)"EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110271

Femmmmm + 98.03.23
| 1015 | 12 . GOVERNOR
[¢1D002) | (A)=3TN66-UMF (D)=
______ + (B)= (E)=
NPC-3225 (C)= (F)=
REF. LEV. 0 PART NO. DESCRIPTION QU TY 1 P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 194990~22050  NUT W/WASHER 8 1 1
2 - 119660-61060 COVER, GOVERNOR CASE 1 1
3 . 119660-61071  GASKET, (NON-ASB.) 1 1
4 . 119600-61100  DRIVING SET, GOV. 1 1
5 .- 119600-61200 WEIGHT ASSY, GOV. 1 1
9 .. 119660-61300 NUT, GOVERNOR WEIGHT 1 1
10 -a 119660-61341 SLEEVE, GOVERNOR 1 1
11 . 119660-61121  LINK L=88.8(NO COLOR 1 1 1
12 119660-61140  LINK L=88.6(WHITE) 1 1 &
13 . 119660-61150  LINK L=89.0CRED) 1 1 1
14 . 119288-61200 CASE ASSY, GOVERNOR 1 1
15 .. 129155-51280 O-RING S6 1 1
18 .. 119660-61052  GASKET, (NON-ASB.) 1 1
19 .a 119660~61460 SHIM SET 1 1
22 .. 129155-61480  SPACER ASSY 2 1
27 .o 119660-61491 SHAFT ,GOVERNOR LEVER 1 1
28 . 119288-61510  LEVER ASSY, GOVERNOR 1 1
29 .. 174307-51700 SHIM SET 2 1
43 — 119232-61540 SPRING, LEVER 1 1
44 ... 119600-61540  SHIFTER 1 1
44— 1 .e 119600-61541 SHIFTER,P.T.O. 1 N 1
(A=E49896 )
46 «es  119600-61650 SPRING, STARTING 1 1
47 ... 22117-040000 WASHER & 1 10
48 ...  22272-000040 CIRCLIP E- 4 1 10
49 PR 22351-020004 SPRING PIN 2X 4 1 Z 10
(A=E49896 )
50 ...  22351-030014  SPRING PIN 3X14 1 10
51 .. 119600-61900  RETAINER, SHAFT 1 1
52 .. 119660-61901  RETAINER, SHAFT 1 1
53 . 119285~-66080 SHAFT ASSY_,REGULATOR 1 1
57 .. 22351-040010 SPRING PIN 4X10 2 10
s8 . 24341-000070 O-RING 1A $-7.0 1 10
59 . 26106-060102 BOLT M 6X 10 PLATED 2 10
60 . 129100-61930  NUT, CAP 1 1
61 119621-66021 SPRING, REGULATOR 1 1
61—~ 1 . 119600-66020  SPRING, REGULATOR 1 N1
(A=FROM 1ST )
62 . 119621-66051 LEVER, REGULATOR 1 1
63 . 124550-66370 LOCK NUT M 6 1 1
64 . 119285-66500 STOP DEVICE, ENGINE 1 1
66 .. 24341-000280 O0-RING 1A $-28.0 1 10
68 .. 26106-060952 BOLT M 6X 95 PLATED 1 10
69 . 119260-66530  FUEL CONTROLLER 1 1
69~ 1 119650-66510 LIMITER COMP. ,FUEL 1 N 1
(A=FROM 1ST )
75 - 119600-66840 NUT, CAP 1 1
76 . 22190-060003  SEAL WASER 6 2 10
77 . 22190-120002  SEAL WASHER 12 2 10
78 22360-040000 SNAP PIN 4 1 10
79 . 22360-060000 SNAP PIN 6 1 10
80 . 26106-060702 BOLT M 6X 70 PLATED 3 10
81 . 26106-060952 BOLT M 6X 95 PLATED 1 10
82 - 26116~-050102 BOLT M 5X 10 PLATED 3 10

**% CONTINUE *=

N110271



JERYY-7
CLASSIFIED MARK

(1> SELECTIVE PARTS: CERTAIN THE

CLASSIFICATION MARK, THEN PLACE
YOUR ORDERCREFER TO ILLUSTRATION)
(REMARKS)"EFFECTIVE MACHINE NO." OF

-18

N110274

s + 98.03.23
| 1016 | 12 GOVERNOR
12. GOVERNOR 1 ¢1002) | * CA)=3TN66-UMF (D)=

4l + B)= (e)=

NPC-3225 )= (F)=

REF. LEV. O PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. (A) (B) (C) (D) CE) (F)
83 . 26116-060302 BOLT M 6X 30 PLATED 1 10
84 . 26756~060002 LOCK NUT 6 1 10
85 . 121465-59950 BOLT M 6X 16, PLATED 1 1
86 . 119840~61870  SPRING 1 1
87 . 119259~-66900 SUPPORT, ACCEL STOP 1 1
88 . 119656-66910  HOOK 1 1
89 . 102100~67080 BOLT, ADJUSTING 1 1
90 . 124756-67510  RETAINER, WIRE 1 1
91 . 26106-060752 BOLT M 6X 75 PLATED 2 10
92 . 26756-060002 LOCK NUT 6 1 10
93 . 26776-120002 LOCK NUT M12 PLATED 1 10
94 . 121575-66830  SCREW, ADJUST 1 1
95 . 135210~61090  LEAD 1 5
96 . 22451-060000 WIRE 0.6 1 10

__________ REMARKS -

(1) LIFTUIDTNEL:DFNNVEINS t hozs

1 €1> SELECTIVE PARTS:

CERTAIN THE

OT FAOEDANNARAL(I5AF ¥023%) i CLASSIFICATION MARK, THEN PLACE
| YOUR ORDER(REFER TO ILLUSTRATION)
!

(F12) TODNLD™ 5™UI%9% )\ I9EINO.4 U (REMARKS)"EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

FATATNND / INOFFNR, | ENGINE IS INDICATED ON THE
! ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

; ‘ N110271



13.

FUEL OIL INJECTION VALVE

| (REMARKS)"EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110272

98.03.23

Fm—————— +
1 101 | 13. FUEL 0IL XCTION VALVE
1 ¢1002) | CA)=3TN66~UMF (D)=
------- + B)= (E)=
NPC-3225 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION QTY I P/UA R
NO. (A) (B) (C) (D) CEY (F)
1 - 719255-53100 FUEL INJECT.VALVE AS 3 1
2 e 129155~-51580 O0-RING 3 1
2- 1 .. 129155-61830 O—-RING S10 3 R 1
(A=E49896 )
3 -a 119620-53000 NOZZILE ASSY,F.INJECT 3 1
6 Lea 119620-53080 NUT, VALVE W/CASE 3 1
7 - 119255-53100 HOLDER,NOZZILE 3 1
10 .. 119620-53120 SPRING, VALVE 3 1
11 -a 114250-53130 SEAT, NOZZLE SPRING 3 1
12 .u 119620-53140 SPACER, VALVE STOP 3 1
13 .e 114250-53400 SHIM PACK 3 1
20 - 129150-59120 RETAINER, INJ. PIPE 1 1
23 .e 129150-59131 BOLT M4X14,HEX.SCKT. 2 1
25 . 119225~-59810 PIPE (1),FUEL INJECT 1 1
29 - 119260-59820 PIPE (2),FUEL INJECT 1 1
33 . 119260-59830 PIPE (3)_,FUEL INJECT 1 1
37 . 119642-59540 PIPE ASSY, FUEL OVER 1 1
38 P 124066-59100 CLAMP 8 6 1
39 - 119260-59520 JOINT (8) 1 1
40 e 119260~-59530 JOINT (A) 2 1
41 s 105025-59550 PIPE, FUEL RETURN 2 1
42 e 119642-59550 PIPE, FUEL RETURN 1 1
43 e 119642-59570 JOINT,OVER FLOW PIPE 1 1
44 - 119620-59700 NUT 3 1
45 . 124550-59820 BOLT 8, PIPE JOINT 1 1
46 - 23414-080012 GASKET 8 2 10
47 - 23414-140000 GASKET 14, ROUND 3 10
48 - 124766-59050 CLAMP 12 2 w 5
(A=FROM 1ST )
49 - 119225-59560 PIPE, FUEL OIL 1 W 1
(A=FROM 1ST )
———————————————— REMARKS +
(F19) ToOMDON M™WLanD%F N 29EINO.4 / | (REMARKS)"EFFECTIVE MACHINE NO.'' OF

FALAINNL / INOFFVAL

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110272



FUEL OIL LINE

14.

+
11> DIFFERENCE BETWEEN NO.16 & 16-1

| REFER TO NO.18 & 18~1.
1€2) L= REF.NO.18 B7.6M/M,18+1 67.6M/M
| (REMARKS)""EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
) IN FIG.4.

N110273

98.03.23

(F19) IDNON hwsatot

N 22EINOLL v

| (REMARKS)"EFFECTIVE MACHINE NO." OF

| 1€02 | 14 . FUEL OIL LINE
1¢1002) | (A)=3TN66-UMF (D)=
fmmm e + (B)= (E)=
NPC-3225 )= (F)=
REF. LEV. 0O PART NO. DESCRIPTION QrTY 1P/UA R
NO. (A (B) (C) (D) (E) (F)
1 . 101304-59020  JOINT 12, PIPE 1 z 1
(A=FROM 1ST )
2 . 124766-59050  CLAMP 12 2 z s
(A=FROM 1ST )
3 . 124767-59080 PIPE, F.O. 1 1
-1 . 119225-59040 PIPE ASSY, FUEL OIL 1 N1
(A=FROM 1ST )
34 .. 101304-59020  JOINT 12, PIPE 1 "R
(A=FROM 1ST )
3B .. 124766-59050  CLAMP 12 2 W 5
(A=FROM 1ST )
3¢ .. 121250-59080 PIPE, FUEL OIL 1 w1
(A=FROM 1ST )
4 . 104200-59170  GASKET 12 2 5
5 . 119462-59190  BOLT ASSY,PIPE JOINT 1 1
8 . 26013-080652 BOLT M 8X 65 1 10
9 . 119258-55620 F.O.FILTER ASSY 1 1
I 9-1 . 119258-55621  F.O.FILTER ASSY 1 R 1
(A=ES2067 )
10 . 104200-55321  VALVE, TAPER 1 1
11 .- 104200-55330  SPRING, TAPER VALVE 1 1
12 .. 119810~95340  LEVER 1 1
13 .. 121254-55510  CUP, STRAINER 1 1
14 .. 102103-55520  O-RING 1 2
15 .. 110250-55610 RING, RETAINING 1 1
16 .. 121250-55620  SPRING 1 1
116~ 1 121257~-55720  SPRING, SCREEN 1 s 1
(A=E52067
18 .. 124550-55700  T.TNE(2TR22 1 1
1 18- 1 .. 104500-55710  ELEMENT, FUEL 1 s 1 @
(A=E52067 )
19 .. 104200-55750  SCREW M 4 1 1
20 .. 24311-240100 0-RING 1A P-10A 1 10
121 .. 121257-55731  FLOAT 1 w1
(A=E52067
———————————————— REMARKS +
(1) Z3“IN0.16 b 16=1 / FA“IN 18,18-11|(1) DIFFERENCE BETWEEN NO.16 & 16=1
YUV IA. | REFER TO NO.18 & 18~1.
(2) L= ZZ“2N0.18 87.634, 18-1 67.634.|(2) L= REF.NO.18 87.6M/M,18-1 67.6M/M

FATAINND J INOFF AL

i ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

.

N110273



15.

STARTING MOTOR

#ommmmm + , 98.03.23
| 1€03 | 15. STARTING I R
] (1002 | (AY=3TN66-UMF (D)=
+mmmmmm + B)= (E)=
NPC-3225 = (F)=
REF. LEV. 0  PART NO. DESCRIPTION QrTY I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . "119631-77011  STARTING MOTOR 1 1
2 X2114560130 LEVER KIT, SHIFT 1 1
I 2= .. 114371-77180  SHIFT LEVER KIT 1 N
(A=E50947 )
3 .. X2114715500 STOPPER SET, PINION 1 1
4 .- X2114811000 WASHER KIT, THRUST 1 1
5 .- 114371-77110  ARMATURE 1 1
6 .- 11437177140  COVER ASSY, REAR 1 1
7 . 114371-77160  HOLDER ASSY, BRUSH 1 1
8 <+ 114371-79040  BRUSH (-) 2 1
9 ... 114371-79050 BRUSH (+) 1 1
10 -« 114371-79060 SPRING, BRUSH 4 1
11 - 114371-77170  COVER KIT, DUST 1 1
12 .. 119631-77650  GEAR CASE CMP 1 1
I12-1 .. 119631-77651  CASE, GEAR 1 N
(A=ES0947
13 .. 124097-77710  YOKE ASSY. 1 1
14 - 124195-77760  MAGNETIC SWITCH ASSY 1 |

I 14=-1 .. X2114275010
C(A=E50947 p)

SWITCH ASSY, MAGNET

-
z

| (REMARKS)"EFFECTIVE MACHINE NO.'" OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN

| IN FIG.4.

15 .. 124195-77770  THROUGH BOLT 2 1
16 .- 119631-77780  PINION CMP 1 .
17 .- 114371-79070  BOLT M 6X 37 2 1
18 . 26116-120252  BOLT M12X 25 PLATED 2 10
18- 1 . 26116-120302 BOLT M12X 30 PLATED 2 N 10
(A=FROM 1ST )
19 - 129100-01580  PARALLEL PIN 8X16 2 1
20 . 119258-77060  BRACKET(STARTOR 1 1
21 N 26206-100202  BOLT M10X20 6 10
———————————————— REMARKS —-=——-- + -

CFLD) TN 2™UZIN9% )\ 29EINO.4 J

| (REMARKS) "EFFECTIVE MACHINE NO." OF

FATANND J INOFT AL

[ ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110274



16 . GENERATOR

12 13

| (REMARKS) "EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N110275

98.03.23

| 1E04 | 16 . GENERATOR
1¢1002) | (A)=3TN66-UMF (D)=
------ + (B)= (E)=
NPC~3225 = (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 119660-77201  GENERATOR 1 1
2 .. XM91967 PLATE ASSY 1 1
3 -a XM21968 PLATE * 1
4 -a XM91969 STATOR 1 1
5 - XM27436 BALL BEARING 1 1
6 .. 26022-040252  SCREW M 4X 25 2 10
7 .. XYSPS4008 SCREW 1 1
8 .. XM36410 CLAMP 1 1
9 .- XM17878 COUPLER 1 1
10 - XM82099 FLYWHEEL ASSY 1 1
11 .- XM82110 FLYWHEEL 1 1
12 .. XM72174 PULLEY 1 1
13 - XM4 2927 SHAFT 1 1
14 - XM4&7549 WASHER 1 1
15 - XM72701 COLLAR 1 1
16 .. XM27436 BALL BEARING 1 1
17 .. 106383~44720  SPACER 1 1
18 .. 106383-44730  WASHER 1 1
19 .. 22212-100000  WASHER 1 10
20 .. 26716~100002  NUT 10 1 10
21 .. 105225~44790  CAP 1 1
22 . 26106-100402  BOLT M10X 40 PLATED 1 10
23 . 121450-77330  ADJUSTER, BELT 1 1
24 . 26014-080252 BOLT M 8X 25 1 10

(F12) ILINLON I™WDaNO%

REMARKS

N 19EINO.4 J

| (REMARKS)"EFFECTIVE MACHINE NO.' OF

FRLATIND

J DNOFFNAL

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

N110275



1.

ENGINE MOUNTING

&—s

[ ENGINE
i -7 (NPC-3224
£ (NPC-3225

-1)
-1)

e + 98.03.23
| 1703 | 1. ENGINE MOU YG
| ¢1F02) | (A)=LD16 (D)=
fmmm— e + (B)=Lb18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. CA) (B) (LY (D) CEX (F)
1 . 1A6150-00680 RUBBER 4006,SHK.ABS. 2 2 2 1
2 - 1A6150-00700 RUBBER 1006,SHK.ABS. 2 2 2 1
3 - 1A6150-00710 STAY COMP. _ MOUNT 2 2 2 1
4 . 26013-100202 BOLT W/WASHER M10Xx20 8 8 8 10
) - 26051-080002 NUT M 8 8 8 8 20
6 - 26116-080352 BOLT M 8X 35 2 2 2 10
7 - 26716-080002 NUT M 8 4 4 4 10

. b ~ :
e ~ ~
L e PR ~.. o, .
- 5 ’/'t;/\ #“\ °\"\ ! \"\ -
S \ - H .
r;"\ ,4?( “f' r o | NN
L e ST N N NN
[N . N .
: e | ~. ~. ~..
i \*if P - 4ﬁﬁ:;1 ~.® RN -
- R o Vaap? . ~.. ... ~..
\K\‘l) \:\ S 15 .-/"./f \\ \\®\ \b \\
FT\ : '\.‘\"<”¢:/"/ 7 e e N
\d ~_ ! pﬂ <~ <o ;oo e NS
t ~ > - | J ~
M il oy TE
e ~ ~ N
| - C ~. “ '~ N
N SN . ho -
| Y NN 'L.
\n\ (3 ﬁu w\u ~.
5 @ \ H \‘4\ < \4.\
~ ' - .
T~ RN
~. g N
- P”\«// 1
- P
<i;,A<Ti/ <
s M - ~
1,7 -
5—®
N109080

N10%9080



98.03.23

2. ENGINE ACCESSORIES 1F04 2 . ENGINE ACCESSORIES

| ¢1F02) | (A)=LD16 )=

Hmmme + (8)=LD18 (E)=

NPC-3226 (C)=L.D18MJ (Fy=

3 REF. LEV. O  PART NO. DESCRIPTION a'Ty I P/UA R
NO. (A) (B) €C) (D) (E) (F)
2 5 ' 1 . 1A6150-02450  SUPPORT CMP.,CLEANER 1 1 1 1
15—® 2 . 1A6150-02500 BAND 72X22 2 2 2 1
18— 2 4 3 . 1A6150-02510  HOSECA), AIR INTAKE 111 1
17 i 4 . 1A6150-02520 HOSE(B), AIR INTAKE 1 1 1 1
19 @—‘23 : 5 . 1A6150~02530 PIPE (C), AIR INTAKE 1 1 1 1
13 14 ; . 6 . 119258-12500  CLEANER ASSY, AIR 1 1 1 1
ENGINE 23 ? .- 119258-12530  COVER ASSY. 111 1
ENGINE (NPC-3224 @'1) 8 ..  119808-12540 VALVE, UNLOADER 11 1 1
9 - 119655-12560  ELEMENT 11 1 1
(WPe-3224 (1)-1) (NPE-3225 (1)-1) &
10 . 119865-12600  STAY 111 1
@-1) @-5 \ 1 . 172122-14610  PIPE (B), FUEL T 19 1
12 . 172734-14620 PIPE L=300, FUEL 11 1 1
13 . 121668-44510  SUB~TANK ASSY 111 1
14 .. 121470~44521  BODY,SUB-TANK 101 1 1
15 .. 121450~44531  cAP 11 1
6 16 .. 121468-44540  PLUG, SUB-TANK 111 1
10 17 .. 124450-44560  CLAMP 11 1 1
18 .. 121470-44581  GASKET 101 1
19 .. 23065-070130 PIPE 7X 130 11 1 1
20 . 119258-49010 TUBE A, WATER 1 1 1 1
21 . 119258-49020 TUBE B, WATER 11 1 1
22 . 22217-080000  SPRING WASHER 8 2 2 2 10
23 . 23000-054000 CLAMP 54 2 2 2 1
24 . 23010-038000 CLAMP 38 4 4 4 1
! \% 25 . 23080-012000 CLAMP 12 4 4 4 10
Y i 26 . 1E6102-84960  BAND 250,WIRE LOCK 119 z 1
. ! i (A=F510001 ) (B=F510001 )

26 @ 25 _-ENGINE ! 27 - 26018-060202 BOLT M 6X 20 2 2 2 10
\ L./' (NPC-3224 @—1) 28 . 26716-080002 NUT M 8 2 2 10

. (WC-3225 (1)-1)
25~\~\’\‘\ i

N103081

N109081



3.

FUEL TANK

a

‘égf

e
/

(R A 4

o
of /
./ ./'

;;%

T
.Y

K/
>y

s
Ay
i

N109082

Hommmee + 98.03.23
| 1FO5 | 3. FUEL TANK
[ C1F02) | (A)=LD16 )=
+mmmmmm + (B8)=L018 (E)=
NPC-3226 (C>aLD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. (A) (B) (C) (D) (E> (P
1 . 1A6150-03100  FUEL TANK 111 1
2 - 1A6150-03150 BAND L CMP._, FUEL TK. 1 1 1
2- 1. 1A6150-03151  BAND L CMP._FUEL TK. 1 1 1 N
(A=F610001 ) (B=F610001 )
3 - 1A6150-03170 BAND R CMP.,FUEL TK. 1 1 1
-1 . 1A6150-03171 BAND R CMP.,FUEL TK. 1 1 1 N
(A=F610001 ) (B=F610001 )
4 1A6150-03210  FELT 150X36XT5 2 2 1
4= 1 . 146150-03211  FELT 200X36X75 2 2 2 N
(A=F610014 ) (B=F610029 )
5 . 194151-04141 STRAINER, FUEL 1 1 1 1
6 . 194151-04150  GASKET 11 1 1
7. 194250-04301  CAP, TANK EEE 1
9? . 26013-08C162 BOLT W/WASHER M8X16 2 2 2 10
10 . 26116-080604  BOLT M8X 60 2 2 2 10
11 . 26716-080002 NUT M 8 4 4 4 10
12 . 22137-080C00  WASHER 8, POLISHED 2 2 2 w10
(A=F610001 ) (B=F610001 )

N109082



4.

FUEL PIPE

N10%083

S
1F06

[ C1F02) |

______ +

+
NPC-3226

REF. LEV. O
NO.

4 ., FUEL PIPE

PART NO.

DESCRIPTION

98.03.23

(A)=LD16 )=
(B)=LD18 (E)=
(C)=LD18MJ (F)=

Q'TY 1 P/UA

(A) (B) (C) (D) (E) (F)

R

1 N 172116-14610 PIPE (A), FUEL 1 1 1 1

2 . 1E6820-03580 PIPE L1730,FUEL 1 1 1 1

3 . 23000-013000 CLAMP 13 4 4 4 1

4 . 1A6150~03250 TUBE 150,SPIRAL 4 4 & 1

5 . 1E6102~84960 BAND 250,WIRE LOCK 1 1 1 w 1
(A=F610001 > (B=F610001 )

1 6 1A6150-03250 TUBE 150,SPIRAL 1 1 1 W 1

(A=F610

150 ) (B=F610352 ) (C=F610352 )

N109083



——— . \ 98.03.23

£ , I 1FO7 | 5. CONTROL VA
5. (CONTROL VALV { C(1F02) | CAY=LD16 )=
foml + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. CAY (B) €C) (D) (E) (F)
1 - 1A6150-04250 LEVER, HYDRAULIC 1 1 1 1
2 . 1W4540-10060 CONTROL VALVE 1011 1
3 . 1E6570-65750  GRIP,CONT.LEVER BLK. 1 1 1
3-1 . 1E6570-65751 GRIP,CONTROL LEVER 1 1 1 N 1
(A=F610001 )>(B=F610001 )
4 . 22117-120000  WASHER 12 1 1 1 10
5 . 22242-000120 CIRCLIP 12 101 10
6 . 22351-050032  SPRING PIN 5X32 11 10
7 . 26013-080502 BOLT M 8X 50 2 2 2 10

N109084

N109084%



I + 98.03.23

6. HYDRAULIC PIPINGS & CYLINDER | 1FO8 | 6. HYDRAULIC PIPINGS & CYLINDER
[ ¢1F02) | (A)=LD16 ()=
4mmmll + (B)=LD18 (E)=
NPC-3226 €Cry=LD18MY (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A (B) (C) (D) (E) (F)
1 . 1A6150-05080  STRAINER,200-MESH 111 1
2 . 1A6150-05310  FLANGE R1/4 111 1
3 . 1A6150-05450  OIL FILTER 1011 1
4 .. 1E8130-66791  ELEMENT COMPL. 111 1
s .- 172156-73720  COVER ASSY 11 1 1
6 ) 1A6150-05520  HOSE P204BB070 111 1
7 . 1A6150-05520  HOSE P204BB070 119 1
8 . 1A6150-05530  HOSE P204AB046 SHEEE T 1
9 . 1A6150-05540  HOSE P204AB043 11 1
1 9-1 . 1A6150~05530  HOSE P204AB046 111 N
(A=F610150 ) (B=F610352 )(C=F610352 )
10 . 1A6150~05560 HOSE A,LP RUBBER 1T 11 1
I 10-1 . 172631-78220  HOSE, SUCTION 11 1 s 1
(A=F610150 ) (B=F610352 )(C=F610352 >
1 . 1A6150-05570  HOSE B,L.P.RUBBER 11 1
11- 1 . 1A6150-05571  HOSE B,L.P.RUBBER 111 N
(A=F610001 ) (B=F610001 )
111~ 2. 1A6150-05572  HOSE 8,L.P.RUBBER 1011 s
(A=F610150 ) (B=F610352 )(C=F610352 )
12 . 1A6150-05580  JOINT PT1/2X20 111 1
13 . 1A6150-05600  STAY COMP.,FILTER 111 1
1 13- 1 . 1A6150-05601  FILTER STAY 11 1 s
(A=F610150 ) (B=F610352 )(C=F610352 )
14 . 1A6150-05650  FLANGE, FILTER 111 1
15 . 1€8350-33850  SEAL 30X50,DUST 2 2 2 1
16 . 19463048930  GROMMET 25 111 10
17 . 1A6030~61100  ELBOW PT1/2X20,90° 111 1
18 . 1E8130-66770  ELBOW 1/2~20 W/SEAT 111 1
19 . 172123-76120  CONNECTOR PF1/4 111 1
20 . 172123-76120  CONNECTOR PF1/4 111 1
21 . 172519-76140  CONNECTOR 3/8-53 11 1 1
22 . 172141-76180  CONNECTOR 119 1
23 .. 24315-000110  0-RING 1B P-11.0 111 10
24 . 172141~76180  CONNECTOR 1011 1
25 .. 24315-000110  0-RING 1B P-11.0 111 10
26 . 23000-035000  CLAMP 35 4 4 4 1
27 . 23393-020000 JOINT 90RGI1/4 111 1
28 . 23393-020000 JOINT 9ORGI1/4 1011 1
29 . 24311-000110  O0-RING 1A P=11.0 2 2 2 10
30 . 24311-000200 O-RING 1A P-20.0 111 10
31 . 24341-000480 O0-RING 1A 5-48.0 101 10
32 . 26013-080162  BOLT W/WASHER M8X16 2 2 10
32- 1 . 26013-080202 BOLT W/WASHER M8X20 2 2 2 N 10
(A=FS10001 ) (B=F510001 )
33 . 26013-080202 BOLT W/WASHER M8X20 111 10
34 . 26013-080302 BOLT M 8X 30 2 2 2 10
35 . 1A6150-05150  CYLINDER 35X88,HYD. 11 1 1
36 . 172162-61870  RUBBER 200,EDGE 111 1
N109085 37 . 1E6102-84960  BAND 250,WIRE LOCK 1011 1
38 . 22137-080000  WASHER 8, POLISHED 2 2 2 10
39 . 1E6102-84960  BAND 250,WIRE LOCK 2 2 W
(A=F510001 ) (B=F510001 )
39- 1 . 1E6102-84960  BAND 250,WIRE LOCK 11 K1

(A=F610001 D> (B=F610001

l *% CONTINUE #* ' N109085



98.03.23

YDRAULIC PIPINGS & CYLINDER | 1F09 | 6 HYDRAUL [C INGS & CYLINDER
6. HYDR ¢(1F02) | * (A)=LD16 ()=

b it + (B)=Lp18 (E>=

NPC-3226 (C)=LD18MJ (Fl)=

REF. LEV. O PART NO. DESCRIPTION Q' TY 1 P/UA R
NO. (A) (B) (CY (DY (CEY (F)
40 - 172165-79800 RUBBER 150 1 1 1 W 1

(A=F610001 > (B=F610001 )
I 41 - 26013-080202 BOLT W/WASHER M8X20 2 2 2 w 10
(A=F610150 ) (B=F610352 )(C=F610352 )

N109085

N109085



o + 98.03.23
A R | 1F10 | 7 RADIATOR
7. RADIATO 1 C1FO2) | ° (A)=LD16 )=
A + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. 0 PART NO. DESCRIPTION Qr'TY 1 P/UA R
NO. CA) (B (&) (D) (E) (F)
1 . 1A6150-06200  SHROUD COMPL. 11 1
1- 1 . 1A6150-06201  SHROUD COMPL. 11 N1
(A=F610001 ) (B=F610001 )
2 . 1A6150-06300  SEAL 3X10X360 3 3 3 1
3 . 1A6150-06350  SEAL 705 11 1 1
4 . 172725-16380  GROMMET 15X20 101 1 1
s . 119258-44500 RADIATOR COMPL. 111 1
6 .. 119650-44580  FILTER 111 1
7 .. 129107-44590  CAP, RADIATOR 111 1
1 8 . 26013-060162 BOLT M 6X 16 4 4 4 10
9 . 26013-080162 BOLT W/WASHER M8X16 4 4 4 10
10 . 1A6150-02540  CUSHION,SUCTION PIPE 1 1 1 1
11 . 1A6150-08270  CUSHION A,WR.{ARNESS 1 1 1 1
12 . 129150-49100  COCK ASSY, 3—~WAY 101 1 1
13 .. 129150~49080  COCK, DRAIN 111 1
14 ees  119629-49070  COCK, DRAIN 101 1 1
15 eee  119629-49080  GASKET 11 1 1
16 .. 129150-49090  BODY, 3-WAY COCK 111 1
17 . 12472249160  HOSE(B), WATER DRAIN 1 1 1 1
18 . 23080-012000 CLAMP 12 2 2 2 10
19 . 26013-080162 BOLT W/WASHER M8X16 11 10
20 . 7A6155-06200  SHROUD J4 PL 1 1

N109086

N109086



b ——— 98.03.23
8. BATTERY 4 | 1F11 | 8 . BATTERY

| ¢(1F02) | CAY=LD16 0)=
it + (8>=LD18 (E)=
NPC-3226 <C)=LD18MJ (Fi=
REF. LEV. O  PART NO. DESCRIPTION QrTY 1P/UA R
NO. (A (B (C) (D) (E) CF)
6 1 . 1A6150-07050  BATTERY SOB24R,DRY 101 1 1
2 . 172725-16160  ROD, CLAMP 2 2 2 1
3 5 3 . 194201-61750  CLAMP, BATTERY 101 1 1
4 . 194630-64770  NUT 10 101 1 1
s . 22137-060000 WASHER 6, POLISHED 2 2 2 10
6 . 26716-060002 NUT 6 4 4 4 10
17 . 1A6155-07050 BATTERY S0B24R 1 )
LD18NB)
LD18MC]
N109087
[1)Lb=18MCJ ,LD-18MBJ SPEC.
———————————————— REMARKS +
1)LD-18MCJ, LD-18MBJIDF R [1)LD=~18MCJ,LD~18MBJ SPEC.

N109087



ICAL PART Virz | 9. ELECTRICAL PARTS ?8.03.23
ECTRICAL PARTS F12
9. ELECTR 1 C1FO2) | ° (A)=LD16 ()=
HA + (B)=LD18 (E)=
NPC-3226 (CI=LD18MJ (F)a=
REF. LEV. 0 PART NO. DESCRIPTION a'TyY 1 P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 1W3851-00950 LAMP KIT 101 1 1
2 . 1A6150-08100  GAUGE COMP.,FUEL 11 1
3 . 1A6150-08180  SWITCH,P.T.0.SAFETY 11 1 1
4 . 1W4850-10060  HEADLIGHT EEEE 1
6 .. 1W4851~20110  VALVE 2 2 2 1
7 .. 1W4851-40030 WIRE ASSY 11 1 1
8 . 172162-17330  SWITCH,WIPER EEE 1
9 . 194450-52150  SWITCH., STOP LAMP 11 1 1
10 . 198220-52180  RELAY, STARTER 101 1 1
11 194630~-52190 SWITCH, SAFETY START 1 1 1 1
12 - 194630-52210 NUT ™mM20 2 2 2 1
13 194802-56100 HOUR~METER ASSY 1 1 1 1
I 14 - 119643-66900 DIODE 1 1 1 Z 1
(A=F610150 ) (B=F610352 )(C=F610352 )
15 - 1wW3852~70061 METER,FUEL 1 1 1 1
16 . 1W3851~20230 BULB 1 1 1 1
17 .. 1W3854-70150  HARNESS 11 1 1
18 119660-77710  CURRENT LIMITERC15A) 1 1 1 1
118-1 . 119660-77711  CURRENT LIMITERCISA) 1 1 1 N1
(A=F610150 )(B=F610352 )(C=F610352 )
19 . 119650-77910  RELAY, GROW 101 1 1
22 . 119650~77910  RELAY, GROW 101 1 1
25 119632-77920  TIMER T 1 1
26 128300-77920  TIMER 101 1
27 . 1E6650-82101  SWITCH,KEY GLOW 11 1 1
28 1E6650~82150  KEY,WATERPROOF 101 1
29 1A1735-56050  WASHER 12X22x1 11 1 z 1
(A=F610001 ) (B=F610001 )
30 . 22157-060000 WASHER 6 2 2 2 10
31 . 26013-060252  BOLT M 6X 25 2 2 2 10
32 . 26022-030252  SCREW M3X25,PAN HEAD 2 2 2 10
33 . 26023-060202  SCREW M 6X 20 2 2 2 20
34 26022-050102 SCREW M 5X 10 5 5 5 1
35 . 26051-060002 NUT M 6 3 3 3 30
36 . 26051-060002 NUT M 6 11 30
37 26051-060002 NUT M 6 11 1 30
38 . 26051-060002 NUT M & IEEE 30
39 26717-030002 NUT M 3 2 2 2 10
40 . 26717-060002 NUT M & 2 2 2 10
41 . 26756~120002 LOCK NUT 12 R 10
42 1A1680~56450  SPRING,DIFF.LEVER 11 1 1
43 . 1E6102-84970  BAND 140,WIRE LOCK 11 1

N109088

N109088



WIRE HARNESS ]

10.

® smrmm
DETAILEQD)

mmmmmm + 98.03.23
1 1F13 | 10. WIRE HARNE
| C(1F02) | CAY=LD16 (b)=
e + (B)=LD18 (E)=
NPC-3226 (C)=Lp18MJ (F)=
REF. LEV. 0  PART NO. DESCRIPTION Q'Ty IP/UA R
NO. CA) (B) <€) (DY (E) (F)
1 . 1A6150-08200  HARNESS (A), WIRE 101 1
1-1 . 1A6150-08201  HARNESS (A), WIRE 111 R 1
(A=F610001 ) (B=F610001 )
I 1-2 . 1A6150-08202 1011 N7
(A=F610150 ) (B=F610352 ) (C=F610352 )
I 1A .. 119643-66900 DIODE 101 1 w1
(A=F610150 ) (B=F610352 )(C=F610352 )
2 . 1A6150-08250  CABLE, BATTERY 111 1
3 . 1A6150-08260  BATTERY EARTH CABLE 11 1
4 . 194550-51220  LINK,FUSIBLE O.85RED 1 1 1 1
5 . 198511~51450  CORD, EARTH 111 1
6 . 124160~77020 COVER, TERMINAL 1011 1
7 . 1€6102-84960  BAND 250,WIRE LOCK 2 2 2 1
8 . 1E6102-84960 BAND 250,WIRE LOCK 101 1 1
9 . 1E6102-84970  BAND 140,WIRE LOCK 2 2 2 1
10 . 1E6102-84970  BAND 140,WIRE LOCK 101 1 1
11 . 1E6102-84970  BAND 140,WIRE LOCK 5 5 5 1
12 . 1E6102-84970  BAND 140,WIRE LOCK 2 2 1
12- 1 . 1E6102-84960  BAND 250,WIRE LOCK 1011 N7
(A=F610001 ) (B=F610001 )
13 . 26013-080162 BOLT W/WASHER M8X16 1T 19 10
14 . 172126-16540 CLAMP 10X70 101 1 1
15 . 26051-080002 NUT M 8 101 1 20
16 . 29411-100000 FUSE (10A),CARTRIDGE 1 1 1 5
17 . 29411-150000 FUSE (15A),CARTRIDGE 1 1 1 5
18 . 29311-253000 GROMMET 111 1
19 . 1E6102~84970 BAND 140,WIRE LOCK 101 1 W
(A=F510001 ) (B=F510001 )
20 . 1E6102-84970  BAND 140,WIRE LOCK 101 1 w1
(A=FS10001 ) (B=F510001 )
20- 1 . 1E6102-84970  BAND 140,WIRE LOCK 101 1 z

(A=F610001

) (B=F610001 )

N109089

N109089



N109090

1 7F15 1 11. TRANSMISSION IN-PUT ?8.03.23
o | 1F15 R -
11. TRANSMISSION IN-PUT | Je1s) | Lot o3e
------- (B)=LDp18 (E)=
NPC-3226 €C)=Lb18MJ (F)a=
REF. LEV. O PART NO. DESCRIPTION arTy I P/UA R
NO. (A) (B> (€I (D) (E) (F)
2 1 . 1C6660-11120 PIN 8X32,STRAIGHT 2 2 2 1
ENGINE 2 . 1A6150~11150  SHAFT,FRONT P.T.0. 101 1 1
(NPC‘3224 (:)_]) 9 3 . 1A6150-11250 FAN,HST COOLING 1 1 1 1
4 . 1A6150~11300 DRIVE SHAFT 11 1 1
(NPC-3225 (:)-1) - 5 . 1A6150~11350  JOINT COMP.,FAN 111 1
S N 6 . 22242-000360 CIRCLIP 36 2 2 2 10
i 7 . 24761-060000 NIPPLE MT6X1, GREASE 1 1 1 5
8 . 26013-060142  BOLT M 6X 14 2 2 2 10
9 . 26013-100202  BOLT W/WASHER M10X20 3 3 3 10
10 . 26116-080252 BOLT M 8X 25 PLATED 1 1 1 10
11 . 26716-080002 NUT M 8 111 10
12 . 1A6150-11500  COVER,HST FAN 11 1
13 - 7A6155-11500 COVER_HST J 1 1

N109090



Hmmmmm + ) 98.03.23
12 . TRANSMISSION CASE v | 1F16 | 12. TRANSMISS CASE
' 1C1IF14) (A)=LD16
- S (B)=LD18
< - NPC-3226 (C)=LD18MJ
A P - T
NN ST .
3 [ R N
- il N e S REF. LEV. O  PART NO. DESCRIPTION QrTY I1P/UA R
s <i)a— P <:<§Q§ \J\Li NO. CA) (B) (C) (D) (E) CF)
: K 0 R 2o Y
i'l g g /.-f]'/ﬁ RN \‘~:~\\,-~/ /Ll 1 . 1A6150~12001  CASE L,TRANSMISSION L B 1
N T N S g . -1 . 1A6150-12002  CASE L,TRANSMISSION 1011 s
N L I Ngmse” N\ (A=F510001 )(B=F510001 )
j N G 18 2 7 ,;Q 1 1-2. 1A6150-12003  CASE L,TRANSMISSION 11 N
AR 7 - AU (A=F610150 ) (B=F610352 )(C=F610352 )
% Nild o T d e \(\; ;/_,\i . 1A6150-12011  CASE R,TRANSMISSION 111 1
- 1 I SR 3 - v
SRS '\:&\\‘]%;/ PO 2- 1 . 1A6150-12012  HOUSING (R), TRANS. 1 1 1 s
ST IR I e J (A=F510001 ) (B=F510001 )
~_ 1 AN P a 3 . 1A6150-12030  U-BOLT M10 2 2 2 1
. FEE I N o xd
hﬁ} Fiet \"\<§}"G' - P 1A6150-12040  BRACKET CMP.,TRANSM. 1 1 1
RGNy Y prd 4= 1 . 1A6150-12041  BRACKET CMP.,TRANSM., 1 1 Foo1 1
I S B (A=F510001 )(B=F510001 )
1 ~JoT 613'1 4= 2 . 1A6150-12042  BRACKET CMP.,TRANSM. 1 1 1 N
i (A=F610001 ) (B=F610001 >
i 1 4= 3 . 1A6150~12043  BRACKET CMP.,TRANSM. 1 1 1 N
i (A=F610150 ) (B=F610352 )(C=F610352 )
H 5 . 1A6150-12080 BOLT M8X195 4 4 4 1
| 15 6 . 194210-13561  BREATHER 10 101 1 1
! 20 7. 198511-21150  PLUG 20, OIL 11 1
8 . 1A1070-28210  WINDOW 20,0IL CHECK 111 1
5 9 . 1A1040-48070 PLUG 10 111 2
10 . 22137-080000 WASHER 8, POLISHED 11 11 1N 10
11 . 22217-080000 SPRING WASHER 8 15 15 15 z 10
(A=F610150 > (B=F610352 )(C=F610352 )
12 24311-000120 O0-RING 1A P 12.0 111 10
13 . 24311-000180 O-RING 1A P-18.0 111 10
14 26116-080352 BOLT M 8X 35 2 2 2 10
14- 1 26116-080352 BOLT M 8X 35 3 3 3 K 10
(A=F610140 ) (B=F610328 )
15 . 26116-081202 BOLT M 8X120 PLATED 4 4 4 10
16 . 26116-080552  BOLT 8X5S 5 S5 5 10
16- 1 . 26116-080552  BOLT 8XS55 A K 10
(A=F610140 ) (B=F610328 )
17 . 26716-080002 NUT M 8 15 15 15 10
117~ 1 . 194990-22050 NUT W/WASHER 8 15 15 15 N
(A=F610150 )>(B=F610352 )(C=F610352 )
18 . 26716-100002  NUT 10 8 8 8 10
19 . 1E8130-53120  COLLAR 8.5X11X20 2 2 2 1
20 . 933168-28480 WASHER 20X9X3.2 2 2 2 1
21 . 22137-100000 WASHER 10,POLISHED 4 4 4 10
22 . 194630-47340  SHIM 0.4 2 2 z 1
(A=F510001 ) (B=F510001 )
8 23 . 26018-080252  BOLT M8X 25 4 4 w 10
(A=FS510001 >(B=F510001 )
3 23- 1 . 26013-080252 BOLT M 8X 25 4 4 4 N 10
(A=F610001 ) (B=F610001 )
N109091 24 . 22137-080000 WASHER 8, POLISHED 4 4 4 w 10
(A=F610001 ) (B=F610001 )
11> INTERCHANGEABLE BY SIMULTANEOUS 25 . 1A6150-12100 STAY B L 111 W
| REPLACEMENT WITH REF.NO.23,24,25,26 (A=F510001 >(B=F51000%1 )
|* 7A6150-12001 TRANSMISSION KIT 26 . 1A6150-12120 STAY B R 111 w1
(A=F510001 ) (B=FS10001 )

**% CONTINUE =*»

N109091



98.03.23

)=

(A)
(B)

| 1F16 | 12 . TRANSMISSION CASE
[ C1F14)

P
Hmm————y

TRANSM1SSION CASE

12.

(E)=
(F)=

LD16
LD18

R

I P/U A

QTY

(A) (B) (C) (D) (EX (F)

(C)=LD18MJ

DESCRIPTION

PART NO.

0

LEV.

NPC-3226
REF.

NO.

AR =

\

\
>

V=22

o
Py
64
\

kwnnuwu

N109091

N0.23,24,25,26

I1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.

|1)INTERCHANGEABLE BY SIMULTANEOUS

“IVHhoZF

2

ANUN0.23,24,25,26F FNo,
ANNLRIPYRA

* 7A6150-12001

m——=—=———————~——— REMARKS

1)

|* 7A6150-12001 TRANSMISSION KIT

.23,24,25,26

=120017 TRANSMISSICN KIT

REPLACEMENT WITH REF.NO

|* 7A6150

Yu3s KIT

i

N109091



m—————— + $8.03.23

COUNTER SHAFT i | 1602 | 13 COUNTER SH
13. [ C1F14) | * (AY=LD16 ()=
PR + (B)=LD18 (E)=
NPC-~3226 ) (C)=LD18MJ (F)=
REF. LEV. O  PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A) (B) (L) (D) (E) (F)
13 1 . 1A6150-12020  COLLAR 30X47X16 1 1 1 1
1 2 . 146150-12200 GEAR 11 1 1 1 1
1 3 . 1A6150-12210  GEAR 53 1 1 1 1
3-1 . 1A6150-12211  GEAR 53 1 1 1 s
2 (A=F610140 )>(B=F610328 )
12 4 . 1A6150-12221 SHAFT,COUNTER 1 1 1 1
4— 1 . 1A6150-12222  SHAFT, COUNTER 1 1 1 s
(A=F610140 ) (B=F610328 )
-2 S . 1A6150-12230  LINER 25X31X3.5 1 1 1 1
5- 1. 1A6150-12231  LINER 25X31X3.5 1 1 1 s
(A=F610140 ) (B=F610328 )
5- 2., 1A6150-12232  LINER 25X31X3.S 1 1 1 s
(A=F610140 )>(B=F610328 )
6 . 1A6150-12260  LINER 25X31X% 1 1 1 1
6- 1 . 1A6150-12261  LINER 20X31X10 1 1 1 S
(A=F610140 ) (B=F610328 )
7 . 194940~25570  SHIM 0.1,CNTR.SHAFT 1 1 1 z 1
(A=F610140 ) (B=F610328 )
8 . 194940-25580  SHIM 0.2,CNTR.SHAFT 1 1 1 z 1
(A=F610140 ) (B=F610328 )
9 . 1A1680~29180 BEARING 1 1 1 1
9= 1 . 1E8080-55240  BEARING 1 1 1 S
(A=610140 )>(B=F610328 )
9- 2 . 172725-21420 BEARING 1 1 1 N1
(A=F610140 ) (B=F610328 )
10 R 22242-000240  CIRCLIP 24 1 1 1 10
11 . 22252-000520  CIRCLIP 52 1 1 1 10
12 . 24101-060054  BALL BEARING 2 2 2 1
13 . 24311-000400 O-RING 1A P-40.0 1 1 1 10
14 14 N 27260~-520000 COVER 52, BLIND 1 1 1 1
14= 1 . 1A6150~-12270 PLUG 52X6.5 1 1 1 S
(A=F610140 )>(B=F610328 )
15 . 935172-02631  BEARING 1 1 1 1
16 . 1A6210-13690  WHEEL 3552,THRST.STR 1 1 1 z 1

(A=F610140 ) (B=F610328 )

N109092

N10909%92



—————— . 98.03.23

AFT | 1603 | 14 . BRAKE SHAFT
14 . BRAKE SH 1C1F14) | * (AY=LD16 (D)=
A + (B)=LD18 (E)=
NPC~-3226 (C)=LD18MJ (F)=
REF . LEV. 0O PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. (Ad (B) (C) (D) (E) (F)
1 . 1A6150-12500  SHAFT, BRAKE 111 1
2 - 1A6150-17100 BRAKE ASSY 1 1 1 1
3 .o 1A6150-12510 DRUM ASSY, BRAKE 1 1 1 1
4 -n T1A6150-17110 SHOE, BRAKE 2 2 2 1
5 - 1A6150-17120 GASKET, BRAKE COVER 1 1 1 1
6 .. 1A6150-17140  COVER COMP.,BRAKE 11 1
7 .a 1E6192-53660 RETURN SPRING,MAIN 1 1 1 1
8 . 22242-000180 CIRCLIP 18 1T 01 1 10
9 . 22252-000470 CIRCLIP 47 101 1 10
10 . 24101-062044  BALL BEARING 2 2 2 1
11 . 24421-204708  SEAL TC20 47 08, OIL 1 1 1 1
12 . 26013-060162 BOLT M 6X 16 4 4 4 10

N109093

N109093



15.

H.S.T

N109094

98.03.23

1604 15. H.S.T
1C1F14) | (A)=LD16 (D)=
------ + (B)=Lb18 (E)=
NPC-3226 <C)=LD18MJ (F)=
REF. LEV. © PART NO. DESCRIPTION Q'TY-- 1 P/UA R
NO. (AY (B) (C) (D) (E) (F)
1 . 1A6150-13010 HST ASSY. 1 1 1 1
1A .a 22252-000300 CIRCLIP 30 2 2 2 10
1B 1A6150-13200 SEAL 173007 1 1 1
1C .. 1A6150-13210 SEAL TB183207 2 2 2
10 . 1A6150-13220 SEALTCV163007 1 1 1
1E .- 1A6150~-13230 0-RING P3 1 1 1
1F s 24315-000080 O-RING 1B P-8.0 1 1 1 10
1G e 1A6150-13240 SEAL 2 2 2
TH .o 24315-000110 0-RING 18 P-11.0 2 2 2 10
2 . 26013-100502 BOLT M10X 50 4 4 10
2- 1 . 26013-100502 BOLT M10X SO 3 3 3 K 10
(A=F610001 Y(B=F610001 )
3 - 1A6150-13050 ARM_PRESS.RELEASE 1 1 1 w 1
(A=F610001 ) (B=F610001 )
4 . 1A6150-13060 COLLAR 10.5x20X15 1 1 1 w 1
(A=F610001 ) (B=F610001 )
5 - 1A6150-13070 BAR 6 1 1 1 w 1
(A=F610001 ) (B=F610001 )
6 . 1€6400-63230 CLUTCH SPRING 1 1 1 W 1
CA=F610001 Y (B=F610001 )
I 6~ 1. 1€C6400-63230 CLUTCH SPRING 1 1 1 Z 1
(A=F610150 ) (B=F810001 Y(C=F810001 )
7 . 1W4981-90090 CAP 1 1 1 W 1
(A=F610001 ) (B=F610001 )
8 - 22117-060000 WASHER 6 1 1 1 w 10
(A=F610001 ) (B=F610001 )
9 - 22137-100000 WASHER 10,POLISHED 1 1 1 w 10
(A=F610001 ) (B=F610001 M
10 . 22157-060000 WASHER 6 1 1 1 w 10
(A=F610001 ) (B=F610001 )
I 10- 1 . 22157~060000 WASHER 6 1 1 1 Z 10
(A=F610150 ) (B=F810001 ) (C=F810001 »
11 - 22417-200160 COTTER PIN 2.0X16 3 3 3 w 10
(A=F610001 ) (B=F610001 )
I 11-1 . 22417-200160 COTTER PIN 2.0X16 1 1 1 K 10
(A=F610150 ) (B=F810001 ) (C=F810001 >
12 - 26013-100652 BOLT 10X65 W/SP.WSHR 1 1 1 w 10
(A=F610001 ) (B=F610001 )
I 12- 1 . 26013-100702 BOLT 10X70 W/SP.WSHR 1 1 1 N 10
(A=F610150 ) (B=F810001 ) (C=F810001 )]
I13 - 1A6150-13080 PLATE 1 1 1 W
(A=F610150 ) (B=F810001 }(C=F810001 >
I 14 1A6150~-13090 SPRING, LOCK 1 1 1 w

(A=F610150 >(B=F810001 ) (C=F810001 )

N109094



16.

19(20)

MOWER DRIVE

N109095

|1)L=REFER NO.3 77.8MM_NO.3-1 79.3MM.
|2)T=REFER NO.5 1.5MM,NO.5-1 3.0Mm,

PO + 98.03.23
| 1605 | 16 . MOWER DRIVE
1 C1F14) | (A)=LD16 (D)=
A (B)=Lb18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. 0 PART NO. DESCRIPTION Q'TY 1 P/UA R
NOC. CA) (B) (C) (D) (EY (F)
1 . 1A6150-15070  V-PULLEY 121 111 1
2 . 1A6150-15080  SHAFT(P T 0 101 1
2-1 . 1A6150-15081  SHAFT(P T 0 1011 N1
(A=F610001 ) (B=F610001 )
3 . 1A6150-15100 CASE,P.T.O. 1 01 1
3- 1. 1A6150-15101  CASE,P.T.O. 1T 11 s 1 1
(A=F610001 )(B=F610001 )
1 3-2. 1A6150-15102 CASE,P.T.O0. 111 N1
(A=F610150 ) (B=F610352 ) (C=F610352 )
4 . 1A6150-15200 DRIVE SHAFT 111 1
5 . 1A6150-15220  COLLAR 55X65X3 1 1 1
5~ 1 . 1A6150-15221  COLLAR 55X65X4.5 1011 s 1 <2
(A=F610001 ) (B=F610001 )
1 5-2. 1A6150~15250 101 1 s
(A=F610150 )(B=F810001 )(C=F810001 )
6 . 1A1040~43900  SPRING WASHER 1 01 1 1
7 . 1628152310 PIN 6,COME-OFF SNAP 119 1
8 . 1A1280-69500 PULLEY 105-50 111 1
9 . 22242-000250  CIRCLIP 25§ 111 10
10 . 22242-000550 CIRCLIP S5 1011 10
11 . 22252~000470  CIRCLIP 47 11 10
12 . 22487-060400 PIN 6X 40 1011 1
13 . 22550-050200 KEY 5X20 111 1
14 . 24104~060054 BALL BEARING 11 1
15 . 24104-062044  BALL BEARING 1011 1
16 . 26013-080202 BOLT W/WASHER M8X20 1011 10
17 . 26013-080202 BOLT W/WASHER M8X20 2 2 10
17-1 . 26013-100252 BOLT W/WASHER M10X25 2 2 2 s 10
(A=F610001 ) (B=F610001 )
1 17- 2 . 26013-100252 BOLT W/WASHER M10X25 4 &4 4 K 10
(A=F610150 ) (B=F610352 )(C=F610352 )
18 . 26013-120252 BOLT M12X 25 3 3 3 10
19 . 1A6150-15010 V-BELT LB35-AG6 2 2 1
20 . 25123-003502 V-BELT SP.B 35 H2 2 1
21 . 194311-13550  SPACER 1 z 1
(A=F610001 )>(B=F610001 )
22 . 194640-~34160  SHIM T=0.5 1 z 1
(A=F610001 ) (B=F610001 )
123 . 22217-100000 SPRING WASHER 10 4 4 4 W 10
(A=F610150 ) (B=F810001 )(C=F810001 )
125 N 194193-13230  SHIM T=0.5 2 2 2 W 5
(A=F610150 )>(B=F810001 )(C=F810001 )
1 25-1 . 194193-13230  SHIM T=0.5 2 2 2 z s
(A=F610150 ) (B=F810001 )>(C=F810001 )
126 . 194193-13240  SHIM T=0.25 2 2 2 W s
(A=F610150 )(B=F810001 )>(C=F810001 )
126~ 1 . 194193-13240  SHIM T=0.25 2 2 2 z s
(A=F610150 ) (B=F810001 > (C=F810001 )
127 . 22117-100000 WASHER 10 2 2 2 w 10
(A=F610150 ) (B=F810001 )(C=F810001 )
———————————————— REMARKS -+

1IL=23“UN0.3 77.83Y,N0O.3-1
2)T=

IF“INO.5 1.53Y,NO.5-1 3.03Yy

79.3z1

[1)L=REFER NO.3 77.8MM,NO.3-1 79.3MM.
|2>T=REFER NO.5 1.S5SMM_NO.5-1 3.0MM.

N109095



17,

TENSION

LD1gmJ

ENGINE
(NPc-3224 () -1
wpe-3225 (1) -1

e ——— A

/

TN

N109096

Foe———-y 98.03,23
| 1606 | 17 . TENSION
[ C1F14) | (AY=LD16 (D)=
e (B)=LD18 (E)=
NPC-3226 (CI=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. (A (B) (C) (D) (EY (F)
1 - 1A6150-15300 ARM, TENSION 1 1 1
-1 . 1A6150-15301 ARM COMP. ,TENSION 1 1 1 N 1
(A=F610001 ) (B=F610001 )
2 . 1A6150-15370 FULCRUM COMP,TENSION 1 1 1 1
3 . 1A6150-15500 COVER,BELT 1 1 1
3-1 . 1A6150-15501 COVER,BELT 1 1 N
(A=F610008 ) (B=F610008 )
4 . 1A6150-15550 RETAINER COMP. BELT 1 1 1 1
5 - 1E6740~42060 COLLAR 17X25x 9 1 1 1 1
6 - 26013-080202 BOLT W/WASHER M8x20 2 2 2 10
7 - 1E6820-51080 TENSION PULLEY 80 1 1 1 1
8 . 22217-140000 SPRING WASHER 14 1 1 1 10
9 . 22252-000400 CIRCLIP 40 1 1 1 10
10 - 22272-000120 CIRCLIP E-12 1 1 1 10
1M1 24104-062034 BALL BEARING 2 2 2 1
12 - 24550-016150 DRY BUSH 16X15S 2 2 2 1
13 26013~080202 BOLT W/WASHER M8x20 2 2 2 10
14 26013-080202 BOLT W/WASHER M8x20 2 2 10
14=- 1 . 26013-080202 BOLT W/WASHER M8X20 3 3 3 K 10
(A=F610008 ) (B=F610008 )
15 - 26737-140002 NUT M14 1 1 1 10
16 . 1A6155-15500 COVER, BELT 1

N109096



—————

98.03.23

MOWER BRAKE | 1607 | 18 . MOWER BRAKE
18. ER | C1£14) | (A)=LD16 ()=
AR (8)=Lp18 (E)=
NPC~3226 (C)=LD18MJ (F)=
REF. LEV. 0  PART NO. DESCRIPTION arTY I P/UA
NO. (A (B) (C) (D) (E) (F)
1 . 1A6150~15410  STAY,MOWER BRAKE 11 1
2 . 1A6150-15440  WIRE,RETURN 101 1
2- 1. 7A6150~-15440  WIRE,RETURN ASSY 101 1 1
(A=F610008 ) (B=F610008 )
1 2-2. 7A6150-15440  WIRE,RETURN ASSY 1 1
(C=F610352 )
24 .. 22272-000070 CIRCLIP E- 7 2 2 2 10
(A=F610001 ) (B=F610001 )
I 2A-1 .. 22272-000070  CIRCLIP E~ 7 2 10
(C=F610352 )
3 . 1A6150-15450  WIRE,MOWER BRAKE 11 1
3- 1 1A6150-15451  WIRE,MOWER BRAKE 11 1
(A=F610001 ) (B=F610001 )
4 . 1A6150-15510 BRAKE COMP.,MOWER 101 1
4= 1 . 1A6150-15511  BRAKE COMP..,MOWER 11 1
(A=F610001 )>(B=F610001 )
5 .. 1A6150-15680  SHOE ASSY, BRAKE 2 2 1
6 . 1A6150~15590  ARM 11 1
; 7 . 1A6150-15530  STAY COMP.,BELT CVR. 1 1 1
N { (A=F610008 ) (B=F610008 )
: & 8 . 1A6150-15610  SPRING,MOWER BRAKE 101 1
| & F
i \fiﬁ 8- 1 . 1A6150-15611  SPRING T 1 e 1
RFES (A=F610001 )(B=F610001 )
P gg—~ 1 8- 2. 1A6150-15611  SPRING 1 z 1
|
i (C=F610352 )
! A 9 . 1A6150-15660  COLLAR 13.8X8.2X15 11 1
| .- 14 (A=F610001 )(B=F610001 )
/~/'( 2 1 10 . 1A6150-15670  COLLAR 10.5X6.5 11 1
- 11 . 22137-080000 WASHER 8, POLISHED 11 1 10
/\¥47 12 . 22417-160160 COTTER PIN 1.6X16 2 2 30
I12-1 . 22417-160160 COTTER PIN 1.6X16 30
J&f’ (C=F610352 )
I 13 . 22417-200160 COTTER PIN 2.0X16 11 10
~39p 14 . 22487-060120  PIN,FLAT HEAD 6X 12 2 2 1
14= 1 22487-060160 PIN 6X 16 2 2 2 1

(A=F610001

) (B=F610001 )

N i

{ 2-1
' I 14- 2 . 22487-060160 PIN 6X 16 2 z 1
: (C=F610352 )

\\§§§3%§§:———2A 115 . 22487-080160 PIN 8X 16 11 1
16 . 26013-080202 BOLT W/WASHER M8X20 2 2 z 10

(A=F610001 (B=F610001 )
117 . 26013-080302  BOLT M 8X 30 1 10
N 18 . 22137-080000 WASHER 8, POLISHED 11 10
18- 1 . 22117-080000 WASHER & 11 N 10

8 (A=F610001 )(B=F610001 )
&—19-1 19 . 18615015650  COLLAR 14X21.7X10 1 a 1
19- 1 . 1A6150-15651 COLLAR 1 1 N 1

(A=F610001 )(8=£610001 )
N103097 20 . 22117~-060000 WASHER 6 2 2 2 w 10

(A=F610001 ) (B=F610001 >
20- 1 . 22117-060000 WASHER 6 2 10
I 21 - 1C6600-47980 SPRING,DETENT SUPER 1 W 1

(C=F610352 )

E *%x CONTINUE % N109097



fm———— . 98.03.23

4 | 1608 | 18. MOWER BRA
18. MOWER BRAKE 1C1F14) | (A)=LD16 ()=
dmmmman + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. CAY (B) (C) (D) (EY (F)

1 22 B 194990-34180 PIN 8X 35 1 W 2
(C=F610352 )

N109097

N109097



19.

FRONT AXLE

N109098

98.03.23

| 1610 | 19 . FRONT AXLE
1€1609) | (A)=LD16 (b=
el (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O  PART NO. DESCRIPTION - a'Ty 1 P/UA R
NO. (AY (B> (C) (D) (E) (F)
1 . 1A6150-21150  AXLE ASSY, FRONT 101 1
1- 1 . 1A6150-21151  AXLE ASSY, FRONT 111 N1
(A=F610001 ) (B=F610001 )
2 . 1A6150-21200  PIN L COMP.,KING 101 1
2-1 . 1A6150-21201 PIN L COMP..KING 11 1 N
(A=F610001 ) (B=F610001 )
3 . 1A6150-21250  PIN R COMP.,KING 11 1
3- 1 . 1A6150~21251  PIN R COMP.,KING 119 N
(A=F610001 )(B=F610001 )
4 . 1A6150-21290  BUSH 25X28X30 4 4 4 1
5 . 1A6150~21300  ARM COMP.,KNUCKLE 101 1
5- 1 . 1A6150-21301  ARM COMP.,KNUCKLE 11 1 N1
(A=F610001 ) (B=F&10001 )
6 . 1A6150-21350  WHEEL CAP 2 2 1
7 . 1E6150-73410  WASHER 12X33X4.5 11 1
8 . 22512-070300 KEY 7X 30 101 1
9 . 24761-010000 NIPPLE M6F, GREASE 303 03 5
10 . 26013-120252  BOLT M12X 25 2 2 2 10
11 . 26013-120252  BOLT M12X 25 111 10
12 . 26013~080452 BOLT M 8X 45 11 9 10
13 26716-080002 NUT M 8 101 1 10

N109098



20.

REAR AXLE SHAFT

N\

N109099

e + 98.03.23
| 1611 | 20 . REAR AXLE T
| €1609) | (AY=LD16 (b)=
PO + (B)=LDp18 (E)=
NPC-3226 (CY=LD18MJ (Fy=
REF. LEV. 0  PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. g CA) (BY (C) (D) (E) CF)
1 . 1A6150-22200  SHAFT(L) 111 1
2 . 1A6150-22210  SHAFT(R) 11 1
3 . 1A6150~22250  FLANGE COMP.,AXLE 2 2 2 1
4 . 1E6681-26250 RETAINER,SNAP RING 2 2 2 1
s . 22207-030230 CIRCLIP 30x2.3 2 2 2 1
6 . 22217-140000 SPRING WASHER 14 2 2 2 10
7 . 22217-140000  SPRING WASHER 14 8 8 8 10
8 . 22252-000620  CIRCLIP 62(H) 2 2 2 10
9 . 24101-062064  BALL BEARING 2 2 2 1
10 . 24421-306210  SEAL TC30 62 10, 0IL 2 2 2 1
11 . 26156-140352  BOLT M14X 35 PLATED 2 2 2 10
12 . 26157-140302 BOLT M14X 30 PLATED 8 8 10
12-1 . 26156~140352  BOLT M14X 35 PLATED 8 8 8 N 10
(A=F610001 > (B=F610001 )

N10909%99



o——— " 98.03.23

1612 DIFFERENTIAL
2 1 - DIFFERENTIAL }(1209)} 2 1 - CAY=LD16 (D)=
m———— + (B)=LD18 (E)=
NPC-3226 (C)=LD18MY (F)=

REF. LEV. O  PART NO. DESCRIPTION QrTy I P/UA R
NO. (A) (B> (C) (D) (B (F)
1 . 1A6150-22690  GEAR COMP.,DIFF. 111 1
2 ..  1A6150~22700 CASE,DIFFERENTIAL 11 1
3 .. 1A6150-22800  COVER,DIFF.CASE 111
4 .. 198511-31511 GEAR, DIFFERENTIAL 2 2 2 1
] .- 198511~31561  PINION, DIFFERENTIAL 2 2 2 1
6 .. 198511-31570  SHAFT, DIFFERENTIAL 1 1 1 1
7 .. 194200~31851  SPACER T=0.9 111 2
8 .. 194200~31861  SPACER T=1.0 111 2
9 .. 194200-31871  SPACER T=1.1 111 2
10 .. 194200-31881 SPACER T=1.2 11 2
11 .. 26013-080352 BOLT M 8X 35 4 4 4 10
12 . 1A6150-22750  SHIM 0.2,DLFF.CASE 11 1
13 . 1A6150-22760  SHIM 0.3,DIFF.CASE 11 T
14 . 24101-062094  BALL BEARING 2 2 2 1
15 . 1A6150-22770  SHIM 0.1,D1FF.CASE 111 W 1

(A=F510001 ) (B=F510001 >
4
10
9
: 8 -
14 3 //J/T/
11 1
N109100
{1)PROPERLY SELECTIVE USE.
———————————————— REMARKS - e -
DFFENEIIILID 2NN AIR {1)PROPERLY SELECTIVE USE.

/ N109100



s 11613 1 22. WHEELS 7e.03.23
. WHEEL G .
22 ) [¢1609) | (A)=LD16 ()=
—————— + (B)=LD18 (Ed)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. 0  PART NO. DESCRIPTION Q'TY- 1P/UA R
NO. (A> (B) (C) (D) (ED CF)
1 . 1A6150-23000  WHEEL KIT,FRONT TIRE 2 2 2 1
2 - 1A6150-23010 TIRE 16X6.50-8 COMP. 2 2 2 1
3 ... 1A6150-23020 TIRE 16X6.50~8 2 2 2 1
4 ... 194190-34730  HOUSING,CORE 2 2 2 1
s .. 1A6150-23030  WHEEL 5.375IX8DC 2 2 2 1
6 .. 24104-062054  BALL BEARING 4 4 4 1
7 . 1A6150-23250 WHEEL KIT,REAR TIRE 2 2 2 1
8 .. 1A6150-23260  TIRE 23x10.5-12 CMP. 2 2 2 1
9 . 1A6150-23270 TIRE 23X10.5-12 2 2 2 1
10 ve.  194190-34730  HOUSING,CORE 2 2 2 1
11 .. 1A6150-23280  WHEEL 7JA-12WDC 2 2 2 1

N109101

N109101



(A=F610001

Y(B=F610001 )

Y. 1 23. STEERING 78.03.23
| 1614 .
23, STEERING 1¢1609) | (AY=LD16 (0=
Hmmmnly (B)=Lp18 (E)=
NPC-3226 ¢C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION d ~Q'TY-~ - 1 P/U A R
NO. CA) (BY (C) (D) (E) (F)
1 . 1E4780-12160 BOSs 35 11 q 1
1 o1-1 . 1A6150-25130 11
T —— (A=F610150 >(B=F610352 )(C=F610352 )
2 . 198511-15620  BUSH, COLUMN 11 1
3 . 1A6150-25050  GEAR 8,STEERING 101 1
-1 . 1A6150-25051  GEAR 8.,STEERING 11 1
(A=F610001 >(B=F610001 )
4 . 1A6150-25060  STOPER 19 1
D -1 . 1A6150-25061  STOPPER 11 9 1
Jip— (A=F610001 ) (B=F610001 )
s . 1A6150-25070  WHEEL COMP.,SECTOR 11 1 1
SECTION A-A 6 . 1A6150-25100  STEERING BOX 101 1
6- 1 . 1A6150-25101  STEERING BOX 11 1 1
(A=F610001 )(B=F610001 )
7 . 1A6150-25120  SHAFT, STEERING 101 1
7-1 . 1A6150~25121  SHAFT, STEERING 11 1
(A=F610001 ) (B=F610001 )
8 - 1A6150~-25200 COLUMN COMPL. 1 1 1 1
I 8- 1 . 1A6150-25201  COLUMN ASSY 11
(A=F610150 ) (B=F610352 )(C=F610352 )
9 . 1A6150~25400 STAY B 101 7
9- 1 . 1A6150~25401  STAY B 11 4 1
(A=F610001 ) (B=F610001 )
10 . 1F4190-82250  COLLAR 25X32X42 11 1
11 . 22242-000170  CIRCLIP 17 11 10
12 . 22242-000250  CIRCLIP 25§ 11 10
13 . 22252-000470  CIRCLIP 47 11 10
I 13-1 . 22252-000400 CIRCLIP 40 11 10
(A=F610150 > (B=F610352 )(C=F610352 )
14 . 22252-000620 CIRCLIP 62¢H) T 1 10
15 . 22351-050020 SPRING PIN 5X20 1 10
15- 1 . 22351-050032  SPRING PIN SX32 111 10
(A=F610001 ) (B=F610001
16 . 24104-063034  BALL BEARING 2 2 2 1
116- 1 . 24104-062034  BALL BEARING 2 2 2 1
CA=F610150 ) (B=F610352 )(C=F610352 )
N 17 . 24104-063054  BALL BEARING 2 2 2 1
! 18 . 24550-012100  BUSH 12X10 2 2 2 1
R 19 . 26013-060162 BOLT M 6X 16 2 2 2 10
R 20 . 26013-080202 BOLT W/WASHER M8X20 A 10
~Sik 120-1 . 26014-080252 BOLT M 8x 25 & 4 4 10
~ (A=F610150 ) (B=F610352 )>(C=F610352 )
~ ,\4;" 21 . 26013-100502  BOLT M10X SO s 5 5 10
P 22 . 22351-030032  SPRING PIN 3X32 11 9 10

N109102

[ C1DL=REFER NO.1 35MM,_NO.1-1 39MM
fC2)D=REFER NO.8 47MM_NO.8-1 40MM

I (1)L=REFER NO.1 35MM_NO.1-1 39MMm

“UNO.8N4T7Z NO.8-114031 | (2)D=REFER NO.8 47MM_ NO.8-1 40MM

N109102



98.03.23

L ) | 1615 | 24 . STEERING Vv _
24 . STEERING WHEE ' 1 ¢1609) | CAd=LD16 ()=
tm————— + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A) (B) (€Y (D) (E) (F)
1 . 1W4473-10020 WHEEL, STEERING 1011 1
2 . 1W4473-20030  CAP 111 1
3 . 22137-120000  WASHER 12,POLISHED 11 1 10
4 . 26356-120002  U-NUT M12 11

e W
1ié;i;;r

"¥.A_.._..__.._.._.A_.._".\‘\. \,

———— .

N109103

N109103



1 Te16. 1 25. FRONT LINK ?8.03.23
FRONT LINK | 1616 .
25. FRONT LIN | €(1609) | (A)=LD16 (b)=
Hakhadids + (8>=Lp18 (E)=
NPC-3226 <CY=LD18MJ Fr=
REF. LEV. 0  PART NO. DESCRIPTION Q'Y I1P/UA R
NO. CAY (B (C) (D) (E) (F)
1 . 1E6023-16050  BALL, LINK 2 2 2 1
2 . 1A6150~26050 TIE-ROD ASSY 101 1 1
3 1A6150-26100 ROD, DRAG 101 1
-1 . 1A6150-26101  ROD,DRAG 1011 1
(A=F610001 ) (B=F610001 )
4 . 1E8080-65830  BALL M10,LINK 2 2 2 1
s . 22217-100000 SPRING WASHER 10 2 2 2 10
6 . 22217-120000 SPRING WASHER 2 2 2 10
) . 7 . 26716-100002  NUT 10 2 2 2 10
<. \“ﬁ,&\\ 8 . 26736-120002  NUT M12 11 1 10
] _ S - 9 . 26756-100002 LOCK NUT M10 PLATED 2 2 2 10
S ~. ST TSNS o 10 . 26776-120002 LOCK NUT M12 PLATED 1 1 1 10
[ N, SN o 2 T W RN N
N ‘?\ ~ e P> T \ 11 ; 26776-120002 LOCK NUT M12 PLATED 2 2 2 10
~. NS Dot . .
I ~) . . H e .
RN P B IR e
el s |1‘\:) n) L. o
: o Y Sk~
R L e e L N
Y G - g
: N N oA S QN
| N s oS- SR >N T
i <,r\mé/¢Au§y<\ .\"\Rz*( ;V e
H ! o NSNS P
| H ~.. | n\.n\n R /"/
i l\ ST <"<"
S o T AR
' ~. ~. - . »
1 i o _/./ L“,<:\/
. ~ T
|
i
I
i
N109104

/ N109104



26.

CHASSIS FRAME

+mmmmmm + N 98.03.23
I THC2 | 26 . CHASSIS FRA*
| C1HO1) | (A>=LD16 (D)=
tmmmm + (B)=L018 (Ed)=
NPC-3226 (C)=LD18MJ (Fr=
REF. LEV. O  PART NO. DESCRIPTION QrTY- - 1P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 1A6150~31010  CHASSIS COMPL. 1 1
-1 . 7A6150-31010  CAHSSIS EU PL 11 s 1«
(A=F610001 )(B=F610001 )
I 1~ 2. 7A6150-31011  CAHSSIS EU PL. 11 s
(A=F610150 ) (B=F810001 )
. 1A6150-31450  COLLAR 20X11X65.5 111 1
Io2-1. 1A6150-31451 T s
(A=F610750 )>(B=FB10001 )(C=F810001 )
. 1A6150~31550  BRACKET COMP.,HOSE 2 2 2 1
4 . 26013-080302 BOLT M 8X 30 2 2 2 10
5 . 26716-100002  NUT 10 11 10
I o5 1. 26716-100002  NUT 10 2 2 2 K 10
(A=F610150 ) (B=F810001 )(C=F810001 )
6 . 26116-100952  BOLT M10X 95 PLATED 1 1 1 10
I 6~ 1. 26116-100952 BOLT M10X 95 PLATED 2 2 2 K 10
(A=F610150 ) (B=F810001 >(C=FB810001 )
7. 1A6150-31650  SEAL 12x40X205 2 2 2 1
8 . 172110-36010  COLLAR 2 2 2 1
9 . 194190~61761  RUBBER, CUSHION 2 2 2 1
10 . 22217-100000  SPRING WASHER 10 111 10
1 10- 1 . 22217-100000  SPRING WASHER 10 2 2 2 K 10
(A=F610150 ) (B=F810001 )(C=F810001 )
11 . 7A6155-31010  CHASSIS J PL 1 1
I11- 1. 7A6155-31011  SHASSIS J PL. 1 s

(C=F810001

]1) D=REFER NO.1 M8 SCREW,NO.1-1 M10
| SCREW.

N109105

REMARKS ~--
“ONO.T MB82RUM,NO.1-1 MI02™

_________ A e

I1) D=REFER NO.1 M8 SCREW,NO.1-1 M10
{ SCREW.

N109105



27 . LIFT LINK

[ (1)T1=REFER NO.5 6MMNO.5-1 12MM
| (2)T2=REFER NO.6 6MM,_NO.6-=1 12MM

N109106

98.03.23

| 1HO3 | 27 . LIFT LINK
1 ¢1HO1) | (A)=LD16 (D)=
bm————e + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O  PART NO. DESCRIPTION Q' TY I1P/UA R
NO. (A (B) (C) (D) CE) (F)
1 - 1A6150-35050 U~-FITTINGS 2 2 2 1
2 - 1A6150-35060 HITCH, FRONT 1 1 1 1
3 . 1A6150-35150  HOOK 2 2 2 1
4 . TA6150-35200 LINK COMP._,REAR 2 2 2 1
5 . 1A6150-35250  SHAFT COMPL.,FULCRUM 1 1 1 1
I 5-1. 1A6150-35251  SHAFT COMPL.,FULCRUM 1 1 1 s g
(A=F610150 ) (B=F810001 ) (C=F810001 )
6 - 1A6150-35300 ARM B COMPL., 1 1 1 1
1 6-1. 1A6150~35301 ARM B COMPL. 101 1 s 2
(A=F610150 )>(B=F810001 ) (C=F810001 )
7 . 1A6150-35350 HOOK COMP.,REAR 2 2 2 1
I 7-1. 1A6150~35351 HOOK COMP.,REAR 2 2 2 N
(A=F610150 ) (B=F810001 )(C=F810001 )
1 8 - 1A6150~35400 ROD,THREADED 2 2 2 zZ 1
(A=F610150 > (B=F810001 )(C=F810001 )
9 - 1€4010-76220 LOCK SPRING 2 2 S
9- 1 . 1C6281-52320 PIN 8,COME-OFF SNAP 2 2 2 N 1
(A=F5100017 )>(B=F510001 )
10 . 1E6650-63400 COLLAR 20.2X27.2X3M 2 2 2 1
11 - 794130-71410 PIN ASSY,BALL SOCKET 2 2 2 S
12 - 1A6150-35700 COLLAR 12.7X17.3X5.5 4 4 4 1
13 - 1T3660-87230 SPRING 14X42 2 2 2 1
14 - 22137-120000 WASHER 12,POLISHED 2 2 10
14- 1 . 22117-120000 WASHER 12 2 2 2 N 10
(A=F610001 ) (B=F610001 )
1s . 22137-120000 WASHER 12,POLISHED 4 4 10
15- 1 . 22117-120000 WASHER 12 4 & 4 N 10
(A=F610001 )>(B=F610001 )
16 - 22137-120000 WASHER 12,POLISHED 4 4 10
16- 1 . 22117-120000 WASHER 12 4 4 4 N 10
(A=F610001 ) (B=F610001 )
I 16- 2 . 22157-080000 WASHER 8 4 4 4 s 10
(A=F610150 ) (B=F610352 )(C=F610352 )
17 - 22137-120000 WASHER 12_,POLISHED 1 1 10
17- 1 . 22117-120000 WASHER 12 1 1 1 N 10
(A=F610001 ) (B=F610001 )
18 - 22351-040020 SPRING PIN 4X20 4 4 4 10
19 - 22351-050040 SPRING PIN 5X40 1 1 1 10
20 22351-080040 SPRING PIN 8X40 1 1 1 10
21 - 22417250200 COTTER PIN 2.5X20 2 2 2 10
22 22417-250200 COTTER PIN 2.5X20 2 2 2 10
23 - 22417-250200 COTTER PIN 2.5X20 2 2 2 10
I 23- 1. 26716-080002 NUT M 8 2 2 2 s 10
(A=F610150 ) (B=F610352 )(C=F610352 )
24 - 22417-250200 COTTER PIN 2.5X20 1 1 1 10
25 22417-320320 COTTER PIN 3.2X32 2 2 2 10
26 22487-080500 PIN 8X 50 2 2 2 1
27 22487-120240 PIN 12X24,FLAT HEAD 2 2 2 1
I 27-1 . 22487-120300 PIN 12X 30 2 2 2 N 1
(A=F610150 ) (B=F810001 > (C=F810001 )
28 - 22487-120300 PIN 12X 30 2 2 2 1
I 28-1 . 26116~-080402 BOLT M 8X 40 PLATED 2 2 2 S 10
(A=F610150 ) (B=F610352 ) (C=F610352 )
29 . 22487-120400 PIN 12X 40 1 1 1 1

** CONTINUE #*

N109106



27. LIFT LINK )

N109106

+.

I (1>T1=REFER NO.S 6MM_NO.5~1 12MM
| (2)T2=REFER NO.6 6MM_NO.6~1 12MM

Fo————— + 98.03.23
| 1HO4 | 27 . LIFT LINK
[ (1HO1) | (A)=LD16 )=
PO + (B)=LD18 (B)=
NPC-3226 (CO=LD18M.I (Fl=
REF. LEV. O PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. C(AY (B)Y (C) (D) (E) (F)
30 - 26746-180002 NUT M18 2 2 2 10
1 31 - 1A6150-35750 2 2 2 W
(A=F610150 ) (B=F610352 )>(C=F610352 )
I 32 - 22217-080000 SPRING WASHER 2 2 2 w 10
(A=F610150 ) (B=F610352 ) (C=F610352 )

———————————————— REMARKS
(1)TI1=23“INO.5N6ZY NO.S5-111224
(2)T2=23“HNO0.6)\6ZY NO.6-1)N125Y

| C1)T1=REFER NO.5 6MM_NO.5-1 12MM
| (2)T2=REFER NO.6 6MM_NO.6-1 12MM

N109106



tmm———

98.03.23

{ 1HO6 | 28 . BONNET
28 . BONNET | C1HOS) | (A)=LD16 ()=
$mmmnll + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)a
REF. LEV. O  PART NO. DESCRIPTION Q'TY I P/UA R

NO. (A) (B) (C) (D) (EY (F)
1 . 1W0151-09066 SCREW 4 4 4 1
2 187065-11450 COLLAR 8X14X7 2 2 2 1
I 2=-1. 1A6150-54370 COLLAR 8X14X7 2 2 2 N
(A=F610150 ) (B=F610352 )(C=F610352 )

3 . 1A6150-41100 BONNET 1 1 1 1
4 . 1A6150-41120 PAD, (RUBBER) 1 1 1 1
5 - 1A6150-41150 COVER 1 1 1
6 - 1A6150~41160 STAY 1 1 1 1
7 . 1A6150-41300 HINGE COMP.,BONNET 1 1 1 1
8 - 1A6150~41400 COVER '"'A", COOLER 1 1 1 1
9 . 1A6150-41550 SEAT COMP.,HINGE 2 2 2 1
10 . 1E8080~-78690 CATCHER 1 1 1 1
11 - 1W4621-60320 MASK, FRONT 1 1 1 1
12 . 198511-66220 BOLT M8X18,RD.HEAD. 2 2 2 1
13 - 22157-060000 WASHER 6 4 4 4 10
14 - 22157-080000 WASHER 8 2 2 2 10
15 - 26013-080162 BOLT W/WASHER M8X16 2 2 2 10
16 . 26018-060162 BOLT M6X16 2 2 2 10
1?7 - 26018-060202 BOLT M 6X 20 6 é 6 10
18 - 26018-080252 BOLT M8X 25 4 4 4 10
19 - 26018-080352 BOLT M8X35 2 2 2 10
20 . 26022-060122 SCREW M 6X 12 2 2 2 10
21 - 194990-22140 NUT W/WASHER 8 2 2 2 5
22 - 26716~-060002 NUT 6 6 6 6 10
23 . 26716-080002 NUT M 8 2 2 2 10
24 . 22157-060000 WASHER 6 4 4 4 10
25 . 22157-080000 WASHER 8 4 4 & 10
26 . 7A6155-41150 COVER J PL 1 1

N108107

N109107



29 . COLUMN COVER

;<_<_._._._._._._._.

2;/{
SN
4::u<§\,i:
W
A R N
N SR
TN ~0N [N AN .
. 8 3 T
. < P
P NN B AN
NN NN L2
¢ +ER NI S
. N, . e o
-\_Qk\“\/““/
6 k_\ S N
~ PO N
N e
22 NOIE N
o

e + 98.03.23
| 1HO7 | 29 . COLUMN Cov
| C1HOS) | (A)=LD16 )=
—————— + (B)=LD18 (Es=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION Qr'TY I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 194630-05340  PACKING 4 4 2
1- 1. 1E6251~32530 RUBBER 74.5X16X1.5 4 4 4 N1
(A=F610001 )(B=F610001 )

2 . 172725-16380  GROMMET 15X20 111 1

3 . 1E6680-26621 MOLDINGS A,CHAIN CVR 2 2 2 1

4 . 1A6150-42010  HOUSE COMP.,COLUMN 11 1

4= 1 . 1A6150-42011 HOUSE COMP.,COLUMN 1 1 1 N 1

(A=F610001 ) (B=F610001 )
. 1A6150-42300 COVER C COMP.,COLUMN 1 1 1

6 . 1A6150-42380  STAY L,COLUMN FRONT 111 1

7 - 1A6150-42390 STAY R,COLUMN FRONT 1 1 1 1

8 - 1A6150-42400 COVER L COMP.,COLUMN 1 1 1

8- 1 . 1A6150-42401 COVER L COMP._,COLUMN 1 1 1 N 1

(A=F610001 ) (B=F610001 )

9 . 1A6150-42500 COVER R COMP.,COLUMN 1 1 1 1
10 . 1A6150-42580  SEAL,COLUMN COVER 2 2 1
10- 1 . 1A6150-42581  SEAL,COLUMN COVER 2 2 2 N1

(A=F610001 ) (B=F610001 )
11 . 1A6150-42700  HANDLE PANEL 1 01 1 1
12 . 1A6150-42710  SEAL 10X30X160 3 3 03 1
13 . 1A6150-42720  SEAL 10X30X210 2 2 2 1
14 . 1A6150-42730  SEAL A,STEERING 101 1 1
15 . 1A6150-42740  SEAL 10X50X50 101 1
15— 1 . 1A6150-42740  SEAL 10X50X50 2 2 2 K 1
(A=F610001 ) (B=F610001 )
16 . 1A6150-42750  SEAL 15%X15X200 1011 1
17 . 1A6150-42760 SEAL 15X15X100 111 1
18 . 1A1380-51700 KNOB,TOOL COMPARTM'T 4 4 4 1
19 . 1A6150-61890  RUBBER 300,EDGE 2 2 1
19- 1 . 1A6150-61891 RUBBER 250,EDGE 2 2 2 N 1
(A=F610001 ) (B=F610001 )
20 . 26013-080162 BOLT W/WASHER M8X16 4 4 10
20- 1 . 26013~080162 BOLT W/WASHER M8X16 2 2 K 10
(A=F610001 ) (B=F610001 )
120- 2. 26013-080202 BOLT W/WASHER M8X20 2 2 2 N 10
(A=F610150 ) (B=F810001 ) (C=F810001 )
21 . 26018~080162 BOLT M 8X 16 4 4 4 20
22 . 26013-080202 BOLT W/WASHER M8X20 4 4 4 10
23 . 1A6150-42590  SEAL,COLUMN COVER B 2 2 2 w1
(A=F610001 ) (B={610001 )
24 . 26013-100202 BOLT W/WASHER M10X20 2 2 2 w 10

(A=F610001 ) (B=F610001 )

25 . 7A6155-42300

COVER

N109108



PR 98.03.23

| 1HO8 | 30. FENDER
30 . FENDER | C1HOS) | (A)=LD16 (D)=
o + (B)=LDp18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O  PART NO. DESCRIPTION Q'TY I P/UA R
NO. (AY (B) (C) (D) CE) (F)
5 1 . 1A6150-43010 FENDER 1 1
1-1 . 7A6150-43010  FENDER 18EU 1 N
4 (B=F610143 )
2 . 1A6150-43020 RUBBER, CUSHION 4 4 4 1
3 . 1A6150-43030 REFLECTOR 2 2 2 1
4 . 1A6150-43100 MAT L,RUBBER 1 1 1 1
S . 1A6150-43120 MAT R,RUBBER 1 1 1 1
6 . 22137-100000  WASHER 10,POLISHED 4 4 z 10
(A=F610001 ) (B=F610001 )
7 . 22360-100000 SNAP PIN 10 4 4 4 10
8 . 22487~100200 PIN 10X20 4 4 1
8- 1 . 22487-100160 PIN 10X 16 4 4 4 N
(A=F610001 ) (B=F610001 )
9 . 1A6230-43010  FENDER 1 1
9-1 . 7A6230-43010  FENDER 16EU 1 N 1
(A=F610080 )
10 . 1E6910-04940  TAPE 20X70,SOFT 1 1 1 1
11 . 7A6155-43010  FENDER 184 1 1

N109109

; N109109



31.

OPERATOR SEAT Y

N109110

98.03.23

1H09 31 . OPERATOR ¢
| (1THOS) | CA)=LD16 (D)=
tm——— + (8)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 1W4982-11540  SPRING 2 2 2 1
2 . 1W3985-11710  BUSHING 111 1
3 1A6150-44150 BRACKET COMP, SEAT 11 1
3-1 . 1A6150~44151  BRACKET COMP, SEAT 1014 N1
(A=F610001 ) (B=F610001 )
I 3-2. 1A6150~44152 BRACKET COMP. ,SEAT 1 1 1 N
(A=F610150 )>(B=F610352 )(C=F610352 )
4 . 1A6150-44300 LEVER, GOVERNOR 111 1
5 1A6150-44330  SPRING,LEVER RETURN 101 1
5- 1 . 1A6150-44333  SPRING,LEVER RETURN 1011 N
(A=F610001 ) (B=F610001 )
. 1A6150-44350  STAY ASSY, SEAT 111 1
7 - 1W4647-50140 ADJUSTER L 1 1 1 1
8 . 1W4647-50150  ADJUSTER R 1011 1
9 1W4647~50160 BASE,OPR.SEAT SLATE 111 1
10 . 198511-63100  SEAT COMPL. 1011 1
11 - 198511-63120 PIN,OPR.SEAT HINGE 1 1 1 1
12 . 22137-080000 WASHER 8, POLISHED 2 2 10
12- 1 . 22117-080000 WASHER 8 2 2 2 N 10
(A=F610001 ) (8=F610001 )
13 . 22137-080000 WASHER 8, POLISHED 2 2 10
13- 1 . 22117-080000 WASHER 8 2 2 2 N 10
(A=F610001 ) (B=F610001 )
14 . 22137-080000 WASHER 8, POLISHED 2 2 z 10
(A=F610001 ) (B=F610001 )
15 . 22137-100000 WASHER 10,POLISHED 2 2 10
15- 1 . 22117-100000 WASHER 10 2 2 2 N 10
(A=F610001 ) (B=F610001 )
16 . 22217-080000 SPRING WASHER 8 4 4 10
17 . 22217-080000 SPRING WASHER 8 2 2 =2 10
18 . 22217-080000 SPRING WASHER 8 A 10
19 . 22360-080000 SNAP PIN 8 2 2 2 10
20 . 22417-250200 COTTER PIN 2.5X20 4 4 4 10
21 . 26018-080202 BOLT M 8X 20 2 2 2 10
22 . 26013~080162 BOLT W/WASHER M8X16 8 8 8 10
23 . 26716-080002 NUT M 8 2 2 2 10
24 . 26716-080002 NUT M 8 4 4 4 10
25 . 26716-080002 NUT M 8 4 4 4 10
26 . 26013-080202 BOLT W/WASHER M8X20 2 2 2 10
1 261 . 26013-100202 BOLT W/WASHER M10X20 2 2 2 N 10
(A=F610150 ) (B=F610352 ) (C=F610352 )
1 27 . 198230-61880 STOPPER 2 2 2 W 1
(A=F610150 ) (B=F610352 )(C=F610352 )

N109110



32 . ENGINE CONTROL

gl

1

..
5%

-

ENGINE
(NPC-3224
(NPC-3225

@3-8

-93)
-90)

N109111

B + 98.03.23
1 1H11 32 . ENGINE CONTROL
[ C1H10) | (Ad=LD16 )=
tmm———— + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION = QP TY e mm e I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 194740-00160  WASHER 10, CONICAL 3 3 3 10
2 194940-01230 KNOB,ACCELERAT.LEVER 1 1 1
2- 1 . 194150-01190  KNOB, THROTTLE LEVER 1 11 N1
(A=F610001 ) (B=F610001 )
3 . 198220-01261  PLATE, FRICTION 1 101 1
4 . 1A6150-51010  LEVER, 1 101 1
5 . 1A6150-51100 WIRE, ACCEL 1 1 1
5~ 1 . 1A6150-51101  WIRE, ACCEL 1 1 1 N 1
(A=F610001 ) (B=F610001 )
6 . 1A6150-51110  SPRING,ACCEL.WIRE LC 1 101 1
7 . 22137-060000  WASHER 6, POLISHED 101 10
7- 1 22117-060000 WASHER 6 T 11 N 10
(A=F610001 ) (B=F610001 )
. 22137-100000 WASHER 10,POLISHED 111 10
9 . 22273-000070  CIRCLIP E~ 7 1 11 10
10 . 22417-160160  COTTER PIN 1.6X16 1 11 30
11 26117-040088 BOLT M 4X 8 PLATED 1 101 10
12 26716-040002 NUT M 4 11 10
13 . 26796-100002  NUT M10,LOCK 2 2 10
13- 1 . 26756-100002  LOCK NUT M10 PLATED 2 2 2 N 10
(A=F610001 )>(B=F610001 )
14 . 1E6102-84960  BAND 250,WIRE LOCK L B | 1

N109111



Hmmm e + 98.03.23
CHANGE CONTROL | 1H12 | 33 . CHANGE CO*" oL
33. | CTHIO) | (AY=LD16 (0)=
tmm————s + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. 0 PART NO. DESCRIPTION QrTY IP/UA R
NO. (AY (B (C) (D) (E> (F)
1 . 1W46981~10441  RUBBER 111 1
2 . 1A1380-23710  WASHER 16.5X23X2 11 1
3 . 194200-37510  SPRING, RETURN 111 2
4 . 1A6150-53100  PEDAL COMP.,HST 111 1
] . 1A6150-53180  STOPPER,HST PEDAL 11 .
6 . 1A6150-53200 ARM COMP.,NEUTRAL 111 :
7 . 1A6150-53300 ROD A COMP.,CHANGE T 11 1
8 . 1A6150~53320  ROD B,CHANGE 11 3
I 8-1. 1A6150-53321  ROD B, CHANGE 11 s 1
(A=F610150 ) (B=F610352 )(C=F610352 )
9 . 1A6150~53340  SPRING,HST ROD 3 3 03 1
I 9~ 1. 146150-53341  SPRING,HST ROD 2 2 2 s 2
(A=F610150 ) (B=F610352 )>(C=F610352 )
10 . 1A6150-53350  CAM COMP.,NEUTRAL 111 1
11 . 1A6150-53380  SHAFT L B 1
12 . 22117-100000  WASHER 10 2 2 2 10
13 . 22117-120000  WASHER 12 11 10
14 . 22137-080000 WASHER 8, POLISHED 11 10
14~ 1 . 22117-080000 WASHER 8 11 N 10
(A=F610001 ) (B=F610001 )
15 . 22273-000090 CIRCLIP E- 9 11 10
16 22272~000120 CIRCLIP E-12 T 11 10
17 . 22351-030020 SPRING PIN 3X20 2 2 2 10
18 . 22351-060032  SPRING PIN 6X32 11 10
19 . 22417-250160 COTTER PIN 2.5X16 11 30
19- 1. 22417-250200 COTTER PIN 2.5X20 111 N 10
(A=F610001 ) (B=F610001 )
20 . 24104-062014  BALL BEARING 6201UU 11 1
21 . 24550~020120  BUSH 20X12,DRY 11 7
22 . 26013-080202 BOLT W/WASHER M8X20 2 2 2 10
23 - 26013-100402 BOLT M10X 40 11 10
24 . 26116~080252 BOLT M 8X 25 PLATED L B 10
25 . 26716-080002 NUT M 8 11 10
26 . 22117-080000 WASHER 8 111 W 10
(A=F510001 ) (B=F510001 )
27 . 22417-250200 COTTER PIN 2.5X20 SR B w10

[ C(1>)L1=REFER NO.8 378MM,NO.8~1 415MM
| (2)L2=REFER NO.9 44MM_NO.9-1 89MM

N10g112

(A=F510

001 > (B=F510001

[N

—= REMARKS ————=-—=-mmee e

“UNO.8N378ZY NO.8-114153Y
(2)L2=ZF“UNO.9N44ZY NO.9-1)\89Z1)

1 C1)L1=REFER NO.8 378MM,NO.8-1 415MM
| C2)L2=REFER NO.9 44MM_NO.9~-1 89MM

N109112



e + 98.03.23

| 1H13 | 24 . CRUISE CONTROL
34 . CRUISE CONTROL [ C1H10) | (Ad=LD16 )=
P - (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION --ar'Ty -1P/UA R
2 NO. CAY (B) (C) (D) (E) (F)
1 . 194630-01150  SPRING 101 1
2 . 194940-01230  KNOB,ACCELERAT.LEVER 101 1
3 . 198220~01261  PLATE, FRICTION 2 2 1
13 4 . 1A6150-53420 CAM A 101 1
5 . 1A6150-53430 CAM B 101 1
6 . 1A6150~53440 LEVER COMP.,CRUISE 101 1
7 . 1A6150-53470  SHAFT COMP.,CRUISE 101 1
8 . 1A6150-53500 PLATE ASSY, PRESSURE 101 1
9 . 22137-100000 WASHER 10,POLISHED 1 10
10 . 22351-040032  SPRING PIN 4X32 101 10
11 . 24190-100003  BALL 5/16 2 2 5
12 . 26051-080002 NUT M 8 2 2 20
13 . 26756~100002 LOCK NUT M10 PLATED 2 2 10
14 . 172147-61520  SPACER 11 1
N109113

) N109113



35.

BRAKE ROD

4

N109114

98.03.23

] 1H14 | 35 . BRAKE ROD
[ C1H10) | (A)=LD16 (D)=
------- + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. 0O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A (B) (C) (D) (EY (F)
1 - 1A6150-54540 ROD A COMP. _BRAKE 1 1 1 1
2 . 1A6150-54580 ROD C,BRAKE 1 1 1 1
3 . 1A6150-54700 LINK COMP._BRAKE ROD 1 1 1 1
4 . 1A1550-56250 SPRING, BRAKE 1 1 1 1
5 . 22137-080000 WASHER 8, POLISHED 1 1 10
5- 1 . 22117-080000 WASHER 8 1 1 1 N 10
(A=F6100017 ) (B=F610001 )
6 . 22417-250160 COTTER PIN 2.5X16 1 30
6~ 1 . 22417-250200 COTTER PIN 2.5x20 1 1 1 N 10
(A=F610001 ) (B=F610001 )
7 . 26116-081002 BOLT M 8x100 PLATED 1 1 1 10
8 . 26716-080002 NUT M 8 2 2 2 10
9 . 26716-080002 NUT M 8 2 2 2 10
10 . 1A6150~53600 ROD B COMP.,BRAKE 11 1
11 . 22137-080000 WASHER 8, POLISHED 1 10
M- 1 . 22117-080000 WASHER 8 1 1 N 10
(B=F610001 )
12 . 22137-080000 WASHER 8, POLISHED 1 10
12- 1 . 22117-080000 WASHER 8 1 1 N 10
(B=F610001 )
13 . 22417-200160 COTTER PIN 2.0X16 1 10
13- 1 . 22417-250200 COTTER PIN 2.5X20 1 1 N 10
(B=F610001 )
14 . 22417-250160 COTTER PIN 2.5X16 1 30
14- 1 . 22417-250200 COTTER PIN 2.5X20 1 1 N 10
(B=F610001 )
15 . 1C6281-52310 PIN 6,COME-OFF SNAP 1 1 1 1
16 . 22137-060000 WASHER 6, POLISHED 1 1 10
16- 1 . 22117-060000 WASHER 6 1 1 1 N 10
(A=F610001 ) (B=F610001 )
17 . 22117-080000 WASHER 8 1 1 1 w 10
(A=F610001 > (B=F610001 >
18 . 22417-250200 COTTER PIN 2.5X20 1 1 1 W 10
(A=F510001 ) (B=F510C01 )

N109114



T 1 36. BRAKE PEDAL 78.03.23
1H1S
36. BRAKE PEDAL | C1H10) | * (A)=LD16 ()=
Fitided + (8)=LD18 (E)=
NPC-3226 (CI=LD18MJ (Fy=
REF. LEV. O PART NO. DESCRIPTION Q'TY- 1 P/UA R
NO. CA) (B) (€Y (D) (E) (F)
1 . 1W4981-10850  RUBBER 11 1
2 . 157065-11450  COLLAR 8X14X7 1.1 1 1
I o2-1 . 1A6150-54370  COLLAR 8X14X7 11 N
(A=F610150 ) (B=F610352 )(C=F610352 )
3 . 1A6150-54300 PEDAL ASSY 101 1
3- 1. 1A6150-54301 PEDAL ASSY 11 1 N1
(A=F610001 )>(B=F610001 )
4 . 1A6150-54360  LOCK PLATE 101 9 1
5 . 1A6150-54400 LINK, BRAKE 11 1
6 . 1A6150-54650  SPRING,PAKKING BRAKE 1 1 1 1
7 . 194200-37510  SPRING, RETURN 101 1 2
8 . 22117-140000  WASHER 14 101 1 10
8- 1 . 1E6030-73130  COLLAR 14.5X32X3.2 11 1 N1
(A=F610001 ) (B=F6100071 )
9 . 22137-080000 WASHER 8, POLISHED T 1 w10
(A=F610001 )>(B=F610001 )
10 . 22157-080000 WASHER 8 11 z 10
(A=F510001 )(B=F510001 )
1 . 22351-060032  SPRING PIN 6X32 101 1 10
12 26013-080252 BOLT M 8X 25 11 10
13 26116-080402 BOLT M 8X 40 PLATED 11 10
13- 1, 26116-080352 BOLT M 8X 35S 11 1 N 10
(A=F610001 ) (B=F610001 ) .
14 . 26716-080002 NUT M 8 11 9 10

N109115

N109115



————— + 98.03.23

LUTCH LEVER | 1H16 ) 37 CLUTCH LE
37. L ; FCTH10) | ¢ (A)=LD16 ()=
b ——— + {B)=LD18 (E)=
NPC-3226 (C)=1D18MJ (F)=
REF. LEV. 0  PART NO. DESCRIPTION —mcwe;eee Q' TY-== === I P/U A R
NO. CAY (B) (C) (D) (E) (F)
1 1 . 194940-01230  KNOB,ACCELERAT.LEVER 1 1 1 1
2 . 1A6150-57100 LEVER, P.T.0. 11 1
3 . 1A6150~57200  WIRE,P.T.0.CLUTCH 19 1
3- 1 . 1A6150-57201  WIRE,P.T.0.CLUTCH 101 1 'Y
(A=F610001 > (B=F610001 )
4 . 1A6150-57210  SPR'G,CLTCH WIRE ARM 1 1 1
4= 1 . 1A6150-57211 SPRING 1 1 1 T oa 1
(A=F610001 ) (B=F610001 O
5 . 1A6150-57220  LINK 11 1 1
6 . 22137-080000 WASHER 8, POLISHED 11 10
6- 1 . 22117-080000  WASHER & 101 1 N 10
(A=F510001 )>(B=F510001 )
7 . 22137-120000 WASHER 12,POLISHED 101 10
71 . 22117-120000 WASHER 12 11 1 N 10
P (A=F610001 )>(B=F610001 )
X 8 . 22417-200160 COTTER PIN 2.0X16 101 10
N 9 . 22417-200160 COTTER PIN 2.0X16 1011 10
0 : 10 . 22417-250200 COTTER PIN 2.5X20 101 1 10
! 11 . 1€6102-84960  BAND 250,WIRE LOCK 3 3 1
- 1= 1. 1E6102-84960 BAND 250,WIRE LOCK 2 2 2 K 1
S ol (A=F510001 )(B=F510001 )
kg Pt 12 . 22137-080000 WASHER 8, POLISHED 101 10
. A 12- 1 . 22117-080000 WASHER 8 11 1 N 10
- /f%,ﬁﬁ; // (A=F610001 ) (B=F610001 )
~ AR 3 13 . 1E6102-84970  BAND 140,WIRE LOCK LI W
A K'\/‘ i (A=F510001 > (B=F510001 )
FTARSEAY
NG AN
\\\\ \//b/
RO
§i§*——‘—*11
T~ P _/'/
S -7
\\{(.3/\.
%
N
Q (.!.3;\

N109116

N1G9116



T s -

98.03.23

MOWER DECK | 1102 | 38 MOWER DECK
38. M0 | (1101 | * (A)=LD16 ()=
4l + (B)=Lp18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. 0 PART NO. DESCRIPTION ——— QrTY- 1 P/UA R
NO. (A) (B) (C) (D) CE) (F)
- 1 . 1A6150-61000 DECK ASSY, MOWER 11 1
T V99LHER (OOmILEE) n—g -1 . 1A6150-61001  DECK ASSY, MOWER 101 N1
DEFLECTOR SPEC. (NO THROWER SPEC.) lﬁ_gl (A=F610001 ) (B=F610001 )
i 1- 2. 7A6150-61000 DECK ASSY, MOWER 101 1
(A=F610080 ) (B=F610143 )
I 1c .. 1A6150~61320 101 W
(A=F610150 ) (B=F810001 )
1 10 .. 22351-050025  SPRING PIN 5X25 101 W 10
(A=F610150 ) (B=FB10001 )
1 1€ .. 22351-060025  SPRING PIN 6X25 101 W 10
(A=F610150 )(B=F810001 )
2 . 1A1041-11200  CAP,MAIN PULLEY 101 1
I 2-1. 1E6470-37420 CAP 60 101 N1
(A=F610150 ) (B=F810001 )
3 . 1A6150-61700  COVER (L) 101 1
I 3-1 . 1A6150-61701  COVER (L) 101 s 2
(A=F610150 >(B=F810001 )
4 . 1A6150-61830  SEAL 3X10XS50 111 1
s . 1A6150~61850  SEAL 3X10X135 111 1
6 . 146150-61870  SEAL 3X10X345 111 1
7 . 1€8050-83240  MOLDINGS 440 111 1
1 8 . 26018~080162 BOLT M 8X 16 11 20
1 9 . 1A6150-61770  COVER 111 1
10 . 1A6150-61800  GRILLE R 11 1
110- 1 .. 1A6150-61801  COVER(R 101 N
(A=F610001 ) (B=F610001 )
11 . 1A6150-61830  SEAL 3X10XS50 2 2 2 1
112 . 1A6150-61840  SEAL 3X10X85 119 1
113 . 1A6150-61850  SEAL 3X10X135 111 1
14 . 1A6150~61890  RUBBER 300,EDGE 101 1
164- 1 . 1A6150-61891  RUBBER 250,EDGE 111 N
(A=F610001 ) (B=F610001 )
15 . 1A6150-61900  RUBBER 220,EDGE 111 1
16 . 26013~080162 BOLT W/WASHER M8X16 T 11 10
I16-1 . 26018-080162 BOLT M 8X 16 111 N 20
(ASF610150 )>(B=F610352 ) (C=F610352 )
17 . 1A1041-11200  CAP,MAIN PULLEY 1 1
117-1 1E6470-37420 CAP 60 111 N
(C=F810001 )
18 . 1A6150~61750  COVER R 1
I18-1. 1A6150-61751  COVER(R 111 s 1
(C=F810001 )
19 . 1A6150-61860  SEAL 3X10X225 11
20 . 1A6150-61960  STAY R, COVER 11 1
21 . 1E6681-76410  MOLDINGS 525 11 1
22 . 26013-100202 BOLT W/WASHER M10X20 2 2 2 10
23 . 26716-100002  NUT 10 2 2 2 10
24 - 7A6155-61000 DECK ASSY, MOWER J 1 1
+ N1og117 I 24D .. 1A6150~61320 1 W
| C(1IL=REFER NO.18 170MM,NO.18-1 190MM (C=F810001 )
| (2)D=REFER NO.3 53MM,NO.3-1 S55MM I 24E .. 22351-050025  SPRING PIN 5X25 1 w 10
(C=F810001 )
1 24F .. 22351-060025  SPRING PIN 6X25 1 w 10
(C=F810001 )
) ** CONTINUE aw ) N109117



38 . MOWER DECK

i ovostttR QuImitiR)
DEFLECTOR SPEC. (NO THROWER SPEC.)

NTOg1I7

| (1)L=REFER NO.18 170MM,NO.18~1 190MM
| (2)D=REFER NO.3 53MM,NO.3~1 S55MM

98.03.23

| 1103 | 38 . MOWER DF
1 ¢110%) | (AY=LD16 (0)=
P + (8)=LDp18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A) (BY (C) (D) (E) (F)
25 . 7A6155-61700  COVER LJ 1 1
1 25¢C 1E6470-37420 CAP 60 1 w1
(C=F810001 )
126 . 7A6155-61800  COVER(R) 1 1
———————————————— REMARKS —~=m—mm e pm e

(1)L=23"UN0.18N1703Y NO.18-11N190=Y
(2)D=Z3"INO.3 N 5329 ,N03~-1 )\ 5531

| C1)L=REFER NO.18 170MM,NO.18-1 190MM
[ (2)D=REFER NO.3 53MM,NO.3-1 S55MM

N109117



el + 98.03.23
A OVER | 1104 | 39 . ABANDON COVER
39 . ABANDON COVE [€1101) | (A)=LD16 )=
o + (B)=LD18 (E)=
NPC-3226 (CY=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY 1 P/UA R
2 NO. (A) (B) (C) (D) (E) (F)
1 . 1A6150-61910  DEFLECTOR COMPL. 1 1 1
4 1- 1 1A6150-61911 DEFLECTOR COMPL. 111 N1

(A=F610001 ) (B=F610001 )

2 - 1A6150-~61980 SPRING 3.0X 18X 71 1 1 1 1
3 - 198511-63120 PIN,OPR.SEAT HINGE 1 1 1 1
4 . 22117-080000 WASHER 8 2 2 2 10
5 . 22417-200160 COTTER PIN 2.0X16 2 2 2 10

N109118

N109118



; 7051 40. HOVER N 7802
MOWER IN-PU . 10 . -
40. ; [ ¢1107) | (A)=LD16 )=
4mninl + (B)=LD18 CE)=
NPC-3226 (C)=LD18MJ (F)=
22-——————{;;;) REF. LEV. O PART NO. DESCRIPTION arTy I1P/UA R
NO. (A) (B) (C) (D) (E) (F)
13 (: :) 1 . 194194-13570  SHIM T=0.1 11 1 1
2 . 194194-13580  SHIM T=0.3 11 1
— 3 194200-25590  SHIM T=0.1 LR I 5
4_______<:::> 4 . 194200-25600  SHIM T=0.3 11 5
21 s . 198511-26200  COLLAR 30X36X27.3 11 9 1
14 6 . 1A1040-48070  PLUG 10 2 2 2 2
1 18 N 7. 1A6150-62010  CASE,BEVEL GEAR 11 1
8 . 1A6150-62070  GEAR 16T,BEVEL 11 1
o . 1A6150-62090  GEAR 21T,BEVEL 11 1
10 . 1A6150-62100  SHAFT,BEVEL GEAR 11 1 1
1 . 1A6150-62200  COLLAR 20X27X32 11 1 1
12 . 22242-000300 CIRCLIP 30 11 10
13 . 22252-000471  CIRCLIP 47 101 10
% . 22252-000621 CIRCRIP 62 11 10
15 . 22550-050200 KEY 5x20 101 1
16 . 24101-060054  BALL BEARING 101 1 1
17 . 24101-062064  BALL BEARING 2 2 2 1
18 . 24101-063034  BALL BEARING 111 1
19 . 24311-000125 O-RING 1A P-12.5 2 2 2 10
20 . 24421-254208  SEAL TC25 42 08, OIL 1 1 1 1
21 . 24421-306210  SEAL TC30 62 10, OIL 1 1 1 1
22 . 27260~470001 711 1

PLUG 47,COLLAR BORE

N109119

N109119



41,

E 1 1106 1 41. BLADE DRIVE ?8.03.23
BLADE DRIV 1106
1¢11071) | * CAY=LD16 (D)=
$mminnl (B)=Lp18 (E)=
NPC-3226 <CI=LD18MJ )=
REF. LEV. O PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. (A (B> (C) (D) (E) (F)
1 . 1A6150-63010  V-PULLEY 14681 11 1 1
2 . 1A6150-63160 V=PULLEY 14682 2 2 2 1
3 . 22550-070200 KEY 7Xx20 3 3 03 1
4 . TA6150-63030 HOLDER,CENTER PULLEY 1 1 1 1
5 . 1A6150-63050  SUPPORT A,HOLDER 11 1
6 . 22217-100000 SPRING WASHER 10 303 3 10
7 . 22252-000471 CIRCLIP 47 11 1 10
8 . 24106-062044  BALL BEARING 11 9 1
9 . 24430-304205  SEAL VC304205,0IL 11 9 1
10 26013-100252 BOLT W/WASHER M10X25 3 3 3 10
1 . 26116-100652  BOLT M10X 65 PLATED 3 03 03 10
12 - 25123-009001 V-BELT SP.B 90 H 1 1 1 1
13 - 1A1040-43900 SPRING WASHER 1 1 1 1 1
13- 1 . 1E6020-25340 SPACER 9X28X4.5 1 1 1 N 1 (@]
(A=F610045 ) (B=F610091 )
I 13- 2 . 22157-120000 WASHER 12 11 1 s 10 1
(A=F610150 ) (B=F810001 ){(C=F810001 )
14 . 1A6150-63100  SHAFT,BLADE 119 1
I 14- 1 . 1A6150-63101  SHAFT,BLADE 11 1 s ¢
(A=F610150 > (B=F810001 ) (C=F810001 p]
I 15 . 26013~080202 BOLT W/WASHER M8X20 1 1 1 Z 10 «1
(A=F610150 )(B=F810001 )(C=F810001 )
16 . 1A6150-63250  HOLDER,SIDE PULLEY 2 2 2 1
17 . 1A6150-63270  SUPPORT B,HOLDER 2 2 2 1
18 - 22252~000471 CIRCLIP 47 4 &4 4 10
19 24104-062044 BALL BEARING 4 4 4 1
20 26013-100252 BOLT W/WASHER M10X25 8 8 & 10
21 1A6150-63300  ARM, TENSION 111 1
22 TA6150~63350 SPRING, TENSION 1 1 1 1
23 1A6150~63400 BRACKET COMP. _,HOOK 1 1 1 h
24 - 1A6150-63500 ROLLER, TENSION 1 1 1 1
25 . 1€8060-65760  ROLLER 12X22X5.8 111 1
26 . 22117-120000  WASHER 12 1 1 1 10
27 22137-120000  WASHER 12,POLISHED IEEE 10
28 22217-120000 SPRING WASHER 2 2 2 10
29 22252-000320 CIRCLIP 32 2 2 2 10
30 . 24104-062014  BALL BEARING 6201UU 2 2 2 1
31 . 22217-080000 SPRING WASHER 8 2 2 2 10
32 26116-120502  BOLT M12X 50 11 10
33 . 26716-120002  NUT 12 2 2 2 10
34 . 26716-080002 NUT M 8 2 2 2 10
1 35 . 22217-120000  SPRING WASHER 11 w10 (1
(A=F610150 )>(B=F810001 )(C=F810001 )
136 . 26716-120002 NUT 12 L W10 (1
(A=F610150 ) (B=F810001 )(C=F810001 )

N109120

| (1)NO THROEWR SPEC IS TWO ITEMS.

REMARKS

(1)AQITI/939NTADAN2IMFYIA

—t—

| C1I)NO THROEWR SPEC IS TWO ITEMS.

N109120



42 . BLADE

e ————
—
-

N1gg121

e ——y

98.03.23

| 1107 | 42 . BLADE
1 ¢1101) | (A)=LD16 (D)=
PO + (B)=LDd18 (E)=
NPC~-3226 (C)=LD18MJ (F)=
REF. LEV. O  PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. (A) (B) (C) (D) CEY (F)
1 . 197108-14120  SPRING, CONICAL 3 3 3
2 . 1A6150-64110  BLADE 3 03
2- 1. 1A6150-64111  BLADE 3 03 3 N
(A=F610001 )>(B=F610001 )
. 1A6150-64200 BRACKET,BLADE 3 3 3
4 . 1A6150~64210  BOLT M12,SHOULDER 303
4= 1 . 1A6150~64211  BOLT M12,SHOULDER 303 03 N

(A=F510001 ) (B=F510001 )

N109121



FOR + 43 . GAUGE WHEEL 98.03.23
| 1108
43 . GAUGE WHEEL | €1101) | ° (A)=LD16 ()=
4ol + (B)=LD18 (E)=
NPC=3226 <C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION QrTy 1 P/UA R
NO. (A (B) (C) (D) (E) (F)
1 . 1W6521-10080  ROLLER 4 4 4 1
2 . 1E4070-46290  WASHER 9X30X3.2 2 2 2 1
3 . 1W6501-50020  SHAFT 4 & 4 1
13-, 1A6150-66100  SHAFT 4 4 4 N1
(A=F610150 ) (B=F610352 )(C=F610352 )
4 . 1W6522-50630  ARM L,CASTER 101 1
5 . 1W6522-50640  FORK 11 1 1
6 . 1W6522~60530  BRACKET 2 2 2 1
7 . 1A6150-66010  WHEEL ASSY.,GAUGE 2 2 2 1
10 . 22137-200000 WASHER 20,POLISHED 2 2 2 10
11 22217-100000 SPRING WASHER 10 4 4 4 10
12 1€4010-76220 LOCK SPRING 2 2 2 5
13 . 22487-080400 PIN 8X 40 2 2 2 1
14 24761-070000 NIPPLE MT6,GREASE 2 2 1
14— 1 24761-010000 NIPPLE MG&F, GREASE 2 2 2 R 5
(A=F510001 )(B=F510001 )
15 . 26013-080202 BOLT W/WASHER M8X20 2 2 2 10
16 . 26013-100202 BOLT W/WASHER M10X20 4 4 4 10
17 . 26667-100002 CAP NUT M10 4 4 4 10
117~ 1 . 26716-100002  NUT 10 4 4 4 N 10
(A=F610150 ) (B=F610352 )(C=F610352 )

4
(5)

N109122

N109122



44 ., THROWER DRIVE
7 #AHY
7-1 BEL

Nt09123

e + o 98.03.23

[ 1110 | 44 . THROWER D <

| €1109) ] CA)=LD16 ()=

______ - (B>=LD18 (E)=

NPC-3226 (C)=1.D18MdJ (Fy=

REF. LEV. 0  PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. C(A) (B) (C) (D) (E) (F)
1 . 198511-25580  SHIM 41X51X0.1 1 1 1 1
2 . 198511-25590  SHIM 41X51X0.3 111 1
3 . 172110-36010  COLLAR 2 2 2 1
4 . 1A1040-48070 PLUG 10 2 2 2 2
s . 1E7070-57060 COLLAR 20X25X6 111 1
6 . 1A6150~71010  CASE,THROWER BEVEL 1011 1
7 . 1A6150~71150  SHAFT, OUTPUT I=24.48 1 1
7- 1 . 1A6150-71151  SHAFT, OUTPUT 111 s

(A=F610001 ) (B=F610001 )
8 . 1A6150~71160  GEAR 17T,BEVEL 101 1 1
9 . 1A6150-71170  GEAR 15T,BEVEL T 11 1
10 . 1A6150-71200  SHAFT 111 1
11 . 1A6150-71250  STAY CMP.,THROWR.DR. 1 1 1
1M-1 . 1A6150-71251  STAY CMP.,THROWR.DR. 1 1 1 N1
(A=F610001 ) (B=F610001 )

12 . 1A1700-92310 COVER W/FLNG.S2,BLND 1 1 1 1
13 . 1A6150-71350 PLATE 25x81 101 1 1
14 . 1A6150~71370  COLLAR 20X27X38.7 1011 1
15 . 22217-100000 SPRING WASHER 10 2 2 2 10
16 . 22242-000170  CIRCLIP 17 111 10
17 . 22252-000521  CIRCLIP 52 2 2 2 10
18 . 22550-050200 KEY 5xX20 2 2 2 1
19 . 24101-062034  BALL BEARING 111 .
20 . 24101-063044  BALL BEARING 3 3 03 1
21 . 24311-000125 0-RING 1A P-12.5 2 2 2 10
22 . 24421-173507  SEAL TC17 35 07, OIL 1 1 4 1
23 24421-255210  OIL SEAL TC€255210 111 1
24 . 26013-100252 BOLT W/WASHER M10X25 2 2 2 10
25 . 26716-100002  NUT 10 2 2 2 10

N109123



45.

THROWER JOINT

BEL

#8Y

N109124

______ + 98.03.23
1111 | 45, THROWER JOINT
| ¢(1109) | (A)=LD16 (D)=
om————— + (B>=LD18 (E)=
NPC~3226 (C)=LD18MY (F)=
REF. LEV. O PART NO. DESCRIPTION ar'TY 1 P/UA R
NO. CAY (B) (C) (D) CE) (F)
1 . 1C6560-42290  PIN,STRGHT.FIRM SET 1011 1
2 . 1A6150-72100  JOINT 173 11 1
2- 1. 1A6150-72101  JOINT 173 111 s 1
(A=F610001 >(B=F610001 )
3 . 22242-000320 CIRCLIP 32 111 10
4 . 24761-010000 NIPPLE M6F, GREASE 111 5

N109124



o

46.

THROWER FAN

N109125

U, . . 98.03.23
| 1112 | 4 6 . THROWER
1¢1109) | (A)=LD16 (D)=
PR + (B)=LDp18 (E)=
NPC-3226 (CY=LD18MJ (F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY I P/UA R
NO. (A) (B) (C) (D) CEY (F)
1 . 1E8060-64480  WASHER 14X26X2.5 2 2 2 1
2 . 1A6150-72010  SHAFT,THROWER FAN 1 1 1 1
3 . 1A6150-72200 FAN 360 COMPL. 111 1
4 . 1A6150-72300  SPRING H14,BLLVLL. 2 2 2 1
s . 22242-000170 CIRCLIP 17 111 10
6 . 22252-000401  CIRCLIP 40 1 01 1 10
7 . 24104-060034  BALL BEARING 111 1
8 . 24104-062034  BALL BEARING 1011 1
9 . 26013-100302 BOLT M10X 30 4 4 4 10
10 . 26732~140002 NUT M14 11 10
I10- 1 . 26736-140002  NUT M14 11 1 R 10
(A=F610150 ) (8=F810001 )
11 . 1A6150-72050  CASE,THROWER SHAFT 11 9 1

N109125



47 . THROWER CASE

N109126

98.03.23

] 1113 | 47 . THROWER CASE
| €1109) | (A)=LD16 ()=
4m-22ll + (B)=LD18 (E)=
NPC-3226 €CH=LD18MJ (F)=
REF. LEV. O  PART NO. DESCRIPTION --a'Ty 1 P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 195160-13870  CAP, ROTARY CASE 11 1
2 . 1E6680-26620  MOLDINGS A,CHN.COVER 1 1 1
2- 1. 1E6680~26621  MOLDINGS A,CHAIN CVR 1 1 1 NGO
(A=F510001 )(B=F510001 )
3 . 1A6150-73550  PLATE 25X135 11 1
3-1. 1A6150-73551  PLATE 25x123 111 N
(A=F610001 ) (B=F610001 )
4 . 26013~100202 BOLT W/WASHER M10X20 2 2 2 10
5 . 1A1140-66050  SPRING,STAND 2 2 1
5- 1 . 1A6150-73650  SPRING,HOOK 2 2 2 N1
(A=F610001 ) (B=F610001 )
6 . 194130-71430  SPRING,LOCK PIN 71 1
6- 1 . 1A6150-73560  SPRING 101 N1
(A=F510001 )(B=F510001 )
6~ 2 . 1A6150~-73560  SPRING 11 z 1
(A=F610007 ) (B=F610001 )
7 . 1A6150-73010  CASING COMP.,THROWER 1 1 1
-1 . 7A6150-73010  CASING COMP.,THROWER 1 1 N1
(A=F610080 )(B=F610143 )
8 . 1A6150-73100  CASE COMPL.,THROWER 11 1
I 8- 1. 1A6150-73101  CASE COMPL.,THROWER 11 N
(A=F610150 ) (B=F610352 )
9 . 1A6150-73250  PLATE, COMP.,INLET 11 1
I 9-1 . 1A6150-73251  PLATE COMP.,INLET 11 N
(A=F610150 )(B=F610352 )(C=F610352 )
10 . 1A6150-73300  PIPE,THROWER SUPPORT 1 1 1 1
11 . 1A6150-73350  LEVER L 11 1
I11-1 . 1A6150-73351  LEVER L 101 N
(A=F610109 ) (B=F610230 )
111~ 2. 1A6150-73352  LEVER L 111 s
(A=F610150 ) (B=F610352 )
12 . 1A6150~73400  COVER, JOINT 11 1
12- 1 . 1A6150-73411  COVER, JOINT 11 s 1
(A=F610001 ) (B=F610001 )
12- 2 . 7A6150-73410  COVER, JOINT EU 11 N
(A=F610080 )(B=F610149 )
13 . 1E8080-78690  CATCHER 101 7
(A=F610001 ) (B=F610001 )
14 . 22117-100000  WASHER 10 10 z 10
(A=F610001 ) (B=F610001 )
15 . 22217-060000  SPRING WASHER 6 2 2 z 10
(A=F610001 )>(B=F610001 )
16 . 22217-080000  SPRING WASHER 8 2 2 2 10
17 . 22351-040025  PIN 4X25,SPRING 10 10
117-1 . 22351-050032  SPRING PIN SX32 111 s 10
(A=F610150 ) (B=F610352 )
18 . 22417-200160  COTTER PIN 2.0X16 101 z 10
(A=F610001 ) (8=F610001 )
19 . 22487-100400  PIN 10X 40 1 z 1
(A=F610001 ) (B=F610001 )
20 . 26013-060122  BOLT M 6X 12 1 11 1 10
21 26013-080162  BOLT W/WASHER M8X16 3 3 03 10
122 26018-080162  BOLT M 8X 16 101 20

** CONTINUE *x

N109126



————— . 98.03.23

THROWER CASE . | 1114 | 47 . THROWER C
47. OWER € i | €1109) | (AY=LD16 )=
b H (B)=LD18 (Ed=
@ NPC-3226 (C)=Lp18MJ (F=
REF. LEV. O PART NO. DESCRIPTION arry 1 P/U A
2 NO.- (A (B (C) (D) (E) (F)
22- 1 . 26018~080162 BOLT M 8X 16 2 2 2 K 20
6 7(37) (A=F610001 ) (B=F610001 )
5 22- 2 . 26013-080162 BOLT W/WASHER M8Xx16 2 2 2 a 10
; (A=F610050 )(B=F610116 )(C=F610116 )
23 . 1A6150-73430  BOLT M10X155 101 z 1
(A=F610001 )(B=F610001 )
26 . 26557-060122  SCREW M 6X 12,PAN HD 2 2 z 10
(A=F610001 ) (B=F610001 )
25 . 26716-080002 NUT M 8 2 2 2 10
26 . 26716100002 NUT 10 2 2 2 10
27 . 26716-100002  NUT 10 2 2 10
27- 1 . 26716-100002  NUT 10 101 1 K 10
(A=F610001 ) (B=F610001 )
28 . 24104-062004  BALL BEARING 11 1
) . 22117-100000 WASHER 10 11 1 10
30 . 22217-100000  SPRING WASHER 10 101 1 10
131 . 22157-080000 WASHER 8 2 2 2 w 10
(A=F610050 )(B=F610116 )(C=F610116 )
32 . 26013-100302 BOLT M10X 30 11 w 10
(A=F610001 )(B=F610001 )
33 . 1A6150-73460  COVER, JOINT 111 W
(A=F610001 )(B=F610001 )
34 . 26013-060122  BOLT M 6X 12 3 3 3 W 10
(~=F610001 )(B=F610001 )
1 35-1 . 194080-75790 PIN 28, SNAP 11 1 s 3
(A-F61C150 ) (B=F610352 )
1 36 . 1A1380-48150  PLUG 15,RUBBER 11 o1
(A=F610150 )(B=F810001 )
1 37 . 7A6155-73010 1 1
138 . 7A6155-73410  COVER,JOINT J 1 1
1 39 . 7A6155-73100 1 1

N109126

N109126


Lozeman Lottum
BLOWER KOMPLEET
NR.: YMBLOWER


dmmeee + 98.03.23
ATCHER 1 1115 | 48 . CATCHER
48. ¢ 1 C1109) | (A)=LD16 (D)=
4o + (B)=LD18 (E)=
NPC-3226 (CY=LD18MY (F)=
REF. LEV. 0  PART NO. DESCRIPTION QrTY- I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 1A6150-76100 FRAME COMP.,BOX 1 1 1
1-1 . 1A6150-76101 FRAME COMP.,BOX 1 1 N
(A=F610001 ) (B=F610001 )
I 1-2 . 1A6150-76102  FRAME COMP.,BOX 1 1 1 N
(A=F610150 > (B=F810001 )
2 . 1A6150-76300 SPOUT 1 1 1
2-1 . 1A6150-76301 SPOUT 1 1 s 1
(A=F610001 )>(B=F610001 )
I 2-2 . 1A6150-76302  SPOUT 1 1 1 P
(A=F610150 ) (8=F810001 )
3 . 1A6150-76320  CHUTE 1 1 1
3-1 . 1A6150~76321 SHUTE 1 1 1 s 1
(A=F610001 )>(B=F610001 )
4 . 1A6150-76350  PIPE,THROWER INLET 1 1 1 1
s . 1A6150-76400  FRAME COMP.,COVER 1 1 1 1
6 . 1A6150-76500  STAY,BOX FRAME 2 2 2 1
7 . 1A6150-76630  BOX,FRONT 1 1 1
8 . 1A6150-76640  BOX,REAR 1 1 1 1
8- 1. 7A6150-76640  BOX,REAR PL 1 1 N
(A=F610080 ) (B=F610143 )
9 . 1A6150-76650 LEVER COMP.,BOX 1 1 1
9= 1 . 1A6150~-76651 LEVER COMP.,BOX 1 1 N 1
(A=F610001 )>(B=F610001 ) -
1 9- . 1A6150-76652  LEVER COMP.,BOX 1 1 1 N
(A=F610150 )>(B=F810001 )
10 . 1A6150-76700  ROD,NOTCH 1 1 1 1
11 1A6150-76710  SEAL 3.2 1 1 1 1
12 . 1A6150-76730  METAL,BOX 1 1 1 1
13 1A6150-76740  GROMMET 31 1 1 1 1
14 1A6150-76780  SPRING,HOOK RETURN 1 1 1 1
15 . 1A6150-76810  ROD 1 1
15- 1 . 1A6150-76811 ROD 1 1 N 1
(A=F610001 ) (B=F610001 )
I15- 2 . 1A6150~76812  ROD 1 1 1 N
(A=F610150 )(B=F810001 )
16 . 1A6150-76820  HOOK 1 1 1 1
17 . 1A6150-76830  WASHER 35X45X3 1 1 1 1
18 1A6150-76840  WASHER 7X26X3 11 11 N 1
19 1A6150~76850  PLATE 1 1 1 1
20 . 22137-080000  WASHER 8, POLISHED 2 2 2 10
21 22137-120000 WASHER 12,POLISHED 2 2 2 10
22 22137-140000  WASHER 14 ,POLISHED 2 2 2 10
23 . 22157~060000  WASHER 6 16 16 16 10
24 R 22157-060000 WASHER 6 13 13 13 10
25 22217-060000  SPRING WASHER 6 111 11 1M 10
26 . 22217-060000  SPRING WASHER 6 2 2 2 10
27 . 22217-100000  SPRING WASHER 10 4 4 4 10
N109127 28 . 22217~140000  SPRING WASHER 14 2 2 2 10
29 . 22417-200160  COTTER PIN 2.0X16 2 2 2 10
30 . 22417~320320 COTTER PIN 3.2X32 2 2 10
30- 1 22417-320250 COTTER PIN 3.2X25 2 2 2 R 10
(A=F610001 ) (B=F610001 )
31 22417~500400 COTTER PIN 5.0X40 1 1 1 10
32 26013-100252 BOLT W/WASHER M10X25 4 4 4 10

*% CONTINUE #x

N109127



48,

CATCHER

N109127

98.03.23

| 1116 | 4 8. CATCHER
[¢C110%) (A)=LD16 )=
O + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O  PART NO. DESCRIPTION Q'TY I P/UA R
NO. CA) (B) (C) (D) (=) (F)
33 . 26013-100252 BOLT W/WASHER M10X25 4 4 4 10
34 . 26116-100252 BOLT M10X 25 PLATED A 10
35 . 26116=-140252  BOLT M14X 25 PLATED 2 2 2 10
36 . 26587-060162 SCREW M 6X 16 2 2 10
36- 1 . 26587-060122  SCREW M 6X 12 2 2 2 N 10
(A=F510001 ) (B=F510001 )
37 . 26587-060162 SCREW M 6X 16 16 16 16 10
38 . 26587-060162 SCREW M 6X 16 16 16 16 10
39 . 26587-060162  SCREW M 6X 16 1M1 11 11 10
40 . 26716-060002 NUT 6 11 11 1 10
41 . 26716-060002 NUT 6 2 2 2 10
42 . 26716-080002 NUT M 8 4 4 4 10
43 . 26716=-100002  NUT 10 4 4 4 10
44 . 192040-56220  GRIP,HANDLE 11 1
44—~ 1 1A6150-76940  GRIP 111 N
(A=F610001 ) (B=F610001 )
45 . 22217-060000 SPRING WASHER 6 16 16 16 10
46 . 1£6150~76230 BOLT 8X 16 6 6 6 w o1
(A=F310001 ) (B=F510001 )
147 R 1A6150-76370  PIPE 11 W
(A=F610150 ) (B=F810001 )
1 48 . 7/.6155-76640  BOX,REAR PL 1 0
1 49 . 7A6155-76630  BOX,FRONT PL 1

N109127



fmmmmm . 98.03.23
49 . SENSOR STAY 1 1401 | 49 . SENSOR STAY

1 ¢1109) | (A)=LD16 )=

R + (B)=LD18 e)=

NPC=-3226 (C)=LD18MJ (F)=

REF. LEV. O  PART NO. DESCRIPTION arTy 1 P/UA R
NO. (A (B) (C) (D) (B (F)
1 . 1A6150-76860  STAY COMP.,SENSOR 111 1
2 . 1A6150-76910  COVER 111 1
3 . 1A6150-76930  SHAFT 6X96 11 1
4 . 22117-060000 WASHER 6 2 2 2 10
5 . 22137-060000 WASHER 6, POLISHED 2 2 2 10
6 . 22157-080000 WASHER 8 2 2 2 10
7 . 22317-060000  SPRING WASHER 6 2 2 2 10
8 . 22417-200100 COTTER PIN 2.0X10 2 2 2 10
9 . 26013-080202 BOLT W/WASHER M8X20 2 2 2 10
10 . 22217-060000  SPRING WASHER 6 2 2 2 10
1 . 26116-060162  BOLT 6X16 2 2 2 10
12 . 26557-060252  SCREW M 6X 25 11 10
13 . 26587-060162  SCREW M 6X 16 2 2 2 10
14 . 26716-060002  NUT 6 4 4 4 10

N109128

N109128



50.

CATCHER ELECTRICAL PARTS

N109129

98.03.23

| 1J02 | 50. CATCHER EI RICAL PARTS
1¢1109) | (A)=LD16 ()=
4ozl + (8)=LD18 ()=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. 0 PART NO. DESCRIPTION a'Ty-~ 1 P/UA R
NO. CA) (B) (C) <D (E) (F)
1 . 194151-57100  HORN 111 1
2 . 1A6150-76900  SENSOR ASSY.,GRASS 101 1 1
3 . 1A6150-76920  HARNESS,CATCHER 101 1 1
4 . 1E6780-82120  STOP UNIT,HORN 101 1
1 4-1 . 1€6780-82121  STOP UNIT,HORN 101 N
CA=F510150 ) (B=F810001 )
I s . 1€6020-83890  CLIP 101 z 1
(A=F610001 ) (B=F610001 )
. 1E6102-84960  BAND 250,WIRE LOCK 3 1
-1 . 1A6150-76950  BAND 250 3 3 3 R

(A=F610001 > (B=F610001 >

N109129



T + 51 . LABELS 98.03.23
LABELS | 1309 | .
51. [¢108) | (A)=LD16 (D)=
4ot + (8>=Lp18 (E)=
NPC-3226 <CH=Lp18MJ (F)=
14 3 REF. LEV. O PART NO. DESCRIPTION Qr'Ty 1P/UA R
()05 @) 8 9 10 1" 12 NO. (A (B) €C> (D) (B CF)
=47 (- Ammemny [— 1 . 1A6150-91100  LABEL 18-L,SIDE 1 1
e % —| 1= 2 . 1A6150-91130  LABEL 18-R.SIDE 1 1
7 p= = 3 . 1A6150-91200  LABEL ,LEVER 1 1
4 . 1A6230-91100 LABEL 16-L,SIDE 1 1
14 1 16 s . 1A6230-91130  LABEL 16-R,SIDE 1 1
o 6 . A -91 LABEL ,LEVER 1
13 s APECATION 1A6230-91200 1
@ € 7 . 1A6150-91210  LABEL,BELT 101 z 1
] (A=F610080 ) (B=F610143 )
8 . 1A6150-91250  LABEL,RAKE CAUTION 11 1
23 24 8- 1 . 1A6150-91251  LABEL ,RAKE CAUTION 11 N
B B (A=F610080 ) (B=F610143 )
[ﬂﬁ s . 1A6150-91310  LABEL,PARK'G LEVER 11 1
1405
9= 1 . 1A6150-91311  LABEL,PARK'G LEVER 11 N
25 (A=F610080 ) (B=F610143 )
10 . 1A6150-91320  LABEL,OPERAT.PROCED. 1 1 1
3
7 ] (6) 10- 1 . 1A6150-91321  LABEL,OPERAT.PROCED. 1 1 N1
(A=F610080 )(B=F610143 )
11 . 1A6150-91330  LABEL,HST 11 z 1
22 (A=F610080 ) (B=F610143 )
12 . 1A6150-91360  LABEL,BATTERY 11 7 1
" e (A=F610080 ) (B=F610143 )
13 . 1A6150-91370  LABEL,ELEVAT.LINK 11 1
@~ 13- 1 . 1A6150-91371 LABEL ,ELEVAT.LINK 1 1 N 1
(A=F610080 > (B=F610143 )
N 14 . 1A6150-91400  MARK "CE" 11 1
17 u 15 . 1A6150-91410  LABEL,INCLINE WARN'G 1 1 7 1
(A=F610080 )(B=F610143 )
\\ 16 . 1A6150-91430  LABEL,STEP R z 1
8 12 (A=F610080 )(B=F610143 )
VIEWED FROM @ 10 17 . 1W4905-70050  PLATE,NAME 19 1
|4 18 1A6150-91340  LABEL KEY 19 1
19 . 1A6150-92150  LABEL,CUTTING HEIGHT 1 1 1
(2)(5) 20 X 1A6150-93100  LABEL. THROWER 2 2 1
20- 1 . 1A6150~93101  LABEL, THROWER 19 N
j (A=F610080 )(B=F610143 )
GRS 21 . 1A6150-93150  LABEL,COVER 11 1
I 21- 1 . 1A6150~93151  LABEL,COVER 11 N1
(A=F610080 ) (B=F610143 )
22 . 1A6150-94100  LABEL,BOX 11 z 1
(A=F610080 > (B=F610143 )
20 23 . 1A6150-92210  LABEL,S 105 1 1
13 HST PART 124 . 1A6150-93200  LABEL,JOINT 11 z 1
\
=) pgp— w— (A=F610080 )(B=F610143 )
. 25 . 1A6150-94300  LABEL “LC550A" 11 1
.28} ° ° 26 . 1E1061-86100  LABEL A,HOUSING 11 z 1
U O @oi (A=F610080 ) (B=F610143 )
. o 1% 1 27 . 1A6150-92100  LABEL T z 1
° (A=F610080 ) (B=F610143 )
viEwed FRoM (E)  VIEWED FROM vIEWED FRoM (C) VIEWED FROM (A)  ~ 28 . 7aers0-9z120  LapeL 14 T 3
NI10013 (A=F610080 ) (B=F610143 )
109130 29 . 1A6150-92130  LABEL 1 z 1
(A=F610080 ) (B=F610143 )
30 . 1A6150-92140  LABEL 1 7 1
(A=F610080 )(B=F610143 )
*% CONTINUE =*= N109130



’ 51 . LABELS 78.03.23
| 1310 | .
51 . LABELS {¢1J08)> | (A)=LLD16 (D)=
j P + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ {(F)=
] 4 3 REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
(2)(5) (6) NO. (AY (B) (C, (D) (E) (F)

\EM o | B B 31 . 1A6150-92200  LABEL 11 1
[l 32 . 1A6150-92010  LABEL, RM48 101
7

I

LCSS6-Al

3
21 9 (6

VIEWED FROM (D)

1 4
(2)(5)

(FERRSERBAR)

7 (30) 13 HST PART
////EES\\\\ ° (mopm ) ©
Z N ,,,,m

viewed FRom (E)  VIEWED FROM vIEWED FroM (©) VIEWED FRoM (o)
N109130

N109130



52.

TOOLS

N109131

pm—m——— + 98.03.23
1 1911 | 52. TO00LS
] €1J08) | (A)=LD16 D)=
Fm————— (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O  PART NO. DESCRIPTION Q'TY 1 P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 - 1A1680~83000 BAG,ToOL 1 1 1
1- 1 . 1E6511-98910 BAG U,TOOL 1 1 1 N 1
(A=F610001 )(B=F610001 )
2 . 104200-92350 DRIVER, SCREW 1 1 1 1
3 . 28110-100120  WRENCH 10X12 1 1 1 1
4 . 28110~140170  WRENCH 14X17 1 1 1 1
5 . 1A6155-98500 MANUAL ,RID.MOWER OP. 1 1

N109131



53. LABELS 18J

12 3

> 6 8(9) n

= 22\ B

7 10
@

k”ﬁ!mﬂ)

W118772

1¢1)LD~18MBJ SPEC.

98.03.23

1 1412 | 53. LABELS “
1C1J08) ¢ (A)=LD16 (D)=
m————— + (B)=LD18 (E)=
NPC-3226 (CY=LD18MJ (F)=
REF. LEV. 0  PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A (B) (C) (D) (E) (F)
1 - 1A6150-91100 LABEL 18-L,SIDE 1 1
2 . 1A6150-91130 LABEL 18-R,SIDE 1 1
3 - 1A6150-91200 LABEL _LEVER 1 1
S - 1A6155-91310 LABEL, PARK'G LEVER 1 1
6 - 1A6155-91330 LABEL, HST 1 1
1 7 . 1E6680-97160 EMBLEM L 560 1 1 (&
8 - 1W6902-60340 MARK, CASTER 1 1
9 - 1W6902~-60350 MARK, CASTER 1 1
1 10 . 1wW4905-70050 PLATE NAME 1 w 1
(C=F610008 )
I 11 - 1A6150-91340 LABEL ,KEY 1 W 1
(C=F610008 )
1 1z . 1A6150-92150 LABEL ,CUTTING HEIGHT 1 w 1
(C=F610008 >
1 14 . 1A6155-93200 LABEL, JOINT 1 w 1
(C=F610008 )
I 15 . 1A6155-94400 LABEL ,BOX 1 W
(C=F610008 )
I 1¢ . 1E7074-62150 NUT 5,PUSH 5 10 1

(1)LD-18MBJ 3%

[ ¢1)LD-18MBJ SPEC.

N115772



RN + 98.03.23

| 1913 | 54 LS MOWER 48EU
S54. LABELS MOWER 48EU 1 ¢1308) | - LABE CAY=LD16 ()=
o ————— + (B)=1.D18 (E)=
NPC-3226 (CO=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION -Q'TY I P/UA R
2 3 4 8-1 NO. (A) (B (C) (B> (EY (P
Ty
1 - 1A6150-91251 LABEL ,RAKE CAUTION 1 1 1
A Il!—.-Jl D’"l A E‘ ( 2 - 1A6150-91321 LABEL ,OPERAT.PROCED. 1 1 1
TS == 3 - 1A6150-91400 MARK 'CE" 1 1 1
= = J ﬂ.ﬂ 4 . 1A6150-91371 LABEL,ELEVAT.LINK 1 1 1
5 - 1A6150-92110 LABEL 2 2 1
5-1 . 1A6150-92111 LABEL ,DANGER BLADE 2 2 N 1
8 (A=F610080 ) (B=F610143 )
6 1A6150-93101 LABEL ,THROWER 1 1 1
7 - 1A6150-93151 LABEL ,COVER 1 1 -1
8 1A6150-94200 LABEL,CAUTION 2 2 1
8- 1 . 1A6150-94201 LABEL ,CAUTION 2 2 N
(A=F610080 )>(B=F610143 )
N115773
N115772



oo + 55 L L ETY 98.03.23
| 1403 | - ABEL("
55. LABEL(SAFETY , [¢1109) | ( (A)=LD16 (D)=
) 4ol + (B)=LDp18 (E)=
NPC-3226 (C)=LD18MJ (Fy=
6 REF. LEV. O PART NO. DESCRIPTION Q' TY 1 P/UA R
5 NO. (A) (B) €C) (D) CEY (F)
_w“.fE'“ 1 . 1E8500-97220  DANGER,RADIATOR 1 1
N | 2 . 1A6155-93200 LABEL, JOINT 1 1
bbbt 3 . 1A6155-91370  LABEL ,ELEVAT.LINK 1 1
10 4 . 1E5120-86720  CAUTION,MUFFLER 1 1
ARe s . 1A6155-91430 1 1
_ 6 . 1A6155-91320  LABEL 1 1
A w
7 . 1A6155-91410  LABEL 1 1
—— 8 - 1E8230-97030 1 1
eateeeen 9 . 1A6155-92120 1 1
eiis
10 . 197118-10261 2
11 . 1A6155-92100  LABEL,BLADE 1 1
I 12 - 1A6155-94200 LABEL ,CAUTION 1 w
(C=F610008 )
113 . 1C6780-95950  LABEL 1 w1
(C=F610008 )
114 . 1A6155-75990  LABEL,INCLINE BACK 1 1
115 . 1A6155-93150  LABEL,COVER 1 w1
(C=F610008 )
116 . 1A6155-93100 2 w1
(C=F610008 )
I 1 . 1A6155-94100  LABAL,BOX W

(C=F610008 )

N115§774

1 ¢1)Lb-18MBJ SPEC.

(1)LD-18MBJ 3%

[ (1>LD-18MBJ SPEC.

N115774



e + 98.03.23
AL |TEM | 1404 | 56 . BACK FRAME(ADDITIONAL ITEM)

56 . BACK FRAME(ADDITIONAL ITEM) | 1304 . ALt (0rm
4mmmnll + (B)=Lp18 (E)=
NPC-3226 €C>=Lp18MJ (F)=
REF. LEV. 6 PART NO. DESCRIPTION arty 1 P/UA R

NO. CAY (B (C) (DY (E) (F)
I . 1A6150-75000  FLAME 1
I 2 . 1A6150-75100 BRACKET 1
13 . 1A6150-75150  BRACKET 1
I 4 . 1A6150-75550 PIN 1
1 s . 1A6150-75560 PIN 1
I 6 . 1A6150-76500  STAY,BOX FRAME 2 1
1 7 . 26013~100252 BOLT W/WASHER M10X25 2 10
1 8 . 26013-100252  BOLT W/WASHER M10X25 8 10
I 9 . 7A6155-75600  BRACKET 1
110 . 1A6150-75620 PIN 1
111 . 1T3660-87230  SPRING 14X42 1 1
112 . 22137-120000 WASHER 12,POLISHED 1 10
I 13 . 22217-100000 SPRING WASHER 10 1 10
114 . 22417-250200 COTTER PIN 2.5X20 2 10
115 . 26116-100202 BOLT M10X 20 PLATED 1 10
116 . 26716-100002 NUT 10 1 10

N128764

N128764



57 . SHOOT(ADDITIONAL [TEM) \

N128765

98.03.23

1 1405 | 57 . SHOOT(ADD'  NAL ITEM)
1¢1109) (A)=LD16 (D)=

—————— (B)=LD18 (E)=
NPC-3226 €C)=LD18MJ (F)=

REF. PART NO. DESCRIPTION QrTy 1 P/UA R

NO (A (B) (C) (D) (E) (F)

11 1A6150-75200  ELBOW 1
12 1A6150-75220  ELBOW 1
13 1A6150-75240  COLER 6
I 4 1A6150-75260  SHUTE 1
1 s 1A6150-76321  SHUTE 1 1
1 o 22217-060000  SPRING WASHER 6 2 10
17 26013-100352  BOLT M10X 35 6 10
1 8 26557-060122  SCREW M 6X 12,PAN HD 2 10
I 9 26716-060002 NUT & 2 10

N128765



98.03.23

ADDITIONAL ITEM | 1006 | 58 . BAG(ADDITIONAL ITEM)

58. BAG(ADDITIONAL I ) 1¢1109) | CA)=LD16 ()=
m———— + (B)=LD18 (E)=
NPC-3226 (C)=LD18MJ (F)=
REF. LEV. O  PART NO. DESCRIPTION Q'TY I P/UA R

NO. C(A) (B) (C) (D) (E) (F)

11 . 1A6150-75300 BACK 3
I 2 . 1A6150-75310  BACK FRAME 3
1 3 . 1A6150-75320 BACK BRACKET 3
I 4 . 1A6150-75330  BOLT 12
1 5 . 1A6150-75340  WASHER 12
b Y . 1A6150-75350 NUT 1/4-28 12
17 . 1A6150-75360 BOLT 12
1 8 . 1A6150-75370  NUT 12

N128766

N128766



mm—— 98.03.23
59 . COVER(ADDITIONAL |TEM) I(}ig;)} 59 . COVER(ADD!™ AL ITEM) A =Lo16 o=
! tmmmmm + (B)=LD18 CEd>=
NPC=3226 €C)=LD18MJ (F)=
REF. LEV. O PART NO. DESCRIPTION a*TY 1P/UA R
NO. CA) (B) (C) (D) (E) (F)

I 1A6150-75500  BOLT 2

1 2 1A6150-75510  WASHER 2

1 3 1A6150-75520 SPRING 2

I 4 1A6150-75530  WASHER (SPRING 2

I s 1A6150-75540  NUT 2

1 6 1A6150-75700  COVER 1

N128767

N128767



(MF NO.NPC=3226) [ 1L01 | ***x PARTS INDEX **» 98.03.20 P. 1
fmm———— +

PART NO. DESCRIPTION CATALOG GRP. REF., LOC | PART NO. DESCRIPTION CATALOG GRP. REF.  LOC.
NO. NO. NO. NO. | NO. NO. NO. NO.
XM17878 COUPLER NPC-3224 16 9 104 | 1A1735-56050 WASHER 12X22X1 NPC-3226 9 29 1F12
NPC-3225 16 9 1E04 | 1A6030-61100  ELBOW PT1/2X20,90°  NPC-3226 6 17 1708
XM27436 BALL BEARING NPC-3224 16 5 1€04 | 1A6150-00680 _ RUBBER 4006,SHK.ABS. NPC-3226 1 1 1F03
16 1€04 | 1A6150-00700 RUBBER 1006,SHK.ABS. NPC-3226 1 2 1703
NPC-3225 16 5 1€04 | 1A6150-00710  STAY COMP., MOUNT NPC~3226 1 3 1F03
16 1EQ4 | 1A6150-02450  SUPPORT CMP.,CLEANER NPC-3226 2 1 1F04
XM36410 CLAMP NPC-3224 16 8 1C04 | 1A6150-02500 BAND 72X22 NPC-3226 2 2 1704
NPC-3225 16 8 1E04 | 1A6150-02510  HOSE(A), AIR INTAKE NPC-3226 2 3 1F04
XM42927 SHAFT NPC-3224 16 13 1€04 | 1A6150-02520 HOSE(B), AIR INTAKE NPC-3226 2 4 1F04
NPC-3225 16 13 1E04 | 1A6150-02530 PIPE (C), AIR INTAKE NPC-3226 2 5 1F04
XM47549 WASHER NPC-3224 16 14 1C04 | 1A6150~02540  CUSHION,SUCTION PIPE NPC-3226 7 10 1F10
NPC-3225 16 ___ 14 1604 | 1A6150-03100  FUEL TANK NPC-3226 3 1 1F0S
XM72174 PULLEY NPC-3224 16 12 1C04 | 1A6150-03150 BAND L CMP.,FUEL TK. NPC-3226 3 2 1F0S
NPC-3225 16 12 1E04 | 1A6150-03151 BAND L CMP.,FUEL TK. NPC-3226 3 2- 1 1F0S
XM72701 COLLAR NPC-3224 16 15 1€04 | 1A6150-03170 BAND R CMP.,FUEL TK. NPC-3226 3 3 1FQ5
NPC-3225 16 15 1604 | 1A6150-03171  BAND R CMP.,FUEL TK. NPC-3226 3 3- 1 105
XM82099 FLYWHEEL ASSY NPC-3224 16 10 1C04 | 1A6150-03210  FELT 150X36XTS NPC-3226 3 4 1F0S
NPC-3225 16 10 1E04 | 1A6150-03211  FELT 200X36X75 NPC-3226 3 4- 1 1F05
XM82110 FLYWHEEL NPC-3224 16 11 1C04 | 1A6150-03250 TUBE 150,SPIRAL NPC-3226 4 4 1F06
NPC~-3225 16 11 1604 | 6 1F06
XM91967 PLATE ASSY NPC-3224 16 2 1C04 | 1A6150-04250  LEVER, HYDRAULIC NPC~-3226 5 1 1F07
NPC-3225 16 2 1E04 | 1A6150-05080  STRAINER,200-MESH NPC=-3226 6 1 1F08
XM91968 PLATE NPC-3224 16 3 1C04 | 1A6150-05150  CYLINDER 35X88,HYD. NPC-3226 6 35 1708
NPC-3225 16 3 1E04 | 1A6150-05310  FLANGE R1/4 NPC-3226 6 2 1F08
XM91969 STATOR NPC-3224 16 4 1C04 | 1A6150-05450 OIL FILTER NPC=3226 6 3 1F08
NPC-3225 16 4 1E04 | 1A6150~05520 HOSE P204BBO70 NPC-3226 6 6 1708
XYSPS4008 SCREW NPC-3224 16 7 1€04 | 7 108
NPC-3225 16 7 104 | 1A6150-05530 HOSE P204AB046 NPC~-3226 6 8 1708
X2114275010 SWITCH ASSY, MAGNET NPC-3224 15 14- 1 1¢03 | 9- 1 1F08
NPC-3225 15 14- 1 1E03 | 1A6150~05540  HOSE P204AB043 NPC-3226 6 9 1F08
X2114560130 LEVER KIT, SHIFT NPC-3224 15 2 1C03 | 1A6150-05560 HOSE A,LP RUBBER NPC-3226 6 10 1F08
NPC-3225 15 2 1603 | 1A6150-05570  HOSE B,L.P.RUBBER NPC=3226 6 11 1F08
X2114715500 STOPPER SET, PINION NPC-3224 15 3 1€03 | 1A6150-05571__ HOSE B,L.P.RUBBER NPC-3226 6 _11- 1 1F08
NPC-3225 15 3 1603 | 1A6150-05572 HOSE B,L.P.RUBBER NPC-3226 6 11- 2 1f08
X2114811000 WASHER KIT, THRUST  NPC-3224 15 4 1C03 | 1A6150-05580  JOINT PT1/2X20 NPC-3226 6 12 1708
NPC-3225 15 4 1E03 ] 1A6150-05600  STAY COMP. FILTER NPC-3226 6 13 1F08
1A1040-43900  SPRING WASHER NPC-3226 16 6 1605 | 1A6150-05601  FILTER STAY NPC~3226 6 13- 1 1F08
41 13 1106 | 1A6150-05650  FLANGE, FILTER NPC-3226 6 14 1F08
1A1040-48070  PLUG 10 NPC-3226 12 9 1F16 | 1A6150-06200  SHROUD COMPL. NPC-3226 7 1 1F10
40 6 1105 | 1A6150-06201  SHROUD COMPL. NPC-3226 7 1- 1 1F10
44 4 1110 | 1A6150-06300  SEAL 3X10X360 NPC~3226 7 2 1710
1A1041-11200  CAP,MAIN PULLEY NPC-3226 38 2 1102 | 1A6150-06350  SEAL 705 NPC-3226 7 3 1F10
17 1102 | 1A6150-07050  BATTERY S0B24R,DRY  NPC-3226 8 1 1F11
1A1070-28210  WINDOW 20,0IL CHECK NPC-3226 12 8 1F16 | 1A6150-08100  GAUGE COMP.,FUEL NPC-3226 9 2 1F12
1A1140-66050 _ SPRING,STAND NPC-3226 47 s 1113 ] 1A6150-08180  SWITCH,P.T.0.SAFETY NPC-3226 9 3 1F12
1A1280~69500  PULLEY 105-50 NPC-3226 16 8 1605 | 1A6150-08200  HARNESS (A), WIRE NPC-3226 10 1 1F13
1A1380-23710  WASHER 16.5X23X2 NPC-3226 33 2 1H12 | 1A6150-08201  HARNESS (A), WIRE NPC=3226 10 1- 1 1F13
1A1380-48150 PLUG 15,RUBBER NPC~-3226 47 36 1114 | 1A6150-08202 NPC-3226 10 1- 2 1F13
1A1380-51700 KNOB,TOOL COMPARTM'T NPC-3226 29 18 1THO7 | 1A6150-08250  CABLE, BATTERY NPC-3226 10 2 1F13
1A1550-56250  SPRING, BRAKE NPC-3226 35 4 1H14 | 1A6150-08260  BATTERY EARTH CABLE NPC-3226 10 3 1F13
1A1680-29180  BEARING NPC-3226 13 9 1602 | 1A6150-08270  CUSHION A,WR.HARNESS NPC-3226 71 1F10
1A1680-56450 SPRING,DIFF.LEVER NPC-3226 Y 1F12 | 1A6150-11150  SHAFT,FRONT P.T.0. NPC-3226 11 2 1F15
1A1680-83000 BAG,TOOL NPC-3226 52 1 1411 | 1A6150-11250  FAN,HST COOLING NPC-3226 11 3 1F15
1A1700-92310 _ COVER W/FLNG.52,BLND NPC=3226 44 12 1110 | 1A6150-11300  DRIVE SHAFT NPC-3226 11 4 1F15

/

\

J



(MF NOJNPC=-3226) ] 1L02 | k%% PARTS INDEX **%* 98.03.20 P, 2
pm————— +

PART NO. DESCRIPTION CATALOG GRP. REF. LOC |  PART NO. DESCRIPTION CATALOG GRP. REF. LoC.

NO. NO. NO. NO. | NO. NO. NO. NO.
1A6150-11350 JOINT COMP.,FAN NPC=-3226 11 S 1F15 | 1A6150-15410 STAY MOWER BRAKE NPC=-3226 18 1 1607
1A6150-11500 COVER,HST FAN NPC~3226 11 12 1F15 | 1A6150-15440 WIRE,RETURN NPC=-3226 18 2 1607
1A6150-12001 CASE L,TRANSMISSION NPC-3226 12 1 1F16 | 1A6150-15450 WIRE ,MOWER BRAKE NPC—-3226 18 3 1607
1A6150-12002 CASE L,TRANSMISSION NPC-3226 12 1- 1 1F16 | 1A6150-15451 WIRE,MOWER BRAKE NPC~3226 18 3- 1 1607
1A6150-12003 CASE L,TRANSMISSION NPC-3226 12 1- 2 1F16 | 1A6150-15500 COVER,BELT NPC-3226 17 3 1606
1A6150~12011 CASE R,TRANSMISSION NPC-3226 12 2 1F16 | 1A6150-15501 COVER,BELT NPC~3226 17 3- 1 1606
1A6150-12012 HOUSING (R), TRANS. NPC-3226 12 2- 1 1F16 | 1A6150~15510 BRAKE COMP._ MOWER NPC~3226 18 4 1607
1A46150~12020 COLLAR 30X47X16 NPC-3226 13 1 1602 | 1A6150-15511 BRAKE COMP.,MOWER NPC-3226 18 4- 1 1607
1A6150-12030 y-80LT M10 NPC-3226 12 3 1F16 | 1A6150-15530 STAY COMP.,BELT CVR. NPC-3226 18 7 1607
1A6150-12040 BRACKET CMP.,TRANSM. NPC-3226 12 4 1F16 | 1A6150-15550 RETAINER COMP.,BELT NPC-3226 17 4 1606
1A6150-12041 BRACKET CMP.,TRANSM. NPC-3226 12 4- 1 1F16 | 1A6150-15590 ARM NPC-3226 18 6 1607
1A6150-12042 BRACKET CMP., TRANSM. NPC-3226 12 4- 2 1F16 | 1A6150-15610 SPRING, MOWER BRAKE NPC=-3226 18 8 1607
1A6150-12043 BRACKET CMP.,TRANSM. NPC-3226 12 4- 3 1F16 | 1A6150-15611 SPRING NPC=3226 18 8- 1 1607
1A6150-12080 BOLT M8X195 NPC=3226 12 5 1F16 | 8- 2 1607
1A6150-12100 STAY B L NPC=3226 12 25 1F16 | 1A6150-15650 COLLAR 14X21.7Xx10 NPC~3226 18 19 1607
1A6150-12120 STAY B R NPC~3226 12 26 1rio | 1A6150-15651 COLLAR NPC-3226 18 19- 1 1607
1A6150-12200 GEAR 11 NPC-3226 13 2 1602 | 1A6150-15660 COLLAR 13.8%8.2X15 NPC-3226 18 9 1607
1A6150-12210 GEAR 53 NPC-3226 13 3 1602 | 1A6150-15670 COLLAR 10.5X6.5 NPC-3226 18 10 1607
1A6150-12211 GEAR 53 NPC=-3226 13 3- 1 1602 | 1A6150-15680 SHOE ASSY, BRAKE NPC=3226 18 5 1607
1A6150-12221 SHAFT,COUNTER NPC-3226 13 4 1602 | 1A6150-17100 BRAKE ASSY NPC-3226 14 2 1603
1A6150-12222 SHAFT, COUNTER NPC-3226 13 4= 1 1602 | _1A6150-17110 SHOE, BRAKE NPC-3226 14 4 1603
1A6150-12230 LINER 25X31X3.5 NPC-3226 13 5 1602 | 1A6150-17120 GASKET, BRAKE COVER NPC-3226 14 5 1603
1A6150-12231 LINER 25X31X3.5 NPC~3226 13 5- 1 1602 | 1A6150-17140 COVER COMP. ,BRAKE NPC=~3226 14 [ 1603
1A6150-12232 LINER 25X31X3.5 NPC-3226 13 5- 2 1602 | 1A6150-21150 AXLE ASSY, FRONT NPC=3226 19 1 1610
1A6150-12260 LINER 25X31X1 NPC-3226 13 6 1602 | 1A6150-21151 AXLE ASSY, FRONT NPC-3226 19 1- 1 1610
1A6150-12261 LINER 20X31X10 NPC~3226 13 6- 1 1602 | 1A6150-21200 PIN L COMP. _KING NPC=-3226 19 2 1610
1A6150-12270 PLUG 52X6.5 NPC~-3226 13 14- 1 1602 | 1A6150~-21201 PIN L COMP. ,KING NPC-3226 19 2- 1 1610
1A6150-12500 SHAFT, BRAKE NPC-3226 14 1 1603 | 1A6150-21250 PIN R COMP.,KING NPC~3226 19 3 1610
1A6150-12510 DRUM ASSY, BRAKE NPC=-3226 14 3 1603 | 1A6150-21251 PIN R COMP. , KING NPC=-3226 19 3- 1 1610
1A6150-13010 HST ASSY. NPC-3226 15 1 1604 | 1A6150-21290 BUSH 25X28X30 NPC~3226 19 4 1610
1A6150-13050 ARM,PRESS.RELEASE NPC-3226 15 3 1604 | 1A6150-21300 ARM COMP. , KNUCKLE NPC=-3226 19 5 1610
1A6150-13060 COLLAR 10.5X20X15 NPC-3226 15 4 1604 | 1A6150-21301 ARM COMP., KNUCKLE NPC-3226 19 5- 1 1610
1A6150-13070 BAR 6 NPC-3226 15 5 1604 | 1A6150-21350 WHEEL CAP NPC-3226 19 6 1610
1A6150-13080 PLATE NPC=3226 15 13 1604 | 1A6150-22200 SHAFT (L) NPC-3226 20 1 1611
1A6150-13090 SPRING, LOCK NPC-3226 15 14 1604 | 1A6150-22210 SHAFT(R) NPC=-3226 20 2 1611
1A6150-13200 SEAL 173007 NPC-3226 15 1B 1604 | 1A6150-22250 FLANGE COMP., AXLE NPC-3226 20 3 1611
1A6150-13210 SEAL TB183207 NPC=3226 15 1C 1604 | 1A6150-22690 GEAR COMP. ,DIFF. NPC-3226 21 1 1612
1A6150~13220 SEALTCV163007 NPC-3226 15 1D 1604 | 1A6150-22700 CASE,DIFFERENTIAL NPC=-3226 21 2 1612
1A6150-13230 0-RING P3 NPC-3226 15 1E 1604 | 1A6150-22750 SHIM 0.2,DIFF.CASE NPC-3226 21 12 1612
1A6150-13240 SEAL NPC-3226 15 16 1604 | 1A6150-22760 SHIM 0.3,DIFF.CASE NPC-322¢ 21 13 1612
1A6150-15010 V-BELT LB35-AG6 NPC-3226 16 19 1605 | 1A6150-22770 SHIM 0.1,DIFF.CASE NPC-2226 21 15 1612
1A6150-15070 V-PULLEY 121 NPC-3226 16 1 1605 | 1A6150-22800 COVER,DIFF.CASE NPC=-3226 21 3 1612
1A6150-15080 SHAFT(P T 0 NPC-3226 16 2 1605 | 1A6150-23000 WHEEL KIT,FRONT TIRE NPC-3226 22 1 1613
1A6150-15081 SHAFT(P T © NPC-3226 16 2- 1 1605 | 1A6150-23010 TIRE 16X6.50~8 COMP. NPC-3226 22 2 1613
1A6150-15100 CASE,P.T.0. NPC-3226 16 3 1605 | 1A6150-23020 TIRE 16X6.50-8 NPC-3226 22 3 1613
1A6150-15101 CASE,P.T.O0. NPC=-3226 16 3- 1 1605 | 1A6150-23030 WHEEL 5.3751X8DC NPC=-3226 22 5 1613
1A6150~15102 CASE,P.T.0. NPC=-3226 16 3- 2 1605 | 1A6150-23250 WHEEL KIT,REAR TIRE NPC-3226 22 7 1613
1A6150-15200 DRIVE SHAFT NPC-3226 16 4 1605 | 1A6150-23260 TIRE 23X10.5-12 CMP. NPC-3226 22 8 1613
1A6150-15220 COLLAR 55X65X3 NPC-3226 16 5 1605 | 1A6150~-23270 TIRE 23X10.5-12 NPC=~3226 22 9 1613
1A6150-15221 COLLAR 55X65X4.5 NPC-3226 16 5- 1 1605 | 1A6150-23280 WHEEL 7JA-12WDC NPC-3226 22 11 1613
1A6150-15250 NPC-3226 16 5- 2 1605 | 1A6150-25050 GEAR 8,STEERING NPC-3226 23 3 1G14
1A6150-15300 ARM, TENSION NPC~3226 17 1 1606 | 1A6150-25051 GEAR 8,STEERING NPC-3226 23 3- 1 1614
1A6150-15301 ARM COMP. , TENSION NPC~-3226 17 1- 1 1606 | 1A6150-25060 STOPER NPC=3226 23 4 1614
1A6150-15370 FULCRUM COMP_TENSION NPC-3226 17 2 1606 | 1A6150-25061 STOPPER NPC~-3226 23 4= 1 1614




(MF NO.NP(C=-3226) 103 | **%* PARTS INDEX =*xx 98.03.20 P. 3
------ +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc | PART NO. DESCRIPTION CATALOG GRP. REF. Loc.

NO. NO. NO. NO. { NO. NO. _NO. NO.
1A6150-25070 WHEEL COMP.,SECTOR NPC-3226 23 5 1614 | 1A6150-42740 SEAL 10X50x50 NPC-3226 29 15- 1 1HO7?
1A46150-25100 STEERING BOX NPC=-3226 23 6 1614 | 1A6150-42750 SEAL 15X15X200 NPC-3226 29 16 1HO7
1A6150-25101 STEERING BOX NPC-3226 23 6- 1 1G14 | 1A6150-42760 SEAL 15x15x100 NPC=-3226 29 17 1HO7
1A6150-25120 SHAFT, STEERING NPC=-3226 23 7 1614 | 1A6150~43010 FENDER NPC-3226 30 1 1H08
1A6150-25121 SHAFT, STEERING NPC-3226 23 7- 1 1614 | 1A6150-43020 RUBBER, CUSHION NPC=-3226 30 2 1HO8
1A6150-25130 NPC-3226 23 1- 1 1614 | 1A6150-43030 REFLECTOR NPC~3226 30 3 1HO8
1A6150-25200 COLUMN COMPL. NPC-3226 23 8 1614 | 1A6150-43100 MAT L,RUBBER NPC=-3226 30 4 1HO08
1A6150-25201 COLUMN ASSY NPC-3226 23 8- 1 1614 | 1A6150-43120 MAT R,RUBBER NPC-3226 30 5 1HO8
1A6150-25400 STAY B NPC-3226 23 9 1614 | 1A6150-44150 BRACKET COMP, SEAT NPC-3226 31 3 1HQ9
1A6150-25401 STAY B NPC-3226 23 9- 1 1614 | 1A6150-44151 BRACKET COMP, SEAT NPC-3226 31 3- 1 1HO9
1A6150-26050 TIE-ROD ASSY NPC-3226 25 2 1616 | 1A6150-44152 BRACKET COMP.,SEAT NPC-3226 31 3- 2 THO9
1A6150-26100 ROD, DRAG NPC-3226 25 3 1616 | 1A6150-44300 LEVER, GOVERNOR NPC-3226 31 4 1H09
1A6150-26101 ROD,DRAG NPC-3226 25 3- 1 1616 | 1A6150-44330 SPRING,LEVER RETURN NP(C=-3226 31 5 1HQ9
1A6150-31010 CHASSIS COMPL. NPC-3226 26 1 1HOZ2 | 1A6150-44333 SPRING,LEVER RETURN NPC-3226 31 S- 1 1HO9
1A6150~31450 COLLAR 20X11X65.5 NPC-3226 26 2 1HOZ2 | _1A6150-44350 STAY ASSY, SEAT NPC=-3226 31 6 1HO9
146150-31451 NPC=-3226 26 2- 1 1HO2 | 1A6150-51010 LEVER, NPC=-3226 32 4 1H11
1A6150-31550 BRACKET COMP,. ,HOSE NPC=-3226 26 3 1HOZ2 | 1A6150-51100 WIRE, ACCEL NPC-3226 32 S TH11
1A6150-31650 SEAL 12X40X205 NPC-3226 26 7 1HOZ2 | 1A6150-51101 WIRE, ACCEL NPC=3226 32 5- 1 1HI
1A6150-35050 U-FITTINGS NPC-3226 27 1 1HO3 | 1A6150-51110 SPRING,ACCEL.WIRE LC NPC-3226 32 6 TH11
1A6150-35060 HITCH, FRONT NPC=3226 27 2 1HO3 | 1A6150-53100 PEDAL COMP._ HST NPC-3226 33 4 1TH12
1A6150-35150 HOOK NPC=3226 27 3 1HO3 | 1A6150-53180 STOPPER_HST PEDAL NPC-3226 33 S 1H12
1A6150-35200 LINK COMP., REAR NPC-3226 27 4 1HO3 | 1A6150-53200 ARM COMP.,NEUTRAL NPC-3226 33 6 1H12
1A6150-35250 SHAFT COMPL.,FULCRUM NPC-3226 27 S 1HO3 | 1A6150-53300 ROD A" COMP.,CHANGE NPC-3226 33 7 1H12
1A6150-35251 SHAFT COMPL.,FULCRUM NPC-~3226 27 S- 1 THO3 | 1A6150-53320 ROD B,CHANGE NPC-3226 33 8 1H12
1A6150-35300 ARM B COMPL. NPC-3226 27 6 1HO3 | 1A6150-53321 ROD B,CHANGE NPC=3226 33 8- 1 1H12
1A6150-35301 ARM B COMPL. NPC-3226 27 6- 1 1HO3 | 1A6150-53340 SPRING,HST ROD NPC=3226 33 9 1H12
1A6150~-35350 HOOK COMP.,REAR NPC-3226 27 7 1HO3 | 1A6150-53341 SPRING,HST ROD NPC-3226 33 9- 1 1H12
1A6150-35351 HOOK COMP.,REAR NPC-3226 27 7- 1 1HO3 | 1A6150-53350 CAM COMP., NEUTRAL NPC=-3226 33 10 1H12
1A6150-35400 ROD,THREADED NPC-3226 27 8 1HO3 | 1A6150-53380 SHAFT NPC~-3226 33 M 1H12
1A6150-35700 COLLAR 12.7X17.3X5.5 NPC-3226 27 12 1HO3 | 1A6150-53420 CAM A NPC-3226 34 4 1H13
1A6150-35750 NPC-3226 27 31 1THO4 | 1A6150-53430 CAM B NPC-3226 34 S 1H13
1A6150-41100 BONNET NPC-3226 28 3 1HO6 | 1A6150-53440 LEVER COMP.,CRUISE NPC-3226 34 6 1H13
1A6150-41120 PAD, (RUBBER) NPC-3226 28 4 THO6 | 1A6150-53470 SHAFT COMP.,CRUISE NPC-3226 34 7 1H13
1A6150-41150 COVER NPC-3226 28 5 1THO6 | 1A6150-53500 PLATE ASSY, PRESSURE NPC-3226 34 8 1H13
1A6150-41160 STAY NPC-3226 28 6 1HO6 | 1A6150-53600 ROD B COMP.,BRAKE NPC-3226 35 10 1H14
1A6150-41300 HINGE COMP.,BONNET NPC=-3226 28 7 1HO06 | 1A6150-54300 PEDAL ASSY NPC-3226 36 3 1H15
1A6150-41400 COVER "A'", COOLER NPC=3226 28 8 1HO6 | 1A6150~54301 PEDAL ASSY NPC-3226 36 3- 1 1H1S
1A6150-41550 SEAT COMP., HINGE NPC=-3226 28 9 1THO6 | 1A6150-54360 LOCK PLATE NPC-3226 36 4 1TH1S
1A6150-42010 HOUSE COMP.,COLUMN NPC-3226 29 4 1HO?7 | 1A6150-54370 COLLAR 8X14X7 NPC=-3226 28 2- 1 1HO6
1A6150~42011 HOUSE COMP.,COLUMN NPC-3226 29 4- 1 1HO? | 36 2= 1 1H15S
1A6150-42300 COVER C COMP.,COLUMN NPC-3226 29 5 1HO? | 1A6150-54400 LINK, BRAKE NPC=3226 36 5 1H1S
1A6150-42380 STAY L,COLUMN FRONT NPC-3226 29 6 _1HO7 | 1A6150-54540 ROD A COMP.,BRAKE NPC-3226 35 1 1H14
1A6150-42390 STAY R,COLUMN FRONT NPC-3226 29 7 1HO7 | 1A6150~-54580 ROD C,BRAKE NPC-3226 35 2 1H14
1A6150-42400 COVER L COMP,,COLUMN NPC-3226 29 8 1HO? | 1A6150-54650 SPRING,PAKKING BRAKE NPC-3226 36 6 1H1S
1A6150-42401 COVER L COMP.,COLUMN NPC=-3226 29 8- 1 1H07 | 1A6150-54700 LINK COMP.,BRAKE ROD NP(-3226 35 3 1H14
1A6150-42500 COVER R COMP.,COLUMN NPC-3226 29 9 1HO7 | 1A6150-57100 LEVER, P.T.0. NPC~3226 37 2 1H16
1A6150-42580 SEAL,COLUMN COVER NPC-3226 29 10 1H0? | 1A6150-57200 WIRE,P.T.0.CLUTCH NPC-3226 37 3 1H16
1A6150-42581 SEAL,COLUMN COVER NPC=3226 29 10- 1 1HQ7 | 1A6150-57201 WIRE,P.T.0.CLUTCH NPC-3226 37 3- 1 1H16
1A6150-42590 SEAL,COLUMN COVER B NPC-3226 29 23 1H07 | 1A6150-57210 SPR'G,CLTCH WIRE ARM NP(C-3226 37 4 1H16
1A6150-42700 HANDLE PANEL NPC~-3226 29 11 1HO0? | 1A6150-57211 SPRING NPC=-3226 37 4= 1 1H16
1A6150~-42710 SEAL 10X30x160 NPC-3226 29 12 1HO7 | 1A6150-57220 LINK NPC-3226 37 S 1H16
1A6150-462720 SEAL 10X30Xx210 NPC=-3226 29 13 1HO7 | 1A6150-61000 DECK ASSY, MOWER NPC=-3226 38 1 1102
1A6150-42730 SEAL A,STEERING NPC=-3226 29 14 1HO7 | 1A6150-61001 DECK ASSY, MOWER NPC-3226 38 1- 1 1102
1A6150~42740 SEAL 10X50x50 NPC-3226 29 15 1HO7? | 1A6150-61320 NPC-3226 38 1C 1102

/

}



(MF NO.NPC-3226) *x% PARTS INDEX **+ 98.03.20 P. 4
fmmm———

PART NO. DESCRIPTION CATALOG GRP. REF. LOC | PART NO. DESCRIPTION CATALOG GR®. REF,  LOC.
NO. NO. NO. NO. | NO. NO. NO. NO.
TA6150-61320 NPC-3226 38 24D 1102 | 1A6150-71250  STAY CMP.,THROWR.DR. NPC=3275 46 11 7110
1A6150-61700  COVER (L) NPC-3226 38 3 1102 | 1A6150-71251  STAY CMP.,THROWR.DR. NPC-3226 44 11- 1 1110
1A6150-61701  COVER (L) NPC-3226 38 3- 1 1102 | 1A6150-71350  PLATE 25X81 NPC-3226 44 13 1110
TA6150-61750  COVER R NP(-3226 38 18 1102 | 1A6150-71370  COLLAR 20X27X38.7 NPC-3226 45 14 1110
1A6150-61751  COVER(R NPC-3226 38 18- 1 1102 | 1A6150-72010  SHAFT,THROWER FAN NPC-3226 46 2 1112
1A6150-61770  COVER NPC-3226 38 9 1102 | 1A6150-72050  CASE,THROWER SHAFT  NPC-3226 46 11 1112
1A6150-61800  GRILLE R NPC-3226 38 10 1102 | 1A6150-72100  JOINT 173 NPC-3226 45 3 T
1A6150-61801  COVER(R NPC~3226 38 10- 1 1102 | 1A6150-72101  JOINT 173 NPC-3226 45 2- 1 1111
1A46150-61830  SEAL 3X10X50 NPC-3226 38 4 1102 | 1A6150-72200  FAN 360 COMPL. NPC-3226 46 3 1112
1 1102 | 1A6150-72300  SPRING H14,BLLVLL. NPC-3226 %6 g 1112
1A6150-61840  SEAL 3X10X85 NPC-3226 38 12 1102 | 1A6150-73010 CASING COMP.,THROWER NPC-3226 47 7 1113
1A6150-61850  SEAL 3X10X135 NPC-3226 38 5 1102 | 1A6150-73100  CASE COMPL.,THROWER NPC-3226 47 8 1113
13 TI02 | 1A6150-73101  CASE COMPL.,THROWER NPC-3226 47 g- 1 1113
1A6150-61860  SEAL 3X10Xx225 NPC-3226 38 19 1102 | 1A6150-73250 PLATE COMP.,INLET NPC-32226 47 9 1113
1A6150-61870  SEAL 3X10X345 NPC-3226 38 6 1102 | 1A6150-73251  PLATE COMP.,INLET NPC-3226 47 9- 1 1113
1A6150-61890  RUBBER 300,EDGE NPC-3226 29 19 THO7 | 1A6150-73300 PIPE,TLROJER SUPPORT NPC-3:26 47 10 1113
38 14 1102 | 1A6150-73350  LEVER L NPC-3226 47 11 1113
1A6150-61891  RUBBER 250,EDGE NPC=-3226 29 19- 1 1HO7 | 1A6150-73351  LEVER L NPC-3226 47 11- 1 1113
38 14~ 1 1102 | 1A6150-73352  LEVER L NPC-3226 47 11- 2 1113
1A6150-61900  RUBBER 220,EDGE NPC-3226 38 15 1102 | 1A6150-73400 COVER, JOINT NPC-3226 47 12 1113
1A46150-61910  DEFLECTOR COMPL. NPC-3226 39 1 1104 | 1A6150-73411  COVER, JOINT NPC-3226 47 12- 1 1113
TA6150-61911  DEFLECTOR COMPL. NPC-3226 39 T= 1 1104 | 1A6150-73430 BOLT M10X155 NFC-3226 47 23 TI14
1A6150-61960  STAY R, COVER NPC~3226 38 20 1102 | 1A6150-73460  COVER, JOINT NPC-3226 47 33 1114
1A6150-61980  SPRING 3.0X 18X 71 NPC-3226 39 2 1104 | 1A6150-73550  PLATE 25X135 NPC-3226 47 3 1113
TA6150-62010  CASE,BEVEL GEAR NPC-3226 40 7 TI05 | 1A6150-73551  PLATE 25X123 NPC-3226 47 3= 1 1113
1A6150-62070  GEAR 16T ,BEVEL NPC-3226 40 8 1105 | 1A6150-73560  SPRING NPC-3226 47 6- 1 1113
1A6150-62090  GEAR 21T,BEVEL NPC=3226 40 9 1105 | 6- 2 1113
TA6150-62100  SHAFT,BEVEL GEAR NPC=3226 40 10 1105 | 1A6150-73650  SPRING,HOOK NPC-3226 47 5- 1 1113
1A6150-62200  COLLAR 20X27X32 NPC-3226 40 11 1105 | 1A6150-75000  FLAME NPC-3226 56 1 1404
1A6150-63010  V-PULLEY 14681 NPC=3226 41 1 1106 | 1A6150-75100  BRACKET NPC-3226 56 2 1404
1A6150-63030  HOLDER,CENTER PULLEY NPC-3226 1 A 1106 | 1A6150-75150  BRACKET NPC-3226 56 3 1704
1A6150-63050  SUPPORT A,HOLDER NPC-3226 41 5 1106 | 1A6150-75200 ELBOW NPC-3226 57 1 1405
1A6150-63100 _ SHAFT,BLADE NPC-3226 41 14 1106 | 1A6150-75220  ELBOW NPC-3226 57 2 1405
TA6150-63101  SHAFT,BLADE NPC-3226 41 14- 1 1106 | 1A6150-75240  COLER NPC-3226 57 3 7705
1A6150-63160  V-PULLEY 14682 NPC-3226 41 2 1106 | 1A6150-75260  SHUTE NPC-3226 57 4 1405
1A6150-63250  HOLDER,SIDE PULLEY  NPC-3226 41 16 1106 | 1A6150-75300  BACK NPC-3226 58 : 1406
TA6150-63270  SUPPORT B,HOLDER NPC-3226 41 17 1106 | 1A6150-75310  BACK FRAME NPC-3226 58 2 TJ06
1A6150-63300  ARM, TENSION NPC-3226 41 21 1106 | 1A6150-75320 BACK BRACKET NPC-3226 58 3 1406
1A46150-63350  SPRING, TENSION NPC=3226 41 22 1106 | 1A6150-75330  BOLT NPC~3226 58 4 1406
TA6150-63400  BRACKET COMP.,HOOK  NPC-3226 41 23 1106 | 1A6150-75340  WASHER NPC-3226 58 5 1J06
1A6150-63500  ROLLER, TENSION NPC-3226 41 24 1106 | 1A6150-75350  NUT 1/4-28 NPC-3226 58 6 1J06
146150-64110  BLADE NPC=-3226 42 2 1107 | 1A6150-75360  BOLT NPC-3226 58 7 1406
1TA6150-64111  BLADE NPC-3226 42 2= 7 11u7 | 1A6150-753,0  MUT NPC-3226 58 8 1006
1A6150-64200  BRACKET,BLADE NPC-3226 42 3 1107 | 1A6150-75500  BOLT NPC-3226 59 1 1407
1A6150-64210  BOLT M12,SHOULDER NPC-3226 42 4 1107 | 1A6150-75510  WASHER NPC-3226 59 2 1407
TA6150-64211  BOLT M12,SHOULDER NPC-3226 42 4= 7 1107 | 1A6150-75520  SPRING NPC-3226 59 3 1307
1A6150-66010  WHEEL ASSY.,GAUGE NPC-3226 43 7 1108 | 1A6150-75530  WASHER(SPRING NPC-3226 59 4 1407
1A6150-66100  SHAFT NPC-3226 43 3- 1 1108 | 1A6150-75540  NUT NPC-3226 59 5 1407
TA6150-71010  CASE,THROWER BEVEL  NPC-3226 44 6 TI10 | 1A6150-75550  PIN NFC-3226 56 A 1J0%
1A6150-71150  SHAFT, OUTPUT I=4.48 NPC-3226 44 7 1110 | 1A6150-75560  PIN NPC-3226 56 5 1404
1A6150-71151__ SHAFT, OUTPUT NPC-3226 44 7- 1 1110 | 1A6150-75620 PIN NPC-3226 56 10 1404
TA6150-71160  GEAR 17T,BEVEL NPC-3226 45 g TI10 | 1A6150-75700  COVER NFC-3226 59 6 TJ07
1A6150-71170  GEAR 15T,BEVEL NPC-3226 44 9 1110 | 1A6150-76100  FRAME COMP.,BOX NPC-3226 48 1 1115
1A6150-71200  SHAFT NPC-3226 44 10 1110 | 1A6150-76101 _ FRAME COMP.,B0X NPC-3226 48 1- 1 1115




(MF NO.NPC=3226) 1L05 | *%x%x PARTS INDEX **x 98.03.20 P, 5
------ +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc |  PART NO. DESCRIPTION CATALOG GRP. REF. LocC.
NO. NO. NO. NO. | NO. NO. NO. NO.
1TA6150-76102 FRAME COMP, ,BOX NPC-3226 48 1- 2 1115 | 1A6150-91340 LABEL ,KEY NPC-3226 53 11 1412
1TA6150-76230 BOLT 8X 16 NPC-3226 48 46 1116 | 1A6150~91360 LABEL ,BATTERY NPC-3226 51 12 1409
1A6150-76300 SPOUT NPC-3226 48 2 1115 | 1A6150-91370 LABEL ,ELEVAT.LINK NPC-3226 51 13 1409
1A6150-76301 SPOUT NPC-3226 48 2- 1 1115 | 1A6150-91371 LABEL ,ELEVAT.LINK NPC-3226 51 13- 1 1409
1A6150-76302 SPOUT NPC-3226 48 2- 2 1I15 | 54 4 1J13
1A6150-76320 CHUTE NPC-3226 48 3 1115 | 1A6150-91400 MARK '"CE" NPC-3226 51 14 1J09
1A6150~76321 SHUTE NPC-3226 48 3- 1 1115 | 54 3 1J13
57 S 1J05 | 1A6150-91410 LABEL,INCLINE WARN'G NPC-3226 51 15 1409
1A6150-76350 PIPE, THROWER INLET NPC-3226 48 4 1115 | 1A6150-91430 LABEL,STEP NPC=-3226 51 16 1J0Q9
146150-76370 PIPE NPC=-3226 48 47 1116 | 1A6150-92010 LABEL, RM48 NPC-3226 51 32 110
1A6150-76400 FRAME COMP.,COVER NPC-3226 48 S 1115 | 1A6150~92100 LABEL NPC-3226 51 27 1409
1A6150-76500 STAY BOX FRAME NPC-3226 48 6 1115 1 1A6150-92110 LABEL NPC-3226 54 5 1J13
56 6 1J04 | 1TA6150-92111 LABEL ,DANGER BLADE NPC=3226 54 5~ 1 113
1TA6150~76630 BOX,FRONT NPC-3226 48 7 1115 | 1A6150-92120 LABEL NPC-3226 51 28 1J09
1A6150-76640 BOX_,REAR NPC-3226 48 8 1115 | 1A6150-92130 LABEL NPC-3226 51 29 1409
1A6150-76650 LEVER COMP.,BOX NPC-3226 48 9 1I15 | 1A6150-92140 LABEL NPC~-3226 51 30 13409
1A6150-76651 LEVER COMP.,BOX NPC-3226 48 9- 1 1115 | 1A6150-92150 LABEL,CUTTING HEIGHT NP(C-3226 51 19 1309
1A6150~-76652 LEVER COMP. _,BOX NPC-3226 48 9- 2 1115 [ 53 12 1J12
146150-76700 ROD,NOTCH NPC-3226 48 10 1115 | 1A6150-92200 LABEL NPC-3226 51 31 1410
1TA6150-76710 SEAL 3.2 NPC=-3226 48 1M 1115 | 1A6150-92210 LABEL,S 105 NPC-3226 51 23 1J09
1A6150~76730 METAL,BOX NPC-3226 48 12 1115 | 1A6150-93100 LABEL ,THROWER NPC-3226 51 20 1409
1A6150-76740 GROMMET 31 NPC=-3226 48 13 1115 [ 1A6150-93101 LABEL,THROWER NPC-3226 51 20- 1 1409
1A6150-76780 SPRING,HOOK RETURN NPC-3226 48 14 1115 | : 54 6 1J13
1A6150-76810 ROD NPC=-3226 48 15 1115 | _1A6150-93150 LABEL ,COVER NPC-3226 51 21 1J09
1A6150~76811 ROD NPC-3226 48 15- 1 1115 | 1A6150-93151 LABEL,COVER NPC=-3226 51 21- 1 1409
1A6150-76812 ROD NPC-3226 48 15- 2 1115 | 54 7 1J13
1A6150-76820 HOOK NPC-3226 48 16 1115 | 1A6150-93200 LABEL ,JOINT NPC-3226 51 24 1J09
1A6150-76830 WASHER 35X45X3 NPC~3226 48 17 1115 | 1A6150-94100 LABEL ,BOX NPC-3226 51 22 1409
146150-76840 WASHER 7X26X3 NPC-3226 48 18 1115 | 1A6150-94200 LABEL,CAUTION NPC~3226 54 8 1413
1A6150~-76850 PLATE NPC-3226 48 19 1115 | 1A6150-94201 LABEL ,CAUTION NPC-3226 54 8- 1 1J13
1A6150~76860 STAY COMP.,SENSOR NPC-3226 49 1 1401 | 1A6150-94300 LABEL “LCS550A" NPC-3226 51 25 1J09
1A6150~76900 SENSOR ASSY.,GRASS NPC-3226 50 2 1J02 | 1A6155-07050 BATTERY S50B24R NPC~3226 8 7 1F11
1A6150-76910 COVER NPC-3226 49 2 1401 | 1A6155-15500 COVER, BELT NPC-3226 17 16 1606
1A6150-76920 HARNESS ,CATCHER NPC-3226 50 3 1J02 | 1TA6155-75990 LABEL,INCLINE BACK NPC-3226 55 14 1J03
1A6150~76930 SHAFT 6X96 NPC-3226 49 3 1401 | 1A6155-91310 LABEL, PARK'G LEVER NP(C-3226 53 5 1412
1A6150-76940 GRIP NPC=-3226 48 44- 1 1116 | 1A6155-91320 LABEL NPC=-3226 55 6 1403
1A6150-76950 BAND 250 NPC-3226 50 6- 1 1402 | 1A6155-91330 LABEL, HST NPC-3226 53 6 1412
1A6150-91100 LABEL 18-L,SIDE NPC-3226 51 1 1409 | 1A6155-91370 LABEL,ELEVAT.LINK NPC-3226 5SS 3 1J03
53 1 1J12 | 1A6155-91410 LABEL NPC~-3226 55 7 1403
1A6150~91130 LABEL 18-R,SIDE NPC-3226 51 2 1J09 | 1A6155-91430 NPC~3226 55 5 1J03
53 2 1J12 | 1A6155-92100 LABEL ,BLADE NPC=3226 55 11 1J03

1A6150~91200 LABEL ,LEVER NPC-3226 51 3 1409 | 1A6155-92120 NPC=3226 55 9 1J03
53 3 112 | 1A6155-93100 NPC~3226 55 16 1J03
1A6150-91210 LABEL ,BELT NPC=-3226 51 7 1J09 [ 1A6155-93150 LABEL ,COVER NPC-3226 55 15 1J03
1A6150-91250 LABEL ,RAKE CAUTION NPC-3226 51 8 1J09 | 1A6155-93200 LABEL, JOINT NPC~3226 53 14 1412
1A6150-91251 LABEL ,RAKE CAUTION NPC-3226 51 8~ 1 1409 | 55 2 1J03
S4 1 1413 | 1A6155-94100 LABAL ,BOX NPC-3226 55 17 1J03
1A6150-91310 LABEL ,PARK'G LEVER NPC-3226 51 9 1J09 | 1A6155-94200 LABEL ,CAUTION NPC=-3226 55 12 1J03
1A6150-91311 LABEL,PARK'G LEVER NPC-3226 51 9~ 1 1409 | 1A6155-94400 LABEL,BOX NPC-3226 53 15 1412
1A6150-91320 LABEL ,OPERAT.PROCED. NPC-3226 51 10 1409 I 1TA6155-98500 MANUAL ,RID.MOWER OP. NP(C-3226 52 5 1J11
1A6150-91321 LABEL ,OPERAT.PROCED. NPC=3226 51 10- 1 1J09 | 1A6210-13690 WHEEL 3552,THRST.STR NPC-3226 13 16 1602
S4 2 1J13 | 1A6230~43010 FENDER NPC-3226 30 9 1HO8
1A6150-91330 LABEL , HST NPC-3226 51 11 1J09 | 1A6230-91100 LABEL 16~L,SIDE NPC-3226 51 4 1J09
1A6150-91340 LABEL KEY NPC-3226 51 18 1J09 | 1A6230-91130 LABEL 16-R,SIDE NPC-3226 51 5 1J09




(Mf NO.NPC-3226) | 1L06 | *%x% PARTS INDEX *%% 98.03.20 P. 6
tommm——— +

PART NO. DESCRIPTION CATALOG GRP. REF.  LOC | PART NO. DESCRIPTION CATALOG GRP. REF.  LOC.
NO. NO. NO. NO. | NO. NO. NO. NO.
1A6230-91200  LABEL,LEVER NPC-3226 51 6 1J09 | 1€6680-26621  MOLDINGS A,CHAIN CVR NPC-3226 29 3 THO?
1C6281-52310 PIN 6,COME-OFF SNAP NPC-3226 16 7 1605 | 47 5.1 1113
35 15 1H14 | 1E6680-97160 EMBLEM L 560 NPC-3226 53 7 1412
1C6281-52320  PIN 8,COME-OFF SNAP NPC-3226 27 9- 1 1HO3 | 1E6681-26250 RETAINER,SNAP RING  NPC=3226 20 % 1611
1€6400-63230  CLUTCH SPRING NPC=-3226 15 6 1604 | 1E6681-76410  MOLDINGS 525 NPC-3226 35 21 1102
6- 1 1604 | 1E6740-42060 COLLAR 17X25X 9 NPC-3226 17 5 1606
1C6560-42290 PIN,STRGHT.FIRM SET NPC-3226 45 1 1111 | 1€E6780-82120  STOP UNIT,HORN NPC-3226 50 4 1502
106600-47980  SPRING,DETENT SUPER NPC-3226 18 21 1¢07 | 1E6780-82121  STOP UNIT,HORN NPC-3226 50 4= 1 1J02
106660-11120  PIN 8X32,STRAIGHT nPC-3226 11 1 1F15 | 1E6820-03580 PIPE L1730, FUEL NPC-3226 4 2 1F06
1C6780-95950  LABEL NPC-3226 55 13 1003 ' 1€6820-51080 TENSION PULLEY 80 NPC-3226 17 7 1606
1E1061-86100  LABEL A,HOUSING NPC-3226 51 26 1409 | 1E6910-04940  TAPE 20X70,SOFT NPC~-3226 30 10 1HO8
1£4010-76220  LOCK SPRING NPC-3226 27 9 1HO3 | 1E7070-57060  COLLAR 20X25X6 NPC-2226 44 5 1110
43 12 1108 | 1E7074-62150  NUT 5,PUSH NPC-3226 53 16 N
“E4O70-46290  WASHER 9X30X3.2 NPC-3226 43 2 1108 | 1£8050-83240  MOLDINGS 440 NPC-3226 38 7 1102
1E4780-12160  BOSS 35 NPC-3226 23 1 1614 ' 1E8060-64480  WASHER 14X26X2.5 NPC-3226 46 1 1112
1E5120-86720  CAUTION,MUFFLER NPC-3226 55 A 1J03 | 1E8060-65760 ROLLER 12X22X5.8 NPC-3226 41 25 1106
1£4020-25340  SPACER 9X28X4.5 NPC-3226 41 13- 1 1106 | 1€8080-55240 BEARING NPC-3226 12 9- 1 1602
1£6020-83890  CLIP NPC-3226 50 5 1J02 | 1E8080-65830  BALL M10,LINK NPC-3226 25 4 1616
TE6023-16050  BALL, LINK NPC-3226 25 1 1616 | 1E8080-78690  CATCHER NPC-3226 28 10 THO6
1E6030-73130  COLLAR 14.5X32X3.2  NPC-3226 36 8- 1 1H15 | 47 13 1113
1£6102-84960  BAND 250,WIRE LOCK _ NPC-3226 2 26 1F04 | 1E8130-53120  COLLAR 8.5X11X20 NPC-3226 1219 1F16
; 5 1F06 ' 1E8130-66770 ELBOW 1/2-20 W/SEAT NPC-3226 & 18 1708
6 37 1F08 | 1E8130-66791  ELEMENT COMPL. NPC-3226 6 4 1F08
39 1798 | 1E8230-97030 NPC-3226 55 8 1403
39- 1 1F08 | 1E8350-33850  SEAL 30X50,0UST NPC-3226 & 15 1F08
10 7 1F13 | 1E8500-97220 DANGER,RADIATOR NPC-3226 55 1 1403
8 1F12 | 1F4190-82250  COLLAR 25X32X42 NPC=3226 23 10 1614
12- 1 1F13 | 157065-11450  COLLAR 8X14X7 NPC-3226 28 2 THO6
32 14 TH11 | 36 2 1H1S
37 11 1H16 | 1T3660-87230  SPRING 14X42 NPC-322¢ 27 13 1H03
11- 1 1H16 | 56 11 1704
50 6 1J02 | 1W0151-09066  SCREW NPC~3226 28 1 1HO06
1€6102-84970  BAND 140,WIRE LOCK  NPC-3226 9 43 1F12 | 1W3851-00950 LAMP KIT NPC=3226 9 1 1F12
10 9 1F13 | 1w3851-20230 8ULSB NPC-3226 9 16 1F12
10 1F13 | 1W3852-70061  METER,FUEL NPC-3226 9 15 1F12
11 1F13 | 1W3854-70150  HARNESS NPC=-3226 9 17 1F12
12 TF13 | 1W3985-11710  BUSHING NPC-3226 31 2 THO9
19 1F13 | 1W4473-10020  WHEEL, STEERING NPC-3226 24 1 1615
20 1F13 | 1W4473-20030 CAP NPC-3226 24 2 1615
20- 1 1F13 | 1W4540-10060  CONTROL VALVE NPC=-3226 5 2 1F07
37 13 1H16 | 1W4621-60320  MASK,FRONT NPC-3226 28 11 1HO6
1E6150-73410  WASHER 12X33X4.5 NPC-3226 19 7 1610 | 1W4647-50140  ADJUSTER L NPC-3226 31 7 1HO9
1E6192-53660  RETURN SPRING,MAIN NPC-3226 14 7 1603 | 1Ww4647-50150  ADJUSTER R NPC-3226 39 8 THO9
1€6251-32530  RUBBER 74.5X16X1.5  NPC-3226 29 1- 1 1HO7 | 1W4647-50160 BASE,OPR.SEAT PLATE NPC-3226 31 9 1HO9
1E6470-37420  CAP 60 NPC-3226 38 2- 1 1102 | 1W4850-10060 HEADLIGHT NPC-3226 9 4 1F12
17- 1 1102 | 1W4851-20110  VALVE NPC-3226 9 6 TF12
25C 1103 | 1W4851-40030 WIRE ASSY NPC-3226 9 7 1F12
1€6511-98910  BAG U,TOOL NPC-3226 52 1- 1 1J11 | 1W4905-70050 PLATE,NAME NPC-3226 51 17 1409
TE6570-65750  GRIP,CONT.LEVER BLK. NPC-3226 5 3 1F07 | 5310 112
1€6570-65751  GRIP,CONTROL LEVER  NPC=3226 5 3- 1 1F07 | 1w4931-10441  RUBBER NPC-3226 33 1 1H12
166650-63400  COLLAR 20.2X27.2X3M NPC-3226 27 10 1HO3 | 1W4981-10850  RUBBER NPC-3226 36 1 1H15
TE6650-82101  SWITCH,KEY GLOW NPC-3226 9 27 TF12 | 1W4981-90090  CAP NPC-3226 15 7 1G04
1€6650-82150  KEY,WATERPROOF NPC-3226 9 28 1F12 | 1W6982-11540  SPRING NPC-3226 31 1 1H09
166680-26620  MOLDINGS A,CHN.COVER NPC-3226 47 2 1113 | 1W6501-50020  SHAFT NPC~3226 43 3 1108




(MF NO.NP(C=-3226) } 1L07 | xx*x PARTS INDEX *%% 98.03.20 p. 7
- +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc | PART NO. DESCRIPTION CATALOG GRP. REF. Loc.
NO. NO. NO. NO. | NO. NO. NO. NO.

1W6521-10080 ROLLER NPC=-3226 43 1 1108 | 114371-77140 COVER ASSY, REAR NPC-3224 15 6 1¢03
1W6522-50630 ARM L ,CASTER NPC-3226 43 4 1108 | NPC-3225 15 6 1E03
1W6522-50640 FORK NPC-3226 43 b 1108 | 114371-27160 HOLDER ASSY, BRUSH NPC-3224 15 7 1€03
1W6522-60530 BRACKET NPC-3226 43 6 1108 | NPC-3225 15 7 1EQ3
1W6902-60340 MARK, CASTER NPC-3226 53 8 1J12 | 114371-77170 COVER KIT, DUST NPC-3224 15 11 1¢03
1%W6902-60350  MARK, CASTER NPC-3226 53 9 1412 | NPC-3225 15 11 1£03
101304~59020 JOINT 12, PIPE NPC-3224 14 1 1€02 | 114371-77180 SHIFT LEVER KIT NPC=3224 15 2= 1 1¢03
3A 1C02 | NPC~3225 15 2- 1 1€03

NPC-3225 14 1 1E02 | 114371-79040 BRUSH (-) NPC-3224 15 8 1€C03

3A 1802 | NPC=3225 15 8 1E03

102100-67080 BOLT, ADJUSTING NPC-3224 12 92 1816 | 114371-79050 BRUSH (+) NPC-3224 15 9 1C03
NPC-3225 12 89 1016 | NPC-3225 15 9 1E03

102103-55520 0-RING NPC-3224 14 14 1€02 | 114371-79060 SPRING, BRUSH NPC=3224 15 10 1C03
NPC-3225 14 14 1E02 | NPC-3225 15 10 1€03

104200-55321 VALVE, TAPER NPC-3224 14 10 1€02 | 114371-79070 BOLT M 66X 37 NPC-3224 15 17 1C03
NPC-3225 14 10 1E02 | NPC=-3225 15 17 103

104200-55330 SPRING, TAPER VALVE NP(C=3224 14 11 1C02 | 119209-35030 0-RING NPC-3224 9 26- 2 1812
NPC-3225 14 11 1EQ02 | 119209-59810C PIPE (1), FUEL INJECT NPC=-3224 13 23- 1 1¢01

104200-55750 SCREW M &4 NPC-3224 14 19 1C02 | 119209-59820 PIPE (2),FUEL INJECT NPC-3224 13 27- 1 1¢C01
NPC=3225 14 19 102 | 119209-59830 PIPE (3),FUEL INJECT NPC=3224 13 31~ 1 1¢01

104200-59170 GASKET 12 NPC-3224 14 4 1€C02 | 119225-01340 GASKET, (NON-ASB.) NPC=3225 1 25 1003
NPC-3225 14 4 1802 | 119225-07910 LIFTER, ENGINE NPC=3224 4 2 1806

104200-92350 DRIVER, SCREW NPC-3226 52 2 191 | ' NPC-3225 4 6 1006
104500-55710 ELEMENT, FUEL NPC-3224 14 18- 1 1€02 ]| 119225-13101 MANIFOLD, EXHAUST NPC~3224 6 1 1809
NPC-3225 14 18- 1 1802 | NPC=3225 6 2 1009

1045164~42780 V-BELT (HM-33) NPC=-3224 10 15 1B13 | 119225-14200 CAM ASSY, F.I. PUMP NPC-3224 7 18 1810
NPC-3225 10 15 1013 § NPC-3225 7 18 1010

105010-11230 SCREW, VALVE NPC-3224 4 33 1806 | 119225-35300 VALVE ASSY,O0IL PRESS NPC=-3224 9 16 1812
37 1806 | NPC-3225 9 16 1012

NPC-3225 4 38 1006 | 119225-51100 PLUNGER _W/BARREL NPC=-3224 11 4 1814

42 1006 | NPC=~3225 11 4 1014

105025-59550 PIPE, FUEL RETURN NPC~-3224 13 39 1C01 | 119225-51300 VALVE W/SEAT, DELIV. NPC=-3224% " 22 1814
NPC-3225 13 41 1€01 | NPC-3225 11 22 1014

105225-22400 CIRCLIP NPC-3225 8 25 1011 | 119225-59040 PIPE ASSY, FUEL OIL NPC-3224 14 3- 1 1c02
105225-44790 CAP NPC-3224 16 21 1€06 | NPC-3225 14 3- 1 1€02
NPC-3225 16 21 1EQ04 | 119225-59560 PIPE, FUEL OIL NPC-3224 13 47 1€01

105546-51330 SPRING, DELIV. VALVE NPC-3224 11 25 1814 | NPC-3225 13 49 1E01
NPC=-3225 11 25 1014 | 119225-59810 PIPE (1) ,FUEL INJECT NPC-3224 13 23 1¢01

106383-44720 SPACER NPC-3224 16 17 1€C04 | NPC-3225 13 25 1€01
NPC=3225 16 17 1E04 | 119232-61540 SPRING, LEVER NPC=3224 12 43 1815

106383-44730 WASHER NPC-3224 16 18 1C04 | NPC=-3225 12 43 1015
NPC=~3225 16 18 1EQ4 _|_119255-21590 _ FLYWHEEL ASSY NPC=-3224 8 12 1811

110250-55610 RING, RETAINING NPC=-3224 14 15 1C02 | NPC=3225 8 12 1011
NPC=-3225 14 15 1E02 | 119255-53100 HOLDER,NOZZLE NPC-3224 13 7 1C01
114250-11120 SPRING, VALVE NPC=3224 4 17 1806 | NPC=-3225 13 7 1E01~
NPC~3225 4 21 1006 | 119258-01770 PAN, LUB OIL NPC-3224 3 6 1805

114250-11180 RETAINER, SPRING NPC-3224 4 18 1806 | NPC-3225 3 6 1005
NPC-3225 4 22 1006 | 119258-12500 CLEANER ASSY, AIR NPC~3226 2 6 1F04

114250-53130 SEAT, NOZZLE SPRING NPC-3224 13 9 1C01 | 119258-12530 COVER ASSY. NPC~3226 2 7 1F04
NPC=-3225 13 11 1€01 | 119258-13500 SILENCER NPC=3224 6 7 1809

114250-53400 SHIM PACK NPC-3224 13 11 1€01 | NPC-3225 6 9 1009
NPC-3225 13 13 1601 | 119258-44500 RADIATOR COMPL. NPC~3226 7 5 1F10

114371-77110 ARMATURE NPC-3224 15 5 1C03 | 119258-44740 FAN(D300,SUCTION NPC-3224 10 17 1813
NPC-3225 15 S 1€03 | NPC-3225 10 17 1013

/

|



(MF NO.NPC=3226) R T | xxx PARTS INDEX #*x 98.03.20 P. 8
e m——— +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc |  PART NO. DESCRIPTION CATALOG GRP. REF. LoC.

) NO. NO. NO. NO. | NO. NO. NO. NO.

119258-49010 TUBE A, WATER NPC-3226 2 20 1F04 | 119260-13110 GASKET, EXH.MANIFOLD NPC-3224 [3 2 1809

119258-49020 TUBE B, WATER NPC-3226 2 21 1F04 | NPC-3225 6 1 1009

119258-55620 F.O.FILTER ASSY NPC-3224 14 9 1€02 | 119260-13202 GASKET, (NON-ASB.) NPC-3224 6 6 1809

NPC-3225 14 9 102 | NPC-3225 [ 3 1009

119258-55621 F.O.FILTER ASSY NPC-3224 14 9- 1 1¢02 | 119260-14100 GEAR, CAMSHAFT NPC=-3224 7 7 1810

NPC-3225 14 9- 1 1€02 | NPC-3225 7 7 1010

119258-77060 BRACKET(STARTOR NPC-3224 15 20 1C03 | 119260-14200 TAPPET NPC-3224 7 7 1810

NPC-3225 15 20 1€03 | NPC=3225 7 1 1010

119259-66900 SUPPORT, ACCEL STOP NPC-3224 12 90 1816 | 119260-14400 ROD, PUSH NPC=-3224 7 2 1810

NPC=-3225 12 87 1016 | NPC-3225 7 2 1010

119260-01200 BOLT, CYL.HEAD NPC=-3224 1 23 1803 | 119260-14580 CAMSHAFT ASSY NPC-3224 7 3 1810

NPC-3225 1 24 1003 | NPC-3225 7 3 1010

119260-01490 HOUSING ASSY, GEAR NPC-3224 2 17 1804 | 119260-21200 GEAR, CRANKSHAFT NPC-3224 8 5 1811

NPC-3225 2 14 1004 | NPC=3225 8 5 1011

119260-01590 COVER ASSY,GEAR CASE NPC-3224 2 1 1804 | 119260-21650 V-PULLEY NPC~-3224 8 8 1811

NPC-3225 2 1 1004 | NPC-3225 g 8 1011

119260-02020 BOLT NPC=-3224 1 6 1803 | 119260-22300 PIN, PISTON NPC-3225 8 24 1011

NPC=-3225 1 6 1003 | 119260-23200 BOLT, ROD NPC-3225 8 31 1011

119260-02410 BUSH, CAMSHAFT NPC-3224 1 16 1B03 | 119260-23910 BUSH, PISTON PIN NPC-3225 8 30 1011

NPC-3225 1 22 1003 | 119260-25100 GEAR W/BUSH, IDLE NPC~3224 7 11 1810

119260-02800 MAIN BEARING NPC-3225 1 16 1003 | NPC-3225 7 11 1010

119260-02870 BEARING,THRUST .25US NPC-3225 1 26 1003 | 119260-32000 PUMP ASSY, LUB. OIL NPC-3224 9 1 1812

119260-02930 THRUST BEARING NPC-3225 1 19 1003 | : NPC~3225 9 1 1012

119260-03020 PLATE, SHELTER NPC-3224 4 47 1806 | 119260-35090 PIPE, OIL INLET NPC-3224 9 25 1812

NPC-3225 4 51 1006 | NPC-3225 9 25 1012

119260-03031 GASKET, (NON-ASB.) NPC-3224 4 48 1806 | 119260-42020 GASKET, C.W. PUMP NPC-3224 10 13 1813

NPC=-3225 4 52 1000 | NPC-3225 10 13 1013

119260-07900 LIFTER, ENGINE NPC-3224 4 1 1B06 | 119260-49530 COVER, THERMOSTAT NPC-3224 10 19 1813

NPC-3225 4 5 1006 | NPC-3225 10 21 1013

119260-11100 VALVE, SUCTION NPC-3224 4 15 1806 | 119260-49800 THERMOSTAT (71°¢C NPC-3224 10 20 iB13

NPC-3225 4 19 1006 | NPC-3225 10 22 1013

119260-11110 VALVE, EXHAUST NPC-3224 4 16 1B06 | 119260-59520 JOINT (B) NPC=~3224 13 37 1¢01

NPC-~3225 4 20 1006 | NPC=-3225 13 39 1E01

119260-11200 SUPPORT ASSY, ARM NPC-3224 4 25 1806 | 119260-59530 JOINT (A) NPC-3224 13 38 1C01

NPC-3225 4 30 1006 | NPC-3225 13 40 1E01

119260-11240 SHAFT ASSY, ARM NPC-3224 4 26 1800 | 119260-59820 PIPE (2),FUEL INJECT NPC-3224 13 27 101

NPC-3225 4 31 1006 | NPC-3225 13 29 1E01

119260-11260 SUPPORT, ROCKER ARM NP(C-3224 4 29 1806 | 119260-59830 PIPE (3),FUEL INJECT NPC-3224 13 31 1¢01

29- 1 1806 _ | NPC-~3225 13 33 1E01

NPC-3225 4 34 1006 | 119260-66530 FUEL CONTROLLER NPC-3224 12 69 1815

34- 1 1D06 | NPC=-3225 12 69 1015

119260-11270 SCREW NPC=3224 4 30 1806 | 119265-01340 GASKET, CYL. HEAD NPC=-3224 1 24 1803

NPC-3225 A 35 1006 | 119265-01341 GASKET, CYL. HEAD NPC-3224 1 24- 1803

119260-11280 SPRING NPC-3224 4 31 1806 | 119265-11260 SUPPORT, ROCKER ARM NPC-3224 4 40A 1806

NPC~3225 4 36 1006 | NPC-3225 4 45A 1006

119260-11310 GASKET, BONNET NPC-3224 4 51 1B06 | 119265-11700 HEAD ASSY, CYLINDER NPC-3224 4 5 1806
NPC-2225 4 55 1006 | 119265-21700 CRANKSHAFT ASSY NPC-3224 8 1 1811 »

119260-11330 BONNET ASSY, (NON-ASB NPC-3224 4 45- 1 1B06 | 119265-22090 PISTON W/RINGS NPC=-3224 3 16 1B11

119260-11340 SEAL, VALVE STEM NPC-3224 4 21 1806 | 119265-22300 PIN, PISTON NPC-3224 8 24 1811

NPC-3225 4 25 1006 | 119265-22500 RING SET NPC-3224 8 18 1811

119260-11370 CAP, VALVE NPC-3224 4 22 1806 | 119265-22601 PISTON W/RINGS NPC~-3224 8 16- 1811

: NPC=-3225 4 26 1006 | 119265-22900 PISTON ASSY 0.5=0.25 NPC-3224 8 3% 1811

119260-11800 GUIDE, VALVE NPC-3224 4 9 1806 | 119265-22930 PISTON W/RING 0S=.25 NPC-3224 8 34- 1811

NPC-3225 4 13 1006 | 119265-22950 RING SET 0.5=0.25 NPC=3224 8 36 1811




(MF NO.NP(C-3226) | 1L09 | *%%x PARTS INDEX *xx 98.03.20 P. 9
b +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc | PART NO. DESCRIPTION CATALOG GRP., REF. LocC.

NO. NO. NO. NO. | NO. NO. NO. NO.

119265-23100 ROD ASSY, CONNECTING NPC=-3224 8 26 1811 | 119620-02450 BEARING, THRUST NPC-3224 7 4 1810

NPC=-3225 8 26- 1 1011 | NPC-3225 7 4 1010

119265-23200 BOLT, ROD NPC-3224 8 31 1811 | 119620-11350 STUD NPC-3224 4 41 1806

NPC=~3225 8 31- 1 1011 | NPC-3225 4 46 1006

119265-42002 PUMP ASSY, C. WATER NP(-=-3224 10 1 1813 | 119620-11390 JOINT NPC-3224 4 52 1806

NPC-3225 10 1 1013 | NPC-3225 4 56 1006

119266-02410 BUSH NPC-3224 1 16- 1 1803 | 119620-21500 BOLT, FLYWHEEL NPC-3224 8 1M 1811

119270-12100 MANIFOLD, SUCTION NPC~-3224 5 1 1808 | NPC~3225 8 11 1011

NPC-3225 5 1 1008 | 119620-21941 WASHER NPC=-3224 8 10 1811

119270-12110 GASKET, SUC.MANIFOLD NPC-3224 5 2 1808 | NPC=-3225 8 10 1011

NPC=-3225 5 2 1008 | 119620-23910 BUSH, PISTON PIN NPC-3224 8 30 1811

119270-22091 PISTON W/RING NPC-3225 8 16 1011 | 119620-25912 BUSH NPC=-3224 7 13 1810

119270~22920 PISTON W/RING 0S=0.5 NPC-3225 8 40 1011 i NPC-3225 7 13 1010

119270~-22970 RING SET 0.S=0.5 NPC=-3225 8 42 1011 | 119620-42350 V-PULLEY, C.W. PUMP NPC-3224 10 16 1813

119285-66080 SHAFT ASSY, REGULATOR NP(C-=3224 12 53 1815 | NPC=-3225 10 16 1013

NPC=3225 12 53 1015 | 119620-51170 RETAINER NPC-3224 1 7 1814

119285-66500 STOP DEVICE, ENGINE NPC=3224 12 64 1815 | NPC=3225 11 7 1014

NPC~3225 12 64 1015 | 119620-51180 RETAINER NPC~3224 11 8 1814

119288-61200 CASE ASSY, GOVERNOR NPC=3224 12 14 1815 | NPC=3225 11 8 1014

NPC=3225 12 14 1015 | 119620-51190 SPRING, PLUNGER NPC=~3224 11 9 1814

119288-61510 LEVER ASSY, GOVERNOR NPC=-3224 12 28 1815 | NPC-3225 11 9 1014

NPC~3225 12 28 101S | 119620-51250 SHIM PACK NPC-3224 11 10 1814

119305-35150 FILTER, LUB. OIL NPC=-3224 9 15 1B12 | ) NPC-3225 11 10 1014

NPC-3225 9 15 1012 | 119620-51340 HOLDER, DELIV. VALVE NPC-3224 11 26 1B14

119462-59190 BOLT ASSY,PIPE JOINT NP(C-3224 14 5 1€02 | NPC~3225 11 26 1014

NPC=3225 14 5 1602 | 119620-51350 GASKET, DELIVERY NPC=3224 11 27 1B14

119600-11450 PROTECTOR, NOZZLE NPC=3224 4 23 1806 | NPC-3225 1 27 1D14

NPC=-3225 4 27 1006 | 119620-51370 0-RING NPC-3224 11 28 1814

119600-11460 GASKET, NOZZILE NPC=3224 4 24 1806 | NPC=-3225 1M1 28 1014

NPC-3225 4 28 1006 | 119620-51450 GUIDE, PLUNGER NPC-3224 11 29 1814

119600~52021 PUMP ASSY, FUEL FEED NPC-3224 2 33- 1 1804 | NPC=-3225 11 29 1014

NPC-3225 2 24- 1 1004 | 119620-51461 PIN NPC-3224 M 30 1814

119600-61100 DRIVING SET, GOV. NPC-3224 12 4 1815 | NPC-3225 11 30 1014

NPC-3225 12 4 1015 | 119620-51510 PINION NPC~3224 11 32 1814

119600-61200 WEIGHT ASSY, GOV. NPC=-3224 12 5 1815 | NPC=-3225 11 32 1014

NPC-3225 12 5 1015 | 119620-51650 PLATE NPC-3224 11 34 1814

119600-61540 SHIFTER NPC-3224 12 44 1815 | NPC=-3225 11 34 1014

NPC-3225 12 44 1015 | 119620-51660 SCREW NPC=-3224 11 35 1814

119600-61541 SHIFTER,P.T.O. NPC-3224 12 44- 1 1815 | NPC-~3225 11 35 1014

NPC-3225 12 44=- 1 1D15 | 119620-51670 PIN NPC-3224 1M 36 1814

119600-61650 SPRING, STARTING NPC-3224 12 46 1815 | NPC-3225 11 36 1014

NPC-3225 12 46 1015 | 119620-51680 PIN NPC-3224 11 37 1814

119600-61900 RETAINER, SHAFT NPC-3224 12 51 1815 | NPC-3225 11 37 1014

NPC=-3225 12 51 1015 | 119620-51700 TAPPET ASSY NPC~3224 11 38 1814

119600-66020 SPRING, REGULATOR NPC-3224 12 61- 1 1B1S | NPC-3225 11 38 1014
NPC-3225 12 61- 1 1015 | 119620~53000 NOZZLE ASSY,F.INJECT NPC-3224 13 3 1¢01 -

119600~66840 NUT, CAP NPC-3224 12 79 1815 | NPC-3225 13 3 1E01

NPC-3225 12 75 1015 | 119620-~53080 NUT, VALVE W/CASE NPC-3224 13 6 1C01

119620-01620 PARALLEL PIN 6X10 NPC=-3224 3 1 1805 | NPC-3225 13 6 1801

NPC-3225 3 1 1005 | 119620-53120 SPRING, VALVE NPC-3224 13 8 1¢01

119620-01800 SEAL HTC456208, OIL NPC-3224 2 A 1804 | NPC=-3225 13 10 1E01

NPC=-3225 2 4 1004 | 119620-53140 SPACER, VALVE STOP NPC-3224 13 10 1C01

119620-01950 SHIM SET NPC-3224 2 26 1804 | NPC-3225 13 12 1E01

NPC-3225 2 25 1004 | 119620-59700 NUT NPC-3224 13 42 1€01

/



(MF NO.NPC=-3226) I *xx PARTS INDEX #**x* 98.03.20 P. 10
pommmm—— +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc | PART NO. DESCRIPTION CATALOG GRP. REF. Loc.
NO. NO. NO. NO. | NO. NO. NO. NO.
119620-59700 NUT NPC-3225 13 [ 1E01 | 119660~25052 SHAFT, IDLE GEAR NPC-3224 7 10 1810
119620-77820 CONNECTOR, GLOW PLUG NPC-3224 4 58 1806 | NPC=-3225 2 10 1010
NPC=-3225 4 63 1006 | 119660-32020 GASKET, L.0.PUMP NPC-3224 9 11 1812
119621-21680 BOLT M12X1.25,FLANGE NP(C-3224 8 9 1811 | NPC~322S 9 11 1012
NPC-3225 8 9 1011 | 119660-51500 RACK NPC~3224 1 31 1814
119621-66021 SPRING, REGULATOR NPC~3224 12 61 1815 | NPC=3225 11 31 1014
NPC=-3225 12 61 1015 | 119660-51530 RETAINER, RACK NPC~3224 11 33 1814
119621-66051 LEVER, REGULATOR NPC=~3224 12 62 1815 | NPC-3225 11 33 1014
NPC-3225 12 62 1015 ] 119660-61052 GASKET, (NON-ASB.) NPC-3224 12 18 1815
119623-01950 SHIM PACK NPC-3224 2 26~ 1 18064 | NPC=322% 132 18 1575
NPC-3225 2 25=- 1 1004 | 119660-61060 COVER, GOVERNOR CASE NPC~3224 12 2 1815
119629-49070 COCK, DRAIN NPC=3226 7 14 1F10 | NPC=3225 12 2 1015
119629-49080 GASKET NPC-3226 7 15 1F10 | 119660-61071 GASKET, (NON-ASB.) NPC~3224 12 3 1B.5
119631-77011 STARTING MOTOR NPC=3224 15 1 1€03 | NPC=-3225 12 3 1015
NPC-3225 iS5 1 1E03 | 119660-61121 LINK L=88.8(NO COLOR NPC~3224 12 11 1B1S
119631-77650 GEAR CASE CMP NPC-3224 15 12 1c03 | NPC=3225 13 X 1575
NPC~3225 15 12 1E03 | 119660-61140 LINK L=88.6(WHITE) NPC~3224 12 12 1B15
119631-77651 CASE, GEAR NPC=~3224 15 12- 1 .1€03 | NPC~3225 12 12 1015
NPC=3225 15 12=- 1 1603 | 119660-61150 LINK L=89.0(RED) NPC~3224 12 13 1815
119631-77780 PINION CMP NPC-3224 15 16 1¢03 | NPC-3225 12 13 1015
NPC-3225 15 16 1603 | 119660-61300 NUT, GOVERNOR WEIGHT NPC=-3224 12 9 1815
119632-77920 TIMER NPC=-3226 9 2s 1F12 | NPC-3225 12 9 1015
119642-59540 PIPE ASSY, FUEL OVER NPC=3224 13 35 1C01 | 119660-61341 SLEEVE, GOVERNOR NPC=~3224 12 10 1815
NPC=3225 13 37 1E01 | NPC=-3225 12 10 1015
119642-59550 PIPE, FUEL RETURN NPC~-3224 13 40 1C01 | 119660-~61460 SHIM SET NPC-3224 12 19 1815
NPC-3225 13 42 101 | NPC~3225 12 19 1015
119642-59570 JOINT,OVER FLOW PIPE NPC-3224 13 41 1€01 | 119660-61491 SHAFT,GOVERNOR LEVER NP(C-3224 i2 27 1815
NPC-3225 13 43 101 | NPC-3225 12 27 1015
119643-66900 DIODE NPC-3226 9 14 1F12 | 119660-61901 RETAINER, SHAFT NPC-3224 12 52 1815
10 1A 1F13 | NPC=~3225 12 52 1015
119645-77820 CONNECTOR, GLOW PLUG NPC-3224 4 58- 1 1807 | 119660-77201 GENERATOR NPC~3224 16 1 104
NPC~3225 A 63- 1 1007 | NPC-3225 16 1 1E04
119650-44580 FILTER NPC-3226 7 6 1F10_ | 119660-77710 CURRENT LIMITER(15A) NPC-3226 9 18 1F12
119650-44900 SWITCH,WATER TEMP, NPC-3224 10 27 1813 | 119660-77711 CURRENT LIMITER(15A) NPC-3226 9 18- 1F12
NPC-3225 10 27 1013 | 119808-12540 VALVE, UNLOADER NPC-3226 2 8 1F04
119650-66510 LIMITER COMP.,FUEL NPC-3224 12 69- 1 1B15 | 119810-55340 LEVER NPC~3224 14 12 1€02
NPC-3225 12 69~ 1 1015 | NPC-3225 14 12 102
119650-77910 RELAY, GROW NPC~3226 9 19 1F12 | 119840-61870 SPRING "NPC-3224 12 76 1815
22 1F12 | NPC~-3225 12 86 1016
119655-12560 ELEMENT NPC-3226 2 9 1F04 | 119865-12600 STAY NP(=-3226 2 10 1F04
119656-66910 HOOK NPC-3224 12 91 1816 | 121023-01550 COVER, BLIND NPC=-3224 2 14 1804
NPC-3225 12 88 1016 | NPC~3225 2 32 1004
119660-01551 COVER NPC-3224 2 23 1B04 | 121250-44907 SWITCH, THERMO(110°C NPC-2224 10 2° 1813
NPC-3225 2 20 1004 | NPC~3225 10 25 1013
119660-u1562 GASKET, (NON-ASB.) NPC-3224 2 24 1804 | 121250-55620 SPRING NPC~3224 14 16 1c02
NPC-3225 2 21 1004 | NPC-3225 T4 16 1602
119660-01570 STUD M6X12 NPC-3224 2 25 1804 | 121250-59080 PIPE, FUEL OIL NPC-3224 14 3¢ 1c02°
NPC-3225 2 22 1004 | NPC~3225 14 3C 1602
119660-01821 BEARING, FUEL CAM. NPC-3224 7 17 1810 | 121254-55510 CUP, STRAINER NPC--3224 14 13 1¢02
NPC=3225 7 17 1010 | NPC-3225 14 13 1€02
119660-01911 PIPE, KNOCK NPC-3224 2 5 1B04 | 121257-55720 SPRING, SCREEN NPC-3224 14 16- 1€02
NPC-3225 2 5 1004 | NPC-3225 14 16- 1E02
119660-25022 RETAINER, IDLE GEAR NPC-3224 7 9 1810 | 121257-55731 FLOAT NPC-3224 14 21 1¢02
NPC-3225 7 9 1010 | NPC=-3225 14 21 1£02




(MF NO.NPC=-3226) mw | **x PARTS INDEX #*x 98.03.20 P. 11
------ +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc | PART NO. DESCRIPTION CATALOG GRP. REF, Loc.
NO. NO. NO. NO. | NO. NO. NO. NO.
121267-464760 SPACER NPC=-3224 10 24 1B13 | 124550-66370 LOCK NUT M 6 NPC-3225 12 63 1015
NPC=3225 10 18 1013 | 124722-49160 HOSE(B), WATER DRAIN NP(C=3226 7 17 1F10
121450-01560 STUD M 8Xx 22 NPC-3224 2 21 1B04 | 124756-67510 RETAINER, WIRE NPC~-3224 12 93 1816
NPC-3225 2 18 1004 | NPC-3225 12 90 1016
121450-44531 CAP NPC-3226 2 15 1F04 | 124766-59050 CLAMP 12 NPC=-3224 13 46 1¢01
121450-77330 ADJUSTER, BELT NPC-3224 16 23 1€04 | 14 2 1¢02
NPC-3225 16 23 1EQ04 | i) 1C02
121465-59950 BOLT M 6X 16, PLATED NPC-3224 12 75 1B15 | NPC~-3225 13 48 1E01
NPC-3225 12 85 1016 | 14 2 1E02
121468-44510 SUB~-TANK ASSY NPC-3226 2 13 1F04 | 33 1€02
12146844540 PLUG, SUB-TANK NPC-3226 2 16 1F04 | 124767-59080 PIPE, F.O. NPC-3224 14 3 1€02
121470-44521 BODY,SUB~-TANK NPC~-3226 2 14 1F04 | NPC=-3225 14 3 1E02
121470-44581 GASKET NPC-3226 2 18 1F0& | 128300-77920 TIMER NPC-3226 9 26 1F12
121520-01851 GASKET, (NON=-ASB.) NPC-3224 2 32 1804 | 129100-01580 PARALLEL PIN 8X16 NPC-3224 8 2 1811
NPC=-3225 2 23 1004 | 15 19 1€03
121520-01860 COVER, BLIND NPC=-3224 2 33 1804 | NPC-3225 8 2 1011
NPC-3225 2 24 1004 | 15 19 103
121520-34810 GUIDE, DIPSTICK NPC=-3224 9 13 1B12 | 129100-61930 NUT, CAP NPC-3224 12 60 1815
NPC-3225 9 14 1012 | NPC-3225 12 60 1015
121550-49111 JOINT PT1/4 NPC-3224 10 23 1B13 | 129107-44590 CAP, RADIATOR NP(C=-3226 7 7 1F10
NPC-3225 10 20 1013 | 129132-34800 DIPSTICK NPC-3224 9 14 1B12
121575-66830 SCREW, ADJUST NPC~3224 12 78 1B1S | NPC=-3225 9 13 1012
NPC=-3225 12 94 1016 | 129150-35350 NUT NPC~3224 9 24 1812
124060-01050 PLUG PT1/8 NPC=3224 1 S 1803 | NPC-3225 9 24 1012
NPC-3225 1 5 1003 | 129150-49080 COCK, DRAIN NPC=-3226 ? 13 1F10
124060-21600 GEAR, RING NPC~-3224 8 15 1811 | 129150-49090 BODY, 3-WAY COCK NPC=~3226 7 16 1fF10
NPC-3225 8 15 1011 | 129150-49100 COCK ASSY, 3-WAY NPC-3226 7 12 1F10
124066-59100 CLAMP 8 NPC=3224 13 36 1€01 | 129150-49360 GASKET 10 NPC-3224 10 28 1813
NPC=-3225 13 38 1€01 | NPC-322S 10 28 1013
124085-02220 SEAL, OIL NPC=-3224 3 4 1805 | 129150-59120 RETAINER, INJ. PIPE NP(C=3224 13 18 1¢C01
NPC-3225 3 4 1005 | NPC~-3225 13 20 101
124097-77710 YOKE ASSY. NPC=3224 15 13 1€03 | 129150-59131 BOLT M4X14 ,HEX.SCKT. NPC-3224 13 21 1C0
NPC-3225 15 13 1EO03 | NPC~3225 13 23 1601
124160-01751 CAP, LUB.OIL SUPPLY NPC-3224 2 12 1804 | 129155-51280 0-RING S6 NPC-3224 12 15 1815
4 46 1B06 | NPC=-3225 12 15 1015
NPC-3225 2 12 1004 | 129155-51580 0-RING NPC-3224 13 2 1¢01
4 50 1006 | NPC-3225 13 2 101
124160-11360 KNOB NPC-3224 4 44 1806 | 129155-61480 SPACER ASSY NPC=-3224 12 22 1815
NPC-3225 4 60 1006 | NPC-3225 12 22 1D15
124160~39450 SWITCH, OIL PRESSURE NPC-3224 9 28 1B12 | 129155-61830 0-RING S10 NPC-3224 13 2- 1 1¢C01
NPC-3225 9 28 1012 | NPC-3225 13 2- 1 1EN
124160-77020 COVER, TERMINAL NPC-3226 10 6 1F13 | 129155-77800 PLUG, GLOW NPC-3224 4 57 1806
124195-77760 MAGNETIC SWITCH ASSY NPC-3224 15 14 1C03 | NPC-3225 A 52 1006
NPC=-3225 15 14 1EQ03 | 129350-49530 COVER, THERMOSTAT NPC-3224 10 19- 1 1813
124195-77770 THROUGH BOLT NPC-3224 15 15 103 | NPC-3225 10 21- 1 1013
NPC-3225 15 15 TEO3 | 129350-49541 GASKET, (NON=-ASB.) NPC=3224 10 21- 1 1813
124450-44560  CLAMP NPC-3226 2 17 1F04 | NPC~3225 10 23~ 1 1013
126665-44950 GASKET 16 NPC-3224 10 26 1B13 | 129350-49800 THERMOSTAT (71°C NPC=-3224 10 20- 1 1813
NPC=-3225 10 26 1013 | NPC=-3225 10 22- 1 1013
124550-55700 T.TNE(2TR22 NPC=-3224 14 18 1€02 | 135210-61090 LEAD NPC=3224 12 95 1816
NPC-3225 14 18 102 | NPC-3225 12 95 1016
124550~59820 BOLT 8, PIPE JOINT NPC-3224 13 43 1C01 | 171056-49120 PLUG, DRAIN NPC=3224 10 29 1813
NPC=-3225 13 45 1E01 | NPC~3225 10 29 1013
124550-66370 LOCK NUT M 6 NPC~3224 12 63 1815 | 172110-36010 COLLAR NPC-3226 26 8 1HO2




(MF NOJNPC=-3226) EI x%x PARTS INDEX #*x 98.03.20 P. 12
bom———— +

PART NO. DESCRIPTION CATALOG GRP. REF. LocC | PART NO. DESCRIPTION CATALOG GRP. REF. LOC.
NO. NO. NO. NO. | NO. NO. NO. NO.
172110-36010  COLLAR NPC-3226 A 3 1110 | 194630-47340  SHIM 0.4 NPC-3226 12 22 TF16
172116~14610 PIPE (A), FUEL NPC-3226 4 1 1F06 | 194630-48930 GROMMET 25 NPC=-3226 [} 16 1708
172122-14610  PIPE (B), FUEL NPC-3226 211 1F04 | 194630-52190  SWITCH, SAFETY START NPC-3226 9 11 1812
172123-76120  CONNECTOR PF1/4 NPC-3226 6 19 1F08 | 194630-52210  NUT M20 NPC-3226 9 12 TF12
20 1708 | 194630-64770  NUT 10 NPC-3226 8 4 1F11
172126-16540  CLAMP 10X70 NPC-3226 10 14 1F13 | 194640-34160  SHIM T=0.5 NPC~3226 16 22 1605
172141-76180 CONNECTOR NPC=3226 6 22 1F08 | 194740-00160 WASHER 10, CONICAL NPC-3226 32 1 1H11
24 1F08 | 194802-56100 HOUR-METER ASSY NPC-3226 9 13 1712
172147-61520 SPACER NPC-3226 34 14 113 | 194940-01230 KNOB,ACCELERAT.LEVER NP(C=-3226 32 2 1H11
172156-73720  COVER ASSY NPC-3226 3 5 1F08 | 3% > TH3
172162-17330  SWITCH,WIPER NPC-3226 9 8 1F12 | 37 1 1H16
172162-61870  RUBBER 200,EDGE NPC-3226 6 36 1F08 | 194940-25570  SHIM 0.1,CNTR.SHAFT NPC-3226 13 7 1692
172165-79800 RUBBER 150 NPC-3226 6 40 1F09 | 194940-25580  SHIM 0.2,CNTR.SHAFT NPC-3226 13 8 1602
172519-76140  CONNECTOR 3/8-53 NPC-3226 6 21 1FC8 | 194990-22050  NUT W/WASHER 8 NPC-3224 2 30 1804
172631-78220 HTSE, SUCTION NP(C-3226 6 10- 1 1F08 | 6 8 1809
172725-16160 ROD, CLAMP NPC-3226 8 2 1F11 | 12 1 1815
172725-16380  GROMMET 15X20 NPC-3226 7 4 1F10 | NPC-3225 2 29 1004
29 2 1H0? | 6 4 1009
172725-21420  BEARING NPC-3226 13 9- 2 1602 | 12 1 1015
172734-14620 PIPE L=300, FUEL NPC-3226 2 12 “FO4 | NPC-3226 12 17- 1 1F16
174307-51700  SHIM SET NPC-3224 12 29 1815 | 194990-22140  NUT W/WASHER 8 NPC-3226 28 21 1HO6
NPC-3225 12 29 1015 | 194990-34180  PIN oX 35 NPC-3226 18 22 1608
192040-56220  GRIP,HANDLE NPC-3226 48 44 1116 | 195160-13870  CAP, ROTALY CASE NPC-3226 47 1 1113
194080-75790  PIN 28, SNAP NPC-3226 47 _35-1 1114 | 197108-14120  SPRING, CONICAL NPC-3226 42 1 1107
194130-71430  SPRING,LOCK PIN NPC-3226 47 6 1113 | 197118-10261 NPC-3226 55 10 1J07
194150-01190  KNOB, THROTTLE LEVER NPC-3226 32 2- 1 1H11 | 198220-01261  PLATE, FRICTION NPC-32c6 32 3 1H11
194151-04141 STRAINER, FUEL NPC-3226 3 s 1505 | 34 3 1H13
194151-04150 GASKET NPC-3226 3 6 1FUS { 198220-52180 RELAY, STARTER NPC-3226 9 10 1F12
194151-57100 HORN NPC-3226 50 1 1402 } 98230-61880 STOPPER NPC-3226 31 27 1H09
194190-34730  HOUSING,CORE NPC-3226 22 4 1613 | 198511-15620  BUSH,COLUMN NPC-3226 23 2 1614
10 1613 | 198511-21150 PLUG 20, OIL NPC=-3226 12 7 1F16
194190-61761 RUBBER, CUSHION NPC=-3226 26 9 1402 | 198511-25580. SHIM 41X51X0.1 NPC-3226 (XA 1 1110
194193-13230  SHIM T=0.5 NPC=3226 16 25 1605 | _198511-25590  SHIM 41X51X0.3 NPC-3226 44 2 1110
25- 1 1605 | 198511-26200  COLLAR 30X36X27.3 NPC-3224 40 5 1105
194193-13240 SHIM T=0.25 NPC-3226 16 26 1605 | 198511-31511 GEAR, DIFFERENTIAL NPC=-3226 21 4 1612
26—~ 1 1G0S | 198511-31561 PINION, DIFFERENTIAL NPC-3226 21 5 1612
194194-13570 SHIM T=0.1 NPC-3226 40 1 1105 | 198511-31570 SHAFT, DIFFERENTIAL NPC-3226 21 6 1612
194194-13580 SHIM T=0.3 NPC-3226 40 2 1105 | 198511-51450 CORD, EARTH NPC=-3226 10 5 1F13
194200-25590 SHIM T7=0.1 NPC=3226 40 3 1105 | 198511-63100 SEAT COMPL. NPC=-3226 21 10 1H09
194200-25600  SHIM T=0.3 NPC-3226 40 4 1105 | 198511-63120 PIN,OPR.SEAT HINGE  NPC-3226 K THO9
194200-31851 SPACER T7=0.9 NPC-3226 21 7 1612 | 39 3 1104
194200-31861  SPACER T=1.0 NPC=3226 21 8 1G12 | 198511-66220  BOLT M8X18,RD.HEAD. NPC-3226 28 12 1H06
194200-31871  SPACER T=1.1 NPC-3226 21 9 1612 | 22117-040000  WASHER & NPC-3224 13 47 1815
194200-31881  SPACER T=1.2 NPC-3226 2110 1612 | NP(C-3225 12 47 1015
194200-37510  SPRING, RETURN NPC-3226 33 3 1H12 | 22117-060000 WASHER 6 NPC-3226 15 8 1604
36 7 TH15 | 18 20 1607
194201-61750  CLAMP, BATTERY NPC-3226 8 3 1F11 | 20- 1 1607
194210-13561  BREATHER 10 NPC-3226 12 6 1F16 | 32 7- 1 1H11
194250-04301  CAP, TANK NPC-3226 3 7 TF05 | 35 16- 1 1R14
194311-13550  SPACER NPC=3226 16 21 1605 ! 49 4 1401
194450-52150  SWITCH, STOP LAMP NPC-3226 9 9 1F12 | 22117-080000 WASHER 8 NPC-3226 18 18- 1 1607
194550-51220 LINK,FUSIBLE 0.85RED NPC-3226 10 4 1F13 | 31 12- 1 1HOS
194630-01150 SPRING NPC-3226 34 1 1H13 | 13~ 1 1HO9
194630-05340  PACKING NPC-3226 29 1 1HO? | 33 14- 1 1H12




(MF NO.NPC-=3226) mw3 | *%%x PARTS INDEX #x= 98.03.20 P. 13
------ +
PART NO. DESCRIPTION CATALOG GRP. REF. Loc | PART NO. DESCRIPTION CATALOG GRP. REF. Loc.
NO. NO. NO. NO. | NO. NO. NO. NO.
22117-080000 WASHER 8 NPC-3226 33 26 1H12 | 22137-120000 WASHER 12,POLISHED NPC=~3226 27 16 1HO3
35 5- 1 1H14 | 17 1HO3
11- 1 1R14 | 37 7 1H16
12- 1 1TH14 | 41 27 1106
17 TH14 | 48 21 1115
37 6- 1 1H16 | 56 12 1404
12- 1 1H16 | 22137-140000 WASHER 14 ,POLISHED NPC-3226 438 22 1115
39 4 1104 | 22137-200000 WASHER 20,POLISHED NPC~3226 43 10 1108
22117-100000 WASHER 10 NPC-3226 16 27 1605 | 22157-060000 WASHER 6 NPC-3226 9 30 1F12
31 15- 1 1HO9 | 15 10 1604
33 12 1H12 | 10- 1 1604
47 14 1113 | 28 13 1H06
29 1114 | 24 1HO6
22117-120000 WASHER 12 NPC-3226 S 4 1F07 | 48 23 1115
27 14- 1 1HO3 | 24 1115
15- 1 1HO3 | 22157-080000 WASHER 8 NPC=-3226 27 16- 2 1HO3
16- 1 1HO3 | 28 14 1HO6
17- 1 1HO3 | 25 1H06
33 13 TH12 | 36 10 1TH15
37 7- 1 1H16 | 47 31 1114
41 26 1106 | 49 6 1401
22117-140000 WASHER 14 NPC-3226 36 8 TH15 | 22157-120000 WASHER 12 NPC-3226 41 13- 2 1106
22137-040000 WASHER &4, POLISHED NPC-3224 11 43 1814 | 22190-060003 SEAL WASER 6 NPC-3224 12 80 1815
NPC-3225 11 43 1014 | NPC~3225 12 Id-) 1015
22137-060000 WASHER 6, POLISHED NPC-3226 8 5 1F11 | 22190-120002 SEAL WASHER 12 NPC-3224 3 8 1805
32 7 TH1T | 12 81 1815
35 16 1H14 | NPC-3225 3 9 1005
49 S 1401 | 12 77 1015
22137-080000 WASHER 8, POLISHED NPC-3226 3 12 1F05 | 22207-030230 CIRCLIP 30Xx2.3 NPC=-3226 20 5 1611
6 38 1F08 | 22212-100000 WASHER NPC=3224 16 19 1C04
12 10 1F16 | NPC-3225 16 19 1EQ4
24 1F16 | 22217-040000 SPRING WASHER & NPC-3224 1M 44 1814
18 11 16071 NPC-3225 1 44 1014
18 1607 | 22217-050000 SPRING WASHER 5 NPC=-3224 4 53 1806
31 12 THO9 | NPC-3225 4 57 1006
13 1H09 | 22217-060000 SPRING WASHER 6 NPC=-3226 47 15 1113
14 1HO9 | 48 25 1115
33 14 TH12 | 26 1115
35 ) 1H14 | 45 1116
11 1H14 | 49 7 1901
12 TH14 | 10 1401
36 9 1H15 | 57 6 1405
37 6 1H16 | 22217-080000 SPRING WASHER 8 NPC-3226 2 22 1F04
12 TH16 | 12 11 1F16
48 20 1115 | 27 32 1H04
22137-100000 WASHER 10,POLISHED NPC~3226 12 21 1F16 | 31 16 1HO9 °
15 9 1604 | 17 1HO9
30 6 1HO8 | _ 18 1HO9
31 15 1HO9 | 41 31 1106
32 8 TH11 | 47 16 1113
34 9 1H13 | 22217-100000 SPRING WASHER 10 NPC-3226 16 23 1605
22137-120000 WASHER 12,POLISHED NPC-3226 24 3 1615 | 25 5 1616
27 14 1HO03 | 26 10 1HO2
15 1HO3 | 10- 1 1HO2




(MF NO.NPC=-3226) xxx PARTS INDEX #xx 98.03.20 P. 14
fmm————— +

PART NO. DESCRIPTION CATALOG GRP. REF.  LOC |  PART NO. DESCRIPTION CATALOG GRP. REF. LoOC.

NO. NO. NO. NO. | NO. NO. NO. NO.

22217-100000  SPRING WASHER 10 NPC-3226 41 3 1106 | 22351-020004  SPRING PIN 2X & NPC-3224 T2 49 815

43 11 1108 | NPC-3225 12 49 1015

44 15 1110 | 22351-030014  SPRING PIN 3X14 NPC-3224 12 50 1815

47 30 1114 | NPC-3225 12 50 D15

48 27 1115 | 22351-030020  SPRING PIN 3%20 NPC-3226 33 17 1H12

56 13 1J04 | 22351-030032 SPRING PIN 3Xx32 NPC-3226 23 22 1614

22217-120000  SPRING WASHER NPC-3226 25 I3 1616 | 22351-040010  SPRING PIN 4X10 NPC-3224 z 22 T804

41 28 1106 | 12 57 1815

35 1106 | NPC-3225 2 19 1004

22217-140000  SPRING WASHER 14 NPC-3226 17 8 1606 | 12 57 D15

20 6 1611 | 22351-040020  SPRING PIN 4X20 NPC-3226 27 18 1HO3

7 1611 1 22351-040025 PIN 4X25,SPRING NPC-3226 47 17 1113

48 28 1115 | 22351-040032  SPRING PIN 4x32 NPC-3226 32 10 TH13

22262-000100  CIRCLIP 10 NPC-3224 4 40 1B06 | 22351-050020  SPRING PIN 5X20 NPC-3226 2315 1614

NPC-3225 4L 45 1006 | 22351-050025 SPRING PIN 5X25 NPC-3226 38 1 1102

22242-000120  CIRCLIP 12 NPC-3226 5 5 TF07 | STE 1103

22242-000170  CIRCLIP 17 NPC-3226 23 11 1614 | 22351-050032  SPRING PIN 5X32 NPC-3226 5 6 1707

44 16 1110 ) 23 15- 1 1G14

46 B 112§ 47  17- 1 1113

22242-000180  CIRCLIP 18 NPC-3226 14 8 1603 | 22351-050040  SPRING PIN 3X40 NPC-3226 27 19 1HO3

22242-000200  CIRCLIP 20 NPC-3224 7 15 1810 | 22351-060012 SPRING PIN 6X12 NPC-3224 4L 59 1807

NPC-3225 7 15 1010 | NPC-3225 L 29 1006

22¢42-000240  CIRCLIP 24 NPC-3226 1310 1602 | 22351-060025  SPRING PIN 6X25 NPC-3226 38 1€ 1102

22242-000250  CIRCLIP 25§ NPC-3226 16 9 1605 | 24F 1102

23 12 1614 | 22351-060032  SPRING PIN 6X32 NPC-3226 33 18 TH12

22242-000300  CIRCLIP 30 NPC-3226 40 12 1105 | 36 11 1H15

22242-000320  CIRCLIP 32 NPC-3226 45 3 1111 | 22351-0800C40  SPRING PIN 8X40 NPC-3226 27 20 1403

22242-000360  CIRCLIP 36 NPC-3226 11 6 1F15 | 22360-040000 SNAP PIN & NPC-3224 12 82 1815

22242-000550  CIRCLIP 55 NPC-3226 16 10 1605 | NPC-3225 12 78 1015

22252-000200  CIRCLIP 20 NPC-3224 8 25 1811 | 22360-060000  SNAP PIN & NPC-3224 12 83 1816

22252-000300  CIRCLIP 30 NPC-3226 15 1A 1604 | NPC-3225 12 79 1015

22252-000320  CIRCLIP 32 NPC-3226 41 29 1106 | 22360-080000 SNAP PIN 8 NPC-3226 31 19 1H09

22252-000400  CIRCLIP 40 NPC-3226 17 9 1606 | 22360-100000 SNAP PIN 10 NPC-3226 30 7 1H08

23 13- 1 1614 | 22417-160160 COTTER PIN 1.6X16 NPC-3226 18 12 1607

22252-000401 CIRCLIP 40 NPC=3226 46 6 1112 | 12- 1 1607

22252-000470  CIRCLIP 47 NPC-3226 14 9 1603 | 32 10 1H11

16 11 1605 | 22417-200100 COTTER PIN 2.0X10 NPC-3226 49 8 1J01

23 13 1614 | 22417-200160  COTTER PIN 2.0X16 NPC-3226 15 11 1604

22252-000471 CIRCLIP 47 NPC-3226 40 13 1105 | 11- 1 1604

i1 7 1106 | 18 13 1607

18 1106 | 3513 1H14

22252-000520  CIRCLIP 52 NPC-3226 13 11 1602 | 37 8 1H16

22252-000521 CIRCLIP 52 NPC-3226 44 A7 1110 | 9 TH16

22252-000620  CIRCLIP 62(H) NPC-3226 20 8 1611 | 19 5 1104

23 14 1614 | 47 18 1113

22252-000621 CIRCRIP 62 NPC-3226 40 14 1105 ) T TI7E
22272-000040  CIRCLIP E~- 4 “PC-3224 1 48 1B1S | 22417-250160  COTTER PIN 2.5X16 NPC-3226 3319 1H12 -

NPC~3225 12 48 1015 | 35 6 1H14

22272-000070  CIRCLIP E-~ 7 NPC-3226 18 2A 1607 | WA THi4

2A-1 1607 | 22417-250200 COTTER PIN 2.5X20 NPC-3226 27 21 1HO3

22272-000120  CIRCLIP E-12 NPC-3226 17 10 1606 | o 22 1HO3

T 33 16 1H12 23 1HO3

22273-0060070  CIRCLIP E- 7 NPC-3226 32 9 TH11 | 24 1H03

22273-000090  CIRCLIP E- 9 NPC-3226 33 15 1H12 | 29 20 1H09




(MF NO.NPC=3226) | 1L15 | **xx PARTS INDEX #xx 98.03.20 P. 15
pmmmmm +

PART NO. DESCRIPTION CATALOG GRP. REF. LOC | PART NO. DESCRIPTION CATALOG GRP. REF.  LOC.
NO. NO. NO. NO. | NO. NO. NO. NQ.
22417-250200 COTTER PIN 2.5X20 NPC-3226 33 19- 1 1H12 | 23871-020000 PLUG PT1/4,SCREW NPC-3224 4 12 1806
27 1H12 | NPC-3225 4 16 1006
35 6- 1 1H14 | 23871-030000 PLUG PT3/8,SCREW NPC-3224 4 12- 1806
13- 1 TH14 | NPC-3225 4 16- 1006
14- 1 1H14 | 23887-120002 PLUG 12,HEX. NPC-3224 3 9 1805
18 1H14 | NPC~-3225 3 7 1005
37 10 1H16 | 24101-060054 BALL BEARING NPC-3226 13 12 1602
56 14 1404 | 40 16 1105
22417-320250  COTTER PIN 3.2X25 NPC-3226 48 30~ 1 1115 | 24101-062034  BALL BEARING NPC-3224 7 24 1810
22417-320320 COTTER PIN 3.2X32 NPC-3226 27 25 THO3 | NPC-3225 7 24 1010
48 30 1115 | NPC-3226 44 19 1110
22417-500400  COTTER PIN 5.0X40 NPC-3226 48 31 1115 | 24101-062044 _ BALL BEARING NPC-3226 145 10 1603
22451-060000 WIRE 0.6 NPC-3224 12 96 1816 | 24101-062064 BALL BEARING NPC-3226 20 9 1611
NPC-3225 12 96 1016 | 40 17 1105
22487-060120  PIN,FLAT HEAD 6X 12 NPC-3226 18 14 1607 | 24101-062094  BALL BEARING NPC-3226 21 14 1612
22487-060160 PIN 6X 16 NPC-3226 18 14- 1 1607 | 24101-063034 BALL BEARING NPC=-3226 40 18 1105
14- 2 1607 | 24101-063044 BALL BEARING NPC=~3226 44 20 1110
22487-060400 PIN_ 6X_40 NPC-3226 1612 1605 | 24102-063034 _BALL BEARING 6303U  NPC-3224 723 1810
22487-080160 PIN 8X 16 NPC-3226 18 15 1607 | NPC-3225 7 23 1510
22487-080400 PIN 8X 40 NPC-3226 43 13 1108 | 264104-060034  BALL BEARING NPC-3226 46 7 1112
22487-080500 PIN 8X 50 NPC-3226 27 26 1HO3 | 24104-060054  BALL BEARING NPC=3226 16 14 1605
22487-100160  PIN 10X 16 NPC-3226 30 8- 1 1HO8 | 24104-062004  BALL BEARING NPC-3226 47 28 1114
22487-100200 PIN 10X20 NPC-3226 30 8 THO8 | 24104-062014  BALL BEARING 6201UU NPC-3226 3320 TH12
22487-100400 PIN 10X 40 NPC-3226 47 19 1113} 41 30 1106
22487-120240 PIN 12X24,FLAT HEAD NP(C-3226 27 27 1THO3 | 24104-062034 BALL BEARING NPC=-3226 17 11 1606
22487-120300 PIN 12X 30 NPC-3226 27 27- 1 1HO3 | 23 16- 1 1614
28 1HO03 | 46 8 1112
22487-120400 PIN 12X 40 NPC-3226 27 29 THO3 | 24104-062044  BALL BEARING NPC-3226 16 15 1605
22512-040120 KEY 4X 12 NPC-3224 7 8 1810 | 41 8 1106
22 1B10 | 19 1106
8 6 1811 | 24104-062054 BALL BEARING NPC=-3226 22 6 1613
NPC-3225 7 8 1010 | 24104-063034 BALL BEARING NPC-3226 23 16 1614
22 1010 | 24104-063054  BALL BEARING NPC-3226 23 17 1614
8 6 1011 | 24190-100003 BALL 5/16 NPC-3226 34 M TH13
22512-070300  KEY 7X 30 NPC-3226 19 8 1610 | 24311-000110  O-RING 1A P-11.0 NPC-3224 9 26~ 1 1812
22550-050200  KEY 5%20 NPC-3226 16 13 1605 | NPC-3226 6 29 1708
40 15 1105 | 24311-000120 0-RING 1A P 12.0 NPC=-3224 2 6 1804
44 18 1110 | 4 56 1806
22550-070200 _ KEY 7X20 NPC-3226 41 3 1106 | 9 26 1812
23000-013000  CLAMP 13 NPC-3226 4 3 TF06 | NPC-3225 2 6 1004
23000-035000  CLAMP 35 NPC-3226 6 26 1F08 | L 61 1006
23000-054000 CLAMP 54 NPC-3226 2 23 1F04 | 9 26 1012
23010-038000 CLAMP 38 NPC-3226 2 24 1704 | NPC-3226 12 12 1TF16
23065-070130  PIPE 7x 130 NPC-3226 219 1F04 | 24311-000125  0-RING 1A P-12.5 NPC-3226 40 19 1105
23065-120500 PIPE, VINYL 12X 500 NPC-3224 4 60 1807 | 44 21 1110
NPC-3225 4 1 1006 | 24311-000180 0~RING 1A P-18.0 NPC-3226 12 13 1F16
23080-012000 CLAMP 12 NPC-3226 2 25 1F04 | 24311-000200 0-RING 1A P-20.0 NPC-3226 6 30 1F08
7 18 1F10 | 24311-000210 0-RING 1A P-21.0 NPC-3224 10 11 1813
23393-020000 JOINT 90RGI1/4 NPC-3226 6 27 TF08 | NPC-3225 10 11 713
28 1F08 | 24311-000320 0~RING 1A P-32.0 NPC-3224 2 13 1804
23414-080012 GASKET 8 NPC-3224 13 44 1€01 L 4 54 1806
NPC=-3225 13 46 1801 | NPC~-3225 2 13 1004
23414-140000 GASKET 14, ROUND NPC-3224 13 45 1¢01 | 4 58 1006
NPC-3225 13 47 1E01 | 24311-000400 0-RING 1A P-40.0 NPC-3226 13 13 1602

)



(MF NO.NPC-3226) | *x%* PARTS INDEX #*xx 98.03.20 P. 16
pom————— +

PART NO. DESCRIPTION CATALOG GRP. REF. LocC | PART NO. DESCRIPTION CATALOG GRP. REF. LoC.

NO. NO. NO. NO. | NO. NO. NO. NO.

24311-240100 0-RING 1A P-10A NPC-3224 14 20 1€02 | 26013-080202 BOLT W/WASHER M8X20 NPC-3226 16 16 1605

NPC~-3225 14 20 1EQ2 | 17 1605

24315-0000840 0-RING 1B P-8.0 NPC-3226 15 1F 1604 | 17 [} 1606

24315-000110 0~RING 1B P-11.0 NPC~-3226 6 23 1F08 | 13 1606

25 1F08 | 14 1606

15 1H 1604 | 14- 1606

24321-000350 0-RING 1A G6-35.0 NPC-3224 10 21 1813 | 18 16 1607

NPC=-3225 10 23 1013 | 23 20 1614

24341-000070 0-RING 1A S$-7.0 NPC-3224 12 58 1B15 | 29 20~ 1HO07

NPC-3225 12 58 1015 | 22 1HO7

24341-000240 0-RING 1A $-24.0 NPC-3224 2 15 1804 | 31 26 1HO9

NPC-3225 2 33 1004 | 33 22 1H12

24341-000280 0-RING 1A $-28.0 NPC-3224 12 66 1815 f 41 15 1106

NPC-3225 12 66 1015 | 43 15 1108

24341-000480 0-RING 1A S-48.0 NPC-3226 6 31 1F08 | 49 9 1J01

24421-173507 SEAL TC17 35 07, OIL NPC-3226 44 22 1110 | 26013-080252 BOLT M 8X 25 NPC=-3226 12 23- 1F16

264621-204708 SEAL TC20 47 08, OIL NPC-3226 14 1 1603 | 36 12 1H15

24421-254208  SEAL TC€25 42 08, OIL NPC-3226 40 20 1105 | 26013-080302 BOLT M 8X 30 NPC-3226 6 34 1F08

24421-255210 0OIL SEAL TC255210 NPC-3226 44 23 1110 | 18 17 1607

26421-306210 SEAL TC30 62 10, OIL NPC-3226 20 10 1611 | 26 4 1HO2

40 21 1105 | 26013-080352 BOLT M 8X 35 NPC=3226 21 11 1612

26630-304205 SEAL V(C304205,0IL NPC-3226 41 9 1106 | 26013-080452 BOLT M 8X 45 NPC=-3226 19 12 1610

24550~-012100 BUSH 12x10 NPC-3226 23 18 1614 | 26013-080502 BOLT ™ 8X 50 NPC-3226 5 7 1F07

24550-016150 DRY BUSH 16X15 NPC=-3226 17 12 1604 | 25013-080652 BOLT M 8X 65 NPC-3224 14 8 1€02

24550-020120 BUSH 20X12,DRY NPC-3226 33 21 1H12 | NPC~-3225 14 8 1E02

24761-010000 NIPPLE M6F, GREASE NPC-3226 19 9 1610 { 26013-100202 BOLT W/WASHER M10X20 NPC~3226 1 4 1F03

43 14- 1 1108 | 11 9 1F15S

45 4 111t 29 24 1H07

24761-060000  NIPPLE MT6X1, GREASE NPC-3226 1 7 1F15 | 31 26- 1 1HO9

24761-070000 NIPPLE MT6,GREASE NPC-3226 43 14 1108 | 38 22 1102

25123-003502 V-BELT SP.B 35 H2 NPC=~3226 16 20 1G0S ] %3 16 1108

25123-009001 V-BELT SP.B 90 H NPC-3226 41 12 1106 | 47 4 1113
26013-060122 BOLY M 6X 12 NPC-3226 47 20 1113 | 26013-1002§2ﬁ77§QLIﬂ!L!A§HEB,ﬂ1Q{§S NPC-3226 16 17- 1605

T T 34 1116 | 17- 2 1605

26013-060142 BOLT M 6X 14 NPC=-3226 11 8 1F1S | 41 10 1106

26013-060162 BOLT M 6X 16 NPC-3226 7 8 1F10 | 20 1106

14 12 1603 | 44 24 1110

23 19 1614 | 48 32 1115

26013-060252 BOLT M 6X 25 NPC-3226 9 31 1F12 | 33 1116

26013-080162 BOLT W/WASHER M8X16 NPC-3226 3 9 1F0S | 56 7 1304

6 32 1F08 | 8 1J04

7 9 1F10 | 26013-100302 BOLT M10X 30 NPC-3226 46 9 1112

19 1F10 | 47 32 1114

10 13 1F13 | 26013-100352 BOLT M10X 35 NPC-3226 57 7 1J05

28 15 1HO6 | 26013-100402 BOLT M10X 40 NPC~3226 33 23 1H12

29 20 1HO7 | 26013-100502 BOLT M10Xx 50 NPC-3226 15 2 1604

20~ 1 1HO7 | 2- 1604

31 22 1HO09 | 23 21 1614

38 16 1702 | 26013-100652 BOLT 10X65 W/SP.WSHR NPC-3226 15 12 1604

47 21 17113 | 26013-100702 BOLT 10X70 W/SP.WSHR NPC=3226 15 12- 1604

22- 2 1114 | 26013~120252 BOLT M12X 25 NPC~3226 16 18 1605

26013-080202 BOLT W/WASHER M8X20 NPC-3226 6 32- 1 1F08 | 19 10 1610

33 1F08 | 11 1610

41 1F09 | 26014-060202 BOLT M 6X 20 NPC-3224 2 34 1804




(MF NO.NP(C-3226) I TM01T | *%* PARTS INDEX **x 98.03.20 P.17
bm————— +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc | PART NO. DESCRIPTION CATALOG GRP. REF. LOC.
NO. NO. _NO. NO. | NO. NO. NO. NO.
26014-060202 BOLT M 6X 20 NPC-3225 2 30 1004 | 26106-060182 BOLT M 6X 18 PLATED NPC-3225 10 24 1013
26014-080252 BOLT M 8X 25 NPC-3224 6 9 1809 | 26106-060222 BOLT M 6X 22 PLATED NPC-3224 3 5 1805
16 24 1C04 | NPC=-3225 3 5 1005
NPC-3225 6 10 1009 | 26106-060282 BOLT M 6X 28 PLATED NPC-3224 5 4 1808
16 24 1EQ4 | NPC~3225 5 4 1008
NPC-3226 23 20- 1 1614 | 26106-060302 BOLT M 6X 30 PLATED NPC~-3224 2 8 1B04
26018-060162 BOLT M6X16 NPC-3226 28 16 THO6 | 10 18 1813
26018-060202 BOLT M 6X 20 NPC-3226 2 27 1F04 | NPC~3225 2 8 1004
28 17 1H06 | 10 19 1013
26018-080162 BOLT M 8X 16 NPC-3226 29 21 1HO7 | 26106-060402 BOLT M 6X 40 PLATED NPC-3224 2 9 1804
38 8 1102 | 6 3 1809
16- 1 1102 | NPC-3225 2 9 1004
47 22 1113 | 6 5 1009
22~ 1 1114 | 26106-060502 BOLT M 6X 50 PLATED NPC-3224 2 10 1804
26018-080202 BOLT M 8X 20 NPC=3226 31 21 1HO09 | NPC-3225 2 10 1004
26018-080252 BOLT M8X 25 NPC-3226 12 23 1F16 | 26106-060652 BOLT M 6X 65 PLATED NPC-3224 2 11 1804
28 18 1HO6 | NPC-3225 2 11 1004
26018-080352 BOLT M8X35 NPC-3226 28 19 1H06 | 26106-060702 BOLT M 6X 70 PLATED NPC-3224 12 84 1816
26022-030252 SCREW M3Xx25,PAN HEAD NPC-3226 9 32 1F12 | NPC-3225 12 80 1015
26022-040082 SCREW M 4X 8 NPC-3224 11 45 1B14 | 26106~060752 BOLT M 6X 75 PLATED NPC-3224 12 85 1816
NPC-3225 11 45 1014 | NPC-3225 12 91 1016
26022-040252 SCREW M 4X 25 NPC~3224 16 6 1C04 | 26106-060952 BOLT M 6X 95 PLATED NPC-3224 12 68 1815
NPC-3225 16 6 104 | 86 1816
26022-050102 SCREW M 5Xx 10 NPC-3226 9 34 1F12 | NPC~3225 12 68 1015
26022-060122 SCREW M 6X 12 NPC=-3226 28 20 1HO6 | 81 1015
26023-060202 SCREW M 6X 20 NPC-3226 9 33 1F12 | 26106-080142 BOLT M 8X 14 PLATED NPC-3224 4 3 1806
26051-060002 NUT M 6 NPC-3226 9 35 1F12 | NPC=-3225 4 ? 1006
36 1F12 | 26106-080162 BOLT M 8X 16 PLATED NPC-3224 4 4 1806
37 TE12 | NPC-3225 4 8 1006
38 1F12 | 26106-080202 BOLT M 8X 20 PLATED NPC=-3224 10 22- 1 1813
26051-080002 NUT M 8 NPC-3226 1 5 1F03 | NPC-3225 10 24~ 1 1013
10 15 1F13 | 26106-080452 BOLT M 8X 45 PLATED NPC-3224 4 42 1806
34 12 1H13 | 10 14 1813
26106-060082 BOLT M 6X 8 PLATED NPC-3224 3 10 1805 | NPC~3225 4 47 1006
NPC-3225 3 10 1005 | 10 14 1013
26106-060102 BOLT M _6X 10 PLATED NPC-3224 12 59 1B15 1 26106-100402 BOLT M10X 40 PLATED NPC-3224 16 22 1C04
NPC=3225 12 59 1015 | NPC-3225 16 22 1EQ4
26106-060122 BOLT M 6X 12 PLATED NPC-3224 1 25 1803 | 26116-050102 BOLT M 5X 10 PLATED NPC-3224 12 87 1816
2 16 1804 | NPC-3225 12 82 1015
3 1M 1805 | 26116-060162 BOLT 6X16 NPC=3226 49 11 1401
7 16 1B10 | 26116-060302 BOLT M 6X 30 PLATED NPC-3224 12 88 1816

9 27 . 1B12 | _ NPC-3225 12 83 1016
NPC-3225 1 23 1003 | 26116-080252 BOLT M 8X 25 PLATED NPC-3226 " 10 1F15
2 34 1004 | 33 24 1H12
3 11 1005 | 26116-080352 BOLT M 8X 35 NPC-3226 1 6 1F03

7 16 1010 | 12 14 1F16°
9 27 w12 | T6- 1 1F16
26106-060162 BOLT M 6X 16 PLATED NP(C-3224 2 7 1804 | 36 13- 1 1H1S
5 3 1808 | 26116-080402 BOLT M 8X 40 PLATED NPC-3226 27 28~ 1 1HO3
7 25 1810 | 36 13 1H15
NPC-3225 2 7 1004 | 26116-080552 BOLT 8X55S NPC~3226 12 16 1F16
S 3 1008 | 16- 1 1F16
? 25 1010 | 26116~080604 BOLT M8X 60 NPC-3226 3 10 1F05
26106~060182 BOLT M 6X 18 PLATED NPC-3224 10 22 1B13 ] 26116-081002 BOLT M 8X100 PLATED NPC-3226 35 7 1H14

! )



(MF NO.NP(C-3226) ] 1M0- *x% PARTS INDEX *x*xx 98.03.20 P. 18
bm———— +

PART NO. DESCRIPTION CATALOG GRP. REF. LOC | PART NO. DESCRIPTION CATALOG GRP. REF. LOC.
NO. NO. NO. NO. | NO. NO. NO. NO.
26116-081202 BOLT M 8X120 PLATED NPC-3226 12 15 1F16 | 26716-080002 NUT M 8 NPC-3226 1 7 1F03
26116-100202 BOLT M10X 20 PLATED NPC-3226 56 15 1J04 | 2 28 1F04
26116-100252 BOLT M10X 25 PLATED NPC-3226 48 34 1116 | 3 11 1E05
26116-100652 BOLT M10X 65 PLATED NPC-3226 41 11 1106 | 11 11 1F15
26116-100952 BOLT M10X 95 PLATED NPC-3226 26 6 1HO02 | 12 17 1F16
6= 1 1HO2 | 19 13 1610
26116-120252 BOLT M12X 25 PLATED NPC-3224 15 18 1¢03 | 27 23~ 1 1HO03
NPC-3225 15 18 1E03 | 28 23 1HO06
26116-120302 BOLT M12X 30 PLATED NPC-3224 15 18- 1 103 | 31 23 1HO9
NPC=3225 15 18- 1 1803 | 24 THOS
26116-120502 BOLT M12X 50 NPC-3226 41 32 1106 | 25 1HO9
26116-140252 BOLT M14X 25 PLATED NPC-3226 48 35 1116 | 33 25 1H12
26117-040088 BOLT M 4X 8 PLATED NPC-3226 32 11 1H11 | 35 3 TH14
26156-140352 BOLT M14X 35 PLATED NPC-3226 20 11 1611 | 9 1H14
12- 1 1611 | 36 14 1H15
26157-140302 BOLT M14X 30 PLATED NPC-3226 20 12 1611 | 41 T4 1106
26206=-100202 BOLT M10X20 NPC-3224 15 21 1¢03 | 47 25 1114
NPC-3225 15 21 1E03 | 48 42 1116
26216-060402 STUD M 6X 40 PLATED NPC=-3224 6 4 1809 | 26716-100002 NUT 10 NPC=-3224 16 20 1C04
NPC-3225 6 6 1009 | NPC=12¢5 16 20 1E04
26216-080202 STUD M 8X 20 PLATED NPC-3224 6 10 1809 | NPC=3226 12 18 1F16
NPC-3225 6 7 1009 | 25 7 1616
26356-120002 U=NUT M12 NPC=3226 24 4 1615 | 26 5 1HO?2
26366-060002 NUT M 6 NPC-3224 2 31 1804 | 5- 1 1H02
6 5 1809 | 38 23 1102
NPC-3225 2 31 1004 | 43 17- 1 1108
6 8 1009 | 44 25 1110
26366-080002 NUT M 8 NPC~3224 4 43 1806 | 47 26 1114
NPC=-3225 4 48 1006 | 27 1114
26450-060202  BOLT M 6% 20 NPC-3224 9 12 1812 | 27- 1 1114
NPC-3225 9 12 1012 | 48 43 1116
26557-050102 SCREW M 5X 10 NPC=-3224 4 55 1806 | 56 16 1J04
NPC-3225 4 59 1006 | 26716-120002 NUT 12 NPC~3225 41 33 1106
26557-060122 SCREW M 6X 12,PAN HD NPC-3226 47 24 1114 | 36 1106
57 8 1J05 | 26717-030002 NUT M 3 NPC~3226 9 39 1F12
26557-060252 SCREW M 6X 25 NPC-~3226 49 1c 1401 | 26717-060002 NUT M 6 NPC~3226 9 40 1F12
26587-040102 SCREW M 4X 10 NPC-3224 11 46 1814 | 26732-140002 NUT M14 NPC-3226 46 10 1112
NPC-3225 11 46 iDt4 | 26736-120002 NUT M12 NPC-3226 25 8 1616
26587-060122 SCREW M 6X 12 NPC-3226 48 36~ 1 1116 | 26736-140002 NUT M14 NPC-3226 46 10~ 1 1112
26587-060162 SCREW M 6X 16 NPC-3226 48 36 1116 | 26737-140002 NUT M14 NPC~3226 17 15 1606
37 1116 | 26746-180002 NUT M18 NPC-3226 27 30 1HO4
38 1116 | 26756-060002 LOCK NUT 6 NPC~-3224 4 35 1806
39 1116 | 39 1806
49 13 101 | 12 89 1816
26587-080102 SCREW M 8X 10 NPC-3224 7 26 1810 | 94 1816
NPC-3225 726 1010 | NPC-3225 & 40 1906
26667-100002 CAP NUT M10 NPC=-3226 43 17 1108 | 44 1006
26716-040002  NUT M 4 NPC-3226 32 12 1H11 | 12 84 1016
26716-060002 NUT 6 NPC=-3226 8 6 1F11 | 92 1016
28 22 1H06 | 26756-100002 LOCK NUT M10 PLATED NPC-3226 25 9 1616
48 40 1116 | 32 13- 1 1411
41 1116 | 34 13 1H13
49 14 1J01 | 26756-120002 LOCK NUT 12 NPC=~3226 9 41 1F12
57 9 1J05 | 26776-120002 LOCK NUT M12 PLATED NPC-3224 12 77 1815




(MF NO.NPC-3226) | 1M03 | *xx PARTS INDEX #*x 98.03.20 P. 19
e mm——— +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc | PART NO. DESCRIPTION CATALOG GRP. REF. Loc.

NO. NO. NO. NO. | NO. NO. NO. NO.

26776-120002 LOCK NUT M12 PLATED NPC~3225 12 93 1016 | 719225-51100 PUMP ASSY, F.INJECT. NPC-3225 1M1 1 1014

NPC-3226 25 10 1616 | 719255-53100 FUEL INJECT.VALVE AS NP(C-3224 13 1 1C01

11 1616 | NPC-3225 13 1 1£01

26796-100002 NUT M10,L0CK NPC-3226 32 13 1H11 | 719260-02800 MAIN BEARING NPC-3224 1 17 1803

27221-050080 PLUG 5X 8 NPC-3224 4 13 1806 | 719260-02870 MAIN BEARING US=0.25 NP(C-3224 1 26 1803

NPC-3225 4 17 1006 | 719260-02930 BEARING, THRUST NPC-3224 1 20 1803

27221-060100 PLUG 6Xx10 NPC-3224 1 1M1 1803 | 719260-11520 BONNET ASSY, HEAD NPC-3224 4 45 1806

NPC-3225 1 11 1003 | NPC=-3225 4 49 1006

27231-400000 PLUG 40 NPC-3224 1 12 1803 | 719260-11650 ARM ASSY, ROCKER NPC-3224 4 32 1B06

NPC=-3225 1 12 1003 | NPC-3225 4 37 1006

27241~100000 PLUG 10 NPC-3224 1 13 1803 ] 719260~-11660 ARM ASSY, ROCKER NPC=-3224 4 36 1806

NPC-3225 1 13 1003 | NPC-3225 4 41 1006

27241-250000 PLUG 25 NPC-3224 1 14 1803 | 719260-11700 HEAD ASSY, CYLINDER NPC=-3225 4 9 1006

NPC=-3225 1 14 1003 | 719260-21700 CRANKSHAFT ASSY NPC=3225 8 1 1011

27241-300000 PLUG 30 NPC~3224 1 15 1B03 | 719260-23100 ROD ASSY, CONNECTING NPC-3225 8 26 1011

NPC-3225 1 15 1003 | 719260-23600 BEARING, CRANKPIN NPC-3224 8 32 1811

27241-350000 PLUG 35 NPC-3224 4 14 1806 | NPC-3225 8 32 1011

NPC-3225 4 18 1006 | 719260-23610 BEARING,PIN U.S=0.25 NP(C-3224 8 40 1811

27260-470001 PLUG &47,COLLAR BORE NPC-3226 40 22 1105 | NPC=3225 8 46 1011

27260-520000 COVER 52, BLIND NPC=-3226 13 14 1602 | 719265-01560 BLOCK ASSY, CYLINDER NPC-3224 1 1 1803

28110-100120 WRENCH 10X12 NPC-3226 52 3 1J11 1 719270-01560 BLOCK ASSY, CYLINDER NP(C=-3225 1 1 1003

28110-140170 WRENCH 14X17 NPC-3226 52 4 1911 | 719270-22501 RING SET NPC=-3225 8 18 1011

29311-253000 GROMMET NPC=-3226 10 18 1F13 | 719270-22541 RING SET 0.8=0.25 NPC=-3225 8 36 1011

29411-100000 FUSE (10A) ,CARTRIDGE NPC-3226 10 16 1F13 | 719270-22820 PISTON W/RING 0S8S=.25 NP(C-3225 8 34 1011

29411-150000 FUSE (15A) ,CARTRIDGE NPC-3226 10 17 1F13 | 719620-01650 CASE ASSY, OIL SEAL NPC-3224 3 2 1805

7A6150-15440 WIRE,RETURN ASSY NPC=-3226 18 2- 1 1607 | NPC-3225 3 2 1005

2- 2 1607 | 794130-71410 PIN ASSY,BALL SOCKET NPC=-3226 27 11 1HO3

7A6150-31010 CAHSSIS EU PL NPC-3226 26 1= 1 1H02 | 933168-28480 WASHER 20X9X3.2 NPC=-3226 12 20 1F16

7A6150-31011 CAHSSIS EU PL. NPC-3226 26 1- 2 1HO2 | 933172-02631 BEARING NPC-3226 13 15 1602
7A6150-43010 FENDER 18EU NPC-3226 30 1- 1 1HO8 |
7A6150-61000 DECK ASSY, MOWER NPC=3226 38 1- 2 1102 |
7A6150~-73010 CASING COMP.,THROWER NPC-3226 47 7- 1 1113 |
7A6150-73410 COVER, JOINT EU NPC-3226 47 12- 2 1113 |
7A6150-76640 BOX,REAR PL NPC=-3226 48 8- 1 1115 |
7A6155-06200 SHROUD J PL NPC=-3226 7 20 1F10 I
7A6155-11500 COVER HST J NPC-3226 11 13 1F15 |
7A6155-31010 CHASSIS J PL NPC~3226 26 11 1HO02 |
7A6155~31011 SHASSIS J PL. NPC=3226 26 11- 1 1HO02 |
7A6155-41150 COVER J PL NPC-3226 28 26 1HO6 |
7A6155-42300 COVER NPC-3226 29 25 1HO7 |
7A6155-43010 FENDER 18J NPC-3226 30 11 1H08 |
7A6155-61000 DECK ASSY, MOWER J NPC-3226 38 24 1102 |
7A6155-61700 COVER LJ NPC=-3226 38 25 1103 |
7A6155-~61800 COVER(R) NPC=-3226 38 26 1103 |
7A6155=-73010 NPC=-3226 47 37 1114 |
7A6155-73100 NPC=-3226 47 39 1114 |
7A6155-73410 COVER,JOINT J NPC=-3226 47 38 1114 |
7A6155-75600 BRACKET NPC-3226 56 9 1J06 |
7A6155-76630 BOX,FRONT PL NPC-3226 48 49 1116 |
7A6155~-76640 BOX,REAR PL NPC-3226 48 48 1116 |
7A6230-43010 FENDER 16EU NPC-3226 30 9-1 1H08 |
714250-11570 COTTER ASSY NPC=3224 4 19 1806 i
NPC=-3225 4 23 1006 |
719225-51100 PUMP ASSY, F.INJECT. NPC-3224 11 1 1814 |

TOTAL(ITEM=

1,273) (REF.=

2,027



@ YANMAR AGRICULTURAL EQUIPMENT CO.LTD.

1-32, Chayamachi, Kita-ku, OSAKA 530-8321, JAPAN
Tel:06-6376-6348



	Inhoud blad 1

	Inhoud blad 2

	Inhoud blad 3



